A Textron Company

Gasoline Powered Vehicle
Service Parts Manual

625481-BE

ISSUED SEP 2011 REVISED DECEMBER 2019






SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

EXPRESS S6

STARTING MODEL YEAR 2012

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e e e e e e \%
ACCELERATOR . . oottt e e e e e e e A-1
AIR FILTER . o oottt et e e B-1
BODY . o ot c-1
BRAKES - MECHANICAL AND FRONT DISC BRAKES . . ...ttt D-1
CARBURETOR . . .ttt ettt e ettt e e e e e e e e e e E-1
CLUT CH oottt e F-1
DIRECTION SELECTOR. . .o\ttt et et e e e e e e e e e e e G-1
ELECTRICAL SYSTEM ..ttt et e et e e H-1
ENGINE MOUNTING. . . . oottt e et e e e e e e e e e e e e e J-1
ENGINE MUFFLER . . .. oottt et e e e e e e e e e e e e K-1
FRONT SUSPENSIONAND STEERING . . . .\ttt ettt ettt e e e e e e L-1
FUEL SYSTEM ..\ttt ettt e e e e e e e e e M-1
REAR AXLE . .\ttt e N-1
REAR SUSPENSION . ..ttt e e e e e e e P-1
SEATING .« . oottt ettt Q-1
STARTER/GENERATOR . . .\ttt ettt e e e e e e e e e e e R-1
TRUCK BED ..ottt et et e e e e e e e e e e e e e S-1
WEATHER PROTECTION ...\ttt e e e e e e e e e e e e e T-1
WHEELS AND TIRES . . .. ottt ettt e e e e e e e e e e e e u-1

Service Parts Manual

Page iii



N[O =)




This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Page v



Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in Ithe list below, replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
01 NO PAINT 53 MOSSY OAK NEW BREAK UP - DIPPED
02 SPECIAL COLOR 54 MOSSY OAK OBSESSION - DIPPED
05 JACOBSEN ORANGE 55 REALTREE ADVANTAGE MAX 4 - DIPPED
06 LIGHT GOLD PEARL 56 REALTREE HARDWOOD BROWN - DIPPED
07 SILVER PEARL METALIC 57 REALTREE AP HOT PINK - DIPPED
11 BLACK 58 BLACK / SILVER MARBLE - DIPPED
12 EMERALD GREEN PEARL 59 RED / SILVER MARBLE - DIPPED
13 CLOUD GRAY 60 HOT PINK / SILVER MARBLE - DIPPED
14 VIPER BLUE METALLIC 61 REALTREE AP
19 PATRIOT BLUE PEARL 62 REALTREE MAX 4
20 INFERNO RED METALLIC 63 MOSSY OAK BREAKUP
23 ADVANTAGE CLASSIC CAMO 64 MOSSY OAK TREESTAND
24 NATURAL 65 REALTREE APG
25 VIVID NEW HOLLAND BLUE 66 REALTREE MAX 1
26 STEEL BLUE PEARL 67 REALTREE AP PINK
27 BRIGHT SILVER METALLIC 68 REALTREE AP - DIPPED
29 PRIMER ONLY 69 MONSTER GREEN
30 HD ADVANTAGE CAMO 74 BARLEY GOLD
31 METALLIC CHARCOAL 75 OASIS GREEN
32 LIGHT ALMOND PEARL 76 JAVA BROWN

33 TIMBERLINE GREEN
34 DEEP MOLTEN RED
35 SAFETY YELLOW

36 IVORY

37 FOREST GREEN

38 BRIGHT WHITE

39 FLAME RED

40 BLACK

41 ELECTRIC BLUE

42 PLATINUM

43 BURGUNDY

44 ALMOND

45 BLACK

46 BURGUNDY

47 BURLINGTON GREEN
48 BLACK

49 FLAME RED

50 RECON GREEN

51 SUNBURST ORANGE
52 BRITISH RACING GREEN

Page vii



° PEDAL BOX ASSEMBLY includes items 2 - 33

@ACCELERATOR PEDAL ASSEMBLY includes items 31 - 33

Page A-1



NOT TAMPER WITH OR ATTEMPT TO CHANGE THE ADJUSTMENT OF THE
A WARNING [ R. IOR TAMPERING CAN RESULT IN SERIOUS PERSO!
INJURY AND WILL VOID THE VEHICLE W/

FOR VEHICLES
MANUFACTURED
FROM APRIL 2014

=== ..\ R =
(G0N

)ﬂ

Page A-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 33)......covieieiicicieinne. 1
2 ACCELERATOR PEDAL BRACKET ..ottt 1
3 D1051G01 PAN HEAD PHILIPS SCREW, #8 - 16 X 1/2" LG ....c.ovveveieiceeeeeeians 4
4 PEDAL BOX AND COVER .......oiiiiiininiiieiniisieiseissiesse e 1
5 STAINLESS STEEL SCREW, #8 - 32 X 3/4" LG ....coooveeeeeeieeeine. 2
6 MICRO SWITCH ...ttt 1
7 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG ....ccvuvvrreereereeeeereeeeneeeenen. 2
8 MICRO SWITCH CAM ......oiiiiiiieiieieie et 1
9 LOCK NUT, 5/18" = 24 ..o 1
10 SET SCREW, 1/4" =20 X 3/8" LG ..o 1
1 HEX NUT, 5/16" = 24 ..ot 2
12 SPRING RETAINER ...ttt 1
13 ACCELERATOR ROD BUSHING ........ccooiiieieiicieieieeeieie e 1
14 COMPRESSION SPRING ......oooiuiiiiiininincieesiseeee s 1
15 SPRING RETAINER ......coouiiiiiiiiriiiiieinieeeeeis e 1
16 72072G01 ACCELERATOR ROD ..ottt 1
17 10385G4 CLEVIS YOKE (ADJUSTABLE) .......ouuiuiieieieeceeeieciecieisie e 1
18 CLEVIS PIN, 5/18" X 13/16" LG.....ooueeeerierieeieieieeie e 1
19 NYLON BUSHING .....oiiiiiiiiicieiei et 3
20 TEFLON WASHER, 5/16" ..ot 1
21 COTTER PIN, 3/32" X 3/4" LG.....ooreiieeeeeieieeeeie e 1
22 PEDAL PIVOT PIN ...oiiiitiiiicieie e 1
23 PUSH NUT, 9/32" ...ttt 1
24
25 WIRE HARNESS (PEDAL BOX).......coviuiiiiiieieiieieieiesesie e 1
26
27
28 ACCELERATOR CABLE ......c.coimiiiiiieeieieieeie e 1
29
30 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31-33).......... 1
31 652824 ACCELERATOR PEDAL .......courviiieiieieiseeeeesesississse s 1

Page A-3



.?sku=606992
.?sku=652241G03
.?sku=01051G01
.?sku=25853G03
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=72716G01
.?sku=15126G1
.?sku=00487G3
.?sku=00532G4
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=10386G3
.?sku=17838G1
.?sku=17255G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=72201G04
.?sku=608618
.?sku=25799G03

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
32 OVAL RIVET, 3/16" X 7/16" LG ......eveeriiieeieieieeie e 6
33 ACCELERATOR PEDAL PAD.........cooimiieiiiiieieieeeieieiessie e 1
34
35 BOLT, 5/16 =18 X 4/5" LG....eucueeireereesieeeseeeineisssesees st sstsss s ssenes 4
36
37 UPPER GOVERNOR BRACKET ....c..cuiiiiiiiicieieieeeie e 1
38 LOWER GOVERNOR BRACKET ......cuiuiiiiieirireeieieeseeieeeiseeeeesese e 1
39 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG.....cooouiuiiiciiricicieeeeieas 1
40 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG......coovriririiiiiecicinn. 1
41 NUT, IMB = 1.0 1.ttt 1
42 GOVERNOR LEVER BUSHING ..ot 1
43 GOVERNOR ROD ..ottt 1
44 GOVERNOR ROD GUARD .....couimiiiinineieinsseesessessiesse s ssssessee s 1
45 B06264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG.......coovvirieiiiniieieieenes 1
46 FLANGED HEX HEAD BOLT, M8 - 1.25 X 16MM LG.......c.ccoovvrrviririernnns 1
47 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET .........ccccoevunnn.. 1
48 : 0 FLANGED HEX HEAD BOLT, M10 - 1.25 X 16MM LG......c.ooovveiiieieiiennn. 2
49
50 GOVERNOR WARNING DECAL ..ot 1
51
52
53 NYLON CLAMP ...ttt 2
54
55 632934 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014)........cccc.couevurennn. 1

Page A-4


.?sku=16409G1
.?sku=27512G01
.?sku=00715G2
.?sku=606083
.?sku=606005
.?sku=73876G01
.?sku=606421
.?sku=450452
.?sku=606283
.?sku=606284
.?sku=603890
.?sku=606264
.?sku=606262
.?sku=606074
.?sku=606256
.?sku=608527
.?sku=17618G1
.?sku=632936

ACCELERATOR

Notes:

Page A-5 Service Parts Manual




ACCELERATOR

Notes:

Service Parts Manual Page A-6




-6
2
items
NER includes i

CLEA

GAIR

77
AL, |
"""""~'~'.~....- \
...........
..~.~......‘
............
..'.."..'.. 2
.'.'."..'..., on
...'.......... """
"'-'.':..'....'.,0..,"'/
.'....'...'. .."."",

e, .." 2

2% aosred

%

Carburator

Page B-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 AIR CLEANER (INCLUDES ITEMS 2 = 8) ..ot 1
2 AIR CLEANER BODY .....ocuiiiiiiiiiiiiieieisseieieisssse et 1
3 AIR CLEANER COVER ......ooiuiiiiiiieie et 1
4 AIR CLEANER CLIP.....cotuiiititiriitneeiseeistetst st 2
5 AIR FILTER ..ottt 1
6 DUST EJECTOR VALVE ..ottt 1
7 HOSE CLAMP........ouiiiiiecieteteie ettt 1
8 HOSE, 14" LONG ..ottt 1
9 HOSE CLAMP ..ottt 1
10 606271 BOLT M8 = 1.25 X 20 ..ottt 2
11 06272 LOCK WASHER, 8 MM ......ouiuiiimiiieiireineseensseinsseessseensssessseessseessseesssesesseeses 2

Page B-2


.?sku=658941
.?sku=659139
.?sku=658957
.?sku=72604G01
.?sku=28463G01
.?sku=28462G01
.?sku=11391G7
.?sku=601910
.?sku=11391G1
.?sku=606272

AIR FILTER

Notes:

Page B-3 Service Parts Manual



AIR FILTER

Notes:

Service Parts Manual Page B-4



FLOOR MOUNT
GUN HOLDER

2NN

@ INSTRUMENT PANEL ASSEMBLY includes items 33 - 37

@ FRONT BASKET ASSEMBLY includes items 39 - 44

Page C-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 613036G** COWL (See COLOR CODES in HOW TO USE section).........ccccvvvveeeiereeeennn. 1
2
3 RATCHET FASTENER, 1/4" X 3/4" ....oiueviioeeeeeieieeee e 4
4 637534 UPPER FLOOR PANEL ....ooiitiiiieieiiieieteieieiee ettt 1
5 14601G1 RIVET (ALUMINUM), 3/16" X 9/18" ......vvuecreeernereneencnsenessensseeneseesessenssesnsnnes 16
6
7 RIVET, 3/16" X 1" ..ottt 7
8 GRILL COVER ...ttt 1
9 RIVET, 3/16" X 1" ..ottt 6
10 B 3 FENDER FLARE (DRIVER SIDE) ....c.ootuiiiiiiiiieiiineieieieiseisssese e 1
11 613274 FENDER FLARE (PASSENGER SIDE).......cccoiiiriuriniiniiieieieiesieeieeeesseennens 1
12 SELF-THREADING NUT, 3/16" X 19/32".....coetiirieiririnereieenieeieseee e 2
13 LABEL (IP) 1.ttt 1
14 T-HOLDER COVER DECAL .....cooviiiiiiiiieieieieseie e 1
15 VINYL TRIM oottt 2
16 RIVET, 3/16" X 1" ..ottt 10
17 ANTI-ROLLBACK LABEL ....coutvviiiieieieeie ettt 1
18 GUN HOLDER REMOVABLE FLOOR MOUNT .....c.cooeueiiiieieiieieieieeeisienns 1
19
20 27731G01 ASHTRAY ..ottt ettt 1
21 27736G01 GASKET (ASHTRAY) ..ooeieieeieieeesseneseeetee i sssesssessssesssssssssesesenas 1
22 BRACKET ..ottt 1
23 PAN HEAD PHILLIPS SCREW, #12 - 14 X .75" LG ....coeveveeevireieiceeie e 4
24 519206 E-Z-GO COWL DECAL ..ottt 1
25 617620 BRUSHGUARD...........cotmiiimiininiiaesieeseeeeies st sss st st ssssesssesssesnnseens 1
26 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG ..c.oveveiieieieiseeieeiseee e 2
27 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG .....oveveiieeereieeeeieeeeeie e 2
28 LOCK WASHER (BLACK), 5/16" ....c.uriuieeeriireinieeneseieineeseieesseiseesssseseesseseees 4
29 SPACER, 21/64" X 3/4" X 1" LG ..vevrvieeeeirieieieiseeisieiee e 2
30 SPACER, 21/64" X 314" X 1 5/16" LG ...cveviveveiiereieiseeee e 2
31 00559G8 FLAT WASHER, 5/16" ...ttt 4

Page C-2


.?sku=16816G2
.?sku=637534
.?sku=14601G11
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=617643
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=614378
.?sku=613274
.?sku=71597G01
.?sku=608465
.?sku=601781
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=74443G01
.?sku=74365G01
.?sku=75108G02
.?sku=00106G6
.?sku=619206
.?sku=00440G2
.?sku=00440G6
.?sku=00565G8
.?sku=75048G04
.?sku=75048G02

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 33 - 37) ...covvvuninene. 1
33 DEFLECTOR (PASSENGER SIDE) ......c.ccviiiiiieieiiieieeieeee e, 1
34 DEFLECTOR (DRIVER SIDE) ....cccuttiuiiiaicseeeseineeessseesssessssessssessssessens 1
35 00614G3 PAN HEAD PHILLIPS SCREW, #8 - 15 X 3/8" LG ...c.vvvveereeereeeneeerenen. 4
36 INSTRUMENT PANEL INSERT (FOUR CUP)......cooiviiiireieiricieieieenen, 1
37 71152G01 INSTRUMENT PANEL ..ottt 1
38 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 39 - 44) ......cccoeviiuninnnnn. 1
39 BASKET ..ottt 1
40 B 5 BRACKET (DRIVER SIDE) .....couriuiiiiiiiinieeeinsiesseisissiessesseseessssssessenees 1
41 BRACKET (PASSENGER SIDE) ......cocvviveieiicieieieice e 1
42 00725G01 CARRIAGE BOLT (SS), 3/8" - 16 X 1" LG w..cevvevieiriieieeieeeenieieieeeseins 4
43 LOCK NUT, 3/8" = 16ttt 4
44 DECAL ...ttt 1
45
46
47 FRONT FASCIA. ...ttt sttt 1
48 FRONT SHIELD BRACE .....c.coviuiieiieieieie e 2
49 FENDER WASHER, 9/32" 1.D. X 1 1/4" O.D. ..oceevverereriereeieeeeeeesee s 2
50 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG...ovutuieeieiiieeeinieeeieisieieesiseeieees e 4
51 RIVET (ALUMINUM), 3/16" X 4/9".......cuvirireieieiireieiniseseieisieseisissess s 2
52 FASCIA BRACKET ...ttt 1
53 D0414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG...otueieeeierenieeeieieieeeeeeeeeies e 2
54 LOCK NUT, /4" = 20 1.ttt 2
55
56
57

Page C-3



.?sku=71151G03
.?sku=71153G01
.?sku=71154G01
.?sku=71158G01
.?sku=74521G02
.?sku=74523G01
.?sku=625076
.?sku=625077
.?sku=11098G5
.?sku=71931G01
.?sku=613273
.?sku=70725G02
.?sku=16469G1
.?sku=01038G01
.?sku=15058G1
.?sku=618653
.?sku=00414G6
.?sku=14390G4

BODY

Notes:

Service Parts Manual Page C-4



Page C-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
58 LOWER FLOORPAN .....coouiiiiiiitninieieieiiseieisisse sttt 1
59 ACCESS COVER.......omiiiiiteieieie ettt 1
60 REAR FLOORPAN.........oitiiieiiitititeeie ettt 1
61 10570G1d RIVET (SS), 5/32" X 9/16" ....cvieeieieieieieieieisie et 5
62 FLOORMAT WITH HORN HOLES .....cocoiiiiiiiiieieieincise e 1
63 505694 SEAT FRAME ...ttt 1
64 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG ....cvevevieieereieceeeieecee e 4
65
66
67 518889 ROCKER PANEL (DRIVER SIDE) ......cuiiuiiririiiiienieieessieseesse e ssisssesseseenes 1
68 ROCKER PANEL (PASSENGER SIDE) ......c.oviiuiiriieieiniieiieie e 1
69 TRUSS HEAD PHILLIPS SCREW, #10 - 24 X 1" LG ....ovvevveeeeereeeceieernen, 2
70 LOCK NUT, #10 = 24 ..ot 2
71 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG..ooovvvvveireeieririnene. 6
72 LOCK NUT, 1/4" = 20......cuiuiirieeieieieeieie e 6
73 FLAT WASHER, #10 ....oiuciiiieeieieie ettt 2
74 SPACER, 5/16" .....oieiieiieeieieieiete sttt 8
75 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" ....cuvvuerreirieienrieiseeseissiesseiseseissseseenenes 2
76
77
78

Page C-6


.?sku=70451G01
.?sku=70452G01
.?sku=648840
.?sku=10570G10
.?sku=652139G03
.?sku=605694
.?sku=00715G2
.?sku=618889
.?sku=618888
.?sku=00789G2
.?sku=14390G10
.?sku=16705G1
.?sku=14390G4
.?sku=00660G5
.?sku=23726G4
.?sku=15058G6

Page C-7




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
79 SPLASH PAN ...ttt ettt 2
80
81 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG ....cvevevieevereiieeieeieeeeeseeeie s 8
82 FENDER LINER (PASSENGER SIDE).......cstuiuiriiiinenieeeeineeineeeneeencseensnnes 1
83 FENDER LINER (DRIVER SIDE) .....coouiiiiiiiiniicieinieseie s 1
84 RATCHET FASTENER, .25" X .88" .....oeuiiiiiieieiiiereieiseese e sssenns 8
85 71334G0** | REAR BODY WITH LNR AND WITH LIGHT

(See COLOR CODES in HOW TO USE SeCtion) .........coccuvvviiiiiiiieeiaaeaeee s 1
86 519190 E-Z-GO DECAL ...ttt ittt 1
87 RATCHET FASTENER, 1/4" X 5/8" ...oiuiieioireieieiieieieisseie e 20
88 HINGE PLATE ..ottt 2
89 RIVET (SS), 3/16" X 3/4" ...ooieeviieeeieieeeie e 4
90 PLUG ...ttt 1
91 ACCESS PANEL ..ottt 1
92 PAN HEAD TORX SCREW, #8 X 5/8" LG ....c.ccevviriueiriireieieiiescieisseseiessssneens 5
93 T CLIP, 8 oottt 1
94 10570G12 RIVET (ALUMINUM), 1/4" X O/16" ....cvuiuireiireirieireeisisiseeissseiss s 2
95 10570G1d RIVET (SS), 5/32" X /16" ....vuieeereieieireeeensiseisssessississse s eesssssse s sssesssessens 6
96 PLASTIC DRIVE RIVET, 1/4" X /16" .....cvutueieeerireeneeenissenesessseensssensssensseensnes 2
97 COVER PLATE ...ttt 1
98 RIVET (ALUMINUM), 3/16" X 1" ...oiuiiieeeeiieieieieeseieiseese s 4
99 REAR BUMPER.......cocuiiiiitiiiiieieisce ettt 1
100 | 71456G01 REAR BUMPER (FOR VEHICLES WITH CARGO BED OPTION) ................ 1
101
102
103 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG .cvevvieveieieeieieieeeie s 2
104 FLAT WASHER, 5/16".......oueueiiiiiieeieieieieise et 2
105 BUMPER PLUG ......ocoviiiiiiiiteieeeeee et 4
106 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG .eevoiieeieieeieieieeeie e 2
107 'J - TYPE NUT RETAINER, 1/4" - 20......ciiiiieieiriieininieseieisseisisessseesssseeeens 2
108 PEDAL PIVOT COVER ..ottt e 1

Page C-8


.?sku=70244G05
.?sku=00715G2
.?sku=635054G02
.?sku=635054G01
.?sku=16816G2
.?sku=619190
.?sku=16816G1
.?sku=71609G01
.?sku=10570G11
.?sku=71316G01
.?sku=71320G01
.?sku=01107G01
.?sku=71364G02
.?sku=10570G10
.?sku=18436G1
.?sku=73173G02
.?sku=71055G01
.?sku=71451G02
.?sku=71102G01
.?sku=71102G01
.?sku=00571G2
.?sku=71455G01
.?sku=71102G01
.?sku=71102G01
.?sku=71554G01
.?sku=70135G01

VEHICLES MANUFACTURED FROM MARCH 2014

@ Rear Body Assembly (With Lights), includes items 110 & 111

Page C-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
109 | 625272G1XX| REAR BODY ASSEMBLY (WITH LIGHTS) (INCLUDES ITEMS 110 & 111)
(See COLOR CODE in HOW TO USE section)
(FOR VEHICLES MANUFACTURED FROM MARCH 2014)......c..c..cocceevennne.. 1
110 624374 BAGWELL LINER
(FOR VEHICLES MANUFACTURED FROM MARCH 2014)................... 1
111 | 619752G1XX REAR BODY (WITH LIGHTS) (See COLOR CODE in HOW TO USE
section) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) ..... 1
112
13 63391 RIVET (FOR VEHICLES MANUFACTURED FROM MARCH 2014).............. 2
114 | [6816G2 RATCHET RIVET, .25" X .887"
(FOR VEHICLES MANUFACTURED FROM MARCH 2014)........c.ccocceevennnn.. 2

Page C-10


.?sku=624374
.?sku=633917
.?sku=16816G2

BODY

Notes:

Page C-11 Service Parts Manual



BODY

Notes:

Service Parts Manual Page C-12



Page D-1



97

“ \\ ////@

@ BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS
includes items 54 - 80

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Page D-2



TOP PULL
@ BRAKE ASSEMBLY (DRIVER SIDE) includes items 84 - 89, 92

@ BRAKE ASSEMBLY (PASSENGER SIDE) includes items 84 - 89, 93

@ BRAKE DRUM ASSEMBLY includes items 101, 102

ADJUSTER ASSEMBLY

— TR
=

=

Page D-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 STAINLESS STEEL SHOULDER BOLT, 3/8 - 16 X 4" LG ...oovvevvieveiiiciennns 1
2 FLANGED BUSHING.......cocuiiiiiiiiiiieieiieie et 2
3 TORSION SPRING .....oviiiiiiecieie sttt 1
4 FLAT WASHER, 3/8” X 1.0 X.063 .....cutviiieaieieieirenisieieeeieeese s 1
5 LOCK NUT, 3/8 = 16 ...ceerceeeieeceeieseeesseseseessssessssessssesss st ssesssseesssesnsseenees 1
6
7
8 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) ........cccoooeueiirniriieinenes 6
9
10
11
12
13
14 BRAKE COMPENSATOR BUMPER.........coiuiiiiniiieiniisensisensssensseessseessseenseaes 2
15
16
17 524695 BRAKE CABLE (DRIVER SIDE)......cctuiuiuriiieeieneeseenessessssessseesssssssseensseennees 1
18 BRAKE CABLE (PASSENGER SIDE) ......coiuiiuiiiiiniisineieeieissiessiessensennnns 1
19 STAINLESS STEEL RETAINING RING, 13/32”......ccoviiriiinieinineneieieeieeeeene 4
20
21
22 CLEVIS PIN, 5/16” X 13/16” LG...ouoeeviiieeieiieeie e 3
23 COTTER PIN, 3/32" X 3/4” LG oot 5
24
25
26 KICK-OFF LINK ...ttt 1
27 NYLON BUSHING ..ottt 2
28 TEFLON WASHER, 3/8” ..ottt 2
29 00559G8 FLAT WASHER, 5/16”.......cuitiuiieirciseceeseesesse et sies s 2
30
31

Page D-4


.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=12416G2
.?sku=28083G01
.?sku=624695
.?sku=624696
.?sku=01111G01
.?sku=10386G3
.?sku=10387G3
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32
33
34 KICK-OFF CAM PIVOT ..ottt 1
35 10097G8 FLANGED BEARING .....cocuitiieiceiesessseessseesss ettt sseeees 2
36 KICK-OFF CAM ....coiiiiiiiiiiieieiec ettt 1
37 SET SCREW, 1/4 - 20 X 1/2" LG ..cuviiieciieieieieieie et 2
38 SPACER ...ttt 1
39
40
41 ADJUSTABLE BUMPER ..ottt 1
42 LOCK NUT, 5/16 = L18.....eeeueuiriiireeeeieiesenenesesistsiesene et ssesesenenenns 1
43
44
45
46 CATCH BRACKET ...ttt 1
47 D 6 BOLT, 1/4 - 20 X 3/4” LG o.erueeeeneieieeeeeieeseesessses et siessse s sssesneens 2
48 STAINLESS STEEL LOCK NUT, 1/4 = 20......covireieiiriieisieieeieseie e, 2
49
50
51
52
53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80) .....cuviuiieiiiineesineesesieisese s 1
54 BRAKE PEDAL ...ttt 1
55 PARK BRAKE PEDAL.........coouiiiiiiiiiitieieieeeisiss e 1
56
57 SERVICE BRAKE PAD ..ottt 1
58 PARK BRAKE PAD ......cocoiiiiiiiiiiiiieisieie et 1
59 OVAL RIVET, 3/16” X 7/16" LG ...cvvveireieiieieieieeeees e 9
60
61 p52820 BRAKE PEDAL PLATE ..ottt 1
62 PIVOT PIN L.ttt 1

Page D-5



.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=652791G03
.?sku=652253G03
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=652820
.?sku=70682G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 TORSION SPRING......cvuiuiiiieieietieseieiseeie ettt sssnses 2
64 PUSH NUT, 5/16” ...ooiueviieieieiet et 1
65 FLAT HEAD PHILLIPS SCREW, #10 - 24 X 7/8" LG....ccccoeviverereerrean. 4
66 RUBBER NUT, #10 = 24 ..ottt 2
67 552355 BRAKE PEDAL SPACER .....ocoiiiiiiiieeineisensisinsssissesessseessss s 2
68 CONICAL SPRING .....ooviiiiieieiieie ettt 2
69 14390G10 LOCK NUT, #10 = 24 .....couieieieiiesie et 2
70 10606G8 MICRO SWITCH ..ottt 1
71 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4" LG ...coovreiveeieeescneene. 2
72 FLAT WASHER, #10 ...t 2
73 FLAT WASHER, #6 ......cuiuiiiiiieieiieisieieese et 4
74 LOCK WASHER, #6 .....cccvviriieiiiseisinesiseietsssseieess et 2
75 HEX NUT, #6 = 32 ...ttt 2
76 SCREW AND LOCK WASHER, #6 .......ocoruiuririnnininsineeensseinesensssensssensnees 2
77 D 3 FLAT WASHER, 5/16” .....cuiiiuiieueieieieieieeeieie et 2
78 FASTON TAB ...ttt 2
79 WIRE HARNESS (BRAKE LIGHT)....cocoiiiuiiriiiieieiieieisseieiesseseee s 1
80 WIRE TIE ..ottt ettt st 4
81
82 61221 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 89, 92).......... 1
83 512189 BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 89, 93) ....vuiiieiieiniseineeieeeeeeeeeesie s 1
84 BRAKE SHOE L ..iuiiiiiiicieie ettt s 2
85 512412 BRAKE SHOE T ..ottt es et n e 2
86 DUST COVER ..ottt 2
87 512415 BRAKE SPRING.....c.ouitiuiiieiriaeintsiees s 1
88 BRAKE SPRING........ooiuiiiiiiiiiieisieie et 1
89 512416 SHOE CLAMP ...ttt 2
90
91
92 B 3 GEAR ADJUSTER .....coiiiiiiiiiinie ettt 1

Page D-6


.?sku=70681G01
.?sku=658825
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=612211
.?sku=612189
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416
.?sku=612418

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
93 GEAR ADJUSTER ..ottt 1
94
95
96 HEX HEAD BOLT, 5/16 - 24 X 1" LG ..oovoviriieiiicieiseeesieiee e 8
97 LOCK NUT, 5/16 = 24 ...ttt 8
98 INNER BRAKE DRUM WASHER, 1 5/16” OD X 1" ID X 1/32” ......cccovveurinnne. 2
99
100 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ...c.coovrenverenennenns 2
101 * BRAKE DRUM ..ottt 1
102 LUG BOLT, 1/2 - 20 X 1 3/16” LG ..eeeeeiieeeeireeieeeieeeseeessse e 4
103
104
105 OUTER BRAKE DRUM WASHER .....c.cocviuiiiiiiiieieiieeie e 2
106 SLOTTED NUT, M22 X 1.5 ..ottt 2
107 COTTER PIN, 1/8" X 1 1/27 LG ..ttt 2
108 SPINDLE CAP ..ottt 2
109
110 | B 3 BRAKE CABLE BRACKET (PASSENGER SIDE)........cccooiriiriniinireieieieeeenens 1
111 | B52249 BRAKE CABLE BRACKET (DRIVER SIDE) .....c.ovviiiiieiiinieieieeeisee s 1
112 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 113 - 122) ......ccoovvurinene. 1
113 HEX NUT <ottt 2
114 HEX NUT, 5/16 = 24ttt 1
115 EQUALIZER BRACKET ...ttt ettt 1
116 FLAT WASHER = 5/16......ccuoiiiiiiieiieieieieeie s 2
117 ACCELERATOR ROD BUSHING ........ccoveiiiiieiieieieieieee e 1
118 TUBE .ttt 1
119 COMPRESSION SPRING ....oooiiiiiiiiieieieieteisee e 1
120 | 52256 BRAKE YOKE .....octiiiieeiiiiecse ittt 1
121 | [L1098G9Y HEX LOCK NUT, 5/16 = 24 ....cuieiuiceicieieieeeieeees e 1
122 COMPENSATOR LINK ROD ..ottt 1

Page D-7



.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G2
.?sku=606945
.?sku=606403
.?sku=10387G1
.?sku=74175G01
.?sku=652248
.?sku=652249
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256
.?sku=11098G9
.?sku=612557

BRAKES - MECHANICAL

Notes:

Service Parts Manual Page D-8



3

o

)
/2\/0 Part of Frame
B

Page D-9



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 EQUALIZER BRACKET ..ottt 1
2 BRAKE COMPENSATOR BUMPER ........cooiiiiiiiiieieieeeie e 2
3
4
5
6 524695 BRAKE CABLE (DRIVER SIDE)......cccutiiuriiiriiinineieenssseseseessssessseensseensseensnnes 1
7 B 5 BRAKE CABLE (PASSENGER SIDE) ......coouiiiiiiiieieiseieieie e 1
8
9
10
11
12 SHOULDER BOLT, 3/8" - 16 X 4" LG ...cvveueiriirieeininineisise s 1
13 FLANGED BUSHING.......c.cuiiiiiiieiiicieieiisee e 2
14 TORSION SPRING ...ttt st 1
15 LOCK WASHER, 3/8" .....oiuiiriieireieiseseeeseisese s essse s seess st 1
16 LOCK NUT, 3/8" = 16 ...ttt 1
17
18 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED).........cccecevrvrirerernnnn. 1
19 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) ........cccoooeuriiiriiieinnnss AR
20
21
22
23
24
25
26
27
28
29 RETAINING RING (SS)...uiviueiiieieieiiseeeiiieseteiss et 4
30 CLEVIS PIN, 5/16" X 1" oottt ss st 2
31 COTTER PIN, 3/32" X 3/4" .ottt 2

Page D-10



.?sku=28082G01
.?sku=28083G01
.?sku=624695
.?sku=624696
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=01038G01
.?sku=12416G2
.?sku=01111G01
.?sku=10386G3
.?sku=10387G3

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33

34 KICK-OFF LINK ...ttt ettt 1
35 NYLON BUSHING ......cutiiitiieiiiseieiiee et 2
36 TEFLON WASHER, 3/8" .....iuiiuiiieineieieisisessessse e sse st 2
37 00559G8 FLAT WASHER, 5/16" ...ttt 2
38 COTTER PIN, 3/32" X B/4" ..ottt 2
39 KICK-OFF CAM PIVOT ...oouiiiiiieieiiee e 1
40 FLANGED BEARING ..ottt 2
41 KICK-OFF CAM ..ottt 1
42 SET SCREW WITH PATCHLOCK, 1/4" - 20 X 1/2" LG..covvvvrrreeerreireieerereneenen. 2
43 SPACER, L1.25" ...ttt ettt ettt 1
44

45 ADJUSTABLE BUMPER ..ottt 1
46 LOCK NUT, 5/16" = 18 ..euvuieiiiireieiieeseisise et 1
47

48 CATCH BRACKET ...ttt 1
49 D g HEX HEAD BOLT, 1/4" - 20 X 1/2" LG.vurtrireieereirereeeiseiseeseseesseees e 2
50 LOCK NUT, 1/4" = 20" ...ttt 2
51

52 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 53 - 61) ...c.ocoovierieirineanens 1
53 HEX NUT, 1/4" = 20 1.ttt 2
54 HEX NUT, 5/16" = 24 ..ot 1
55 FLAT WASHER, 5/16".......cooueiiiiieiieieieiieie s 2
56 ACCELERATOR ROD BUSHING ........ccoviviiieiieieieeieeee e 1
57 TUBE .1ttt ettt 1
58 COMPRESSION SPRING ...ouvutiiiiieineeenesinseescseessssessssessssenssesnssseneees 1
59 5 5 BRAKE YOKE ...ttt sss s 1
60 11098GY HEX LOCK NUT, 5/16" = 24 ..o 1
61 COMPENSATOR LINK ROD ...cocotiiiiiiieieneenessisieie et 1

Page D-11



.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256
.?sku=11098G9
.?sku=612557

BRAKES - FRONT DISC

Notes:

Service Parts Manual Page D-12



@ BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHT) includes items 63 - 90

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Page D-13



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

62 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 63 = 90) «..cvuvurvereiireieeeeeeeseessesessessssseesssesssssesssssnsssenssens 1
63 BRAKE PEDAL......cooiiiiiiiiiieieisieeietsse et 1
64 6541760 PARK BRAKE PEDAL ..ottt 1
65
66 70257G01 BRAKE PAD .....ocoiiiiatiieiseeesee st ss et ssssssssnss e 1
67 70256G01 PARK BRAKE PAD ........cooiiiiiiiinieinieentssiness st sse e 1
68 OVAL RIVET, 3/16" X 15/32" LG ..eiiuiceeiiieieieieeeeiseieeeeie e 9
69 18659G1 LOCTITE (262) (NOT ILLUSTRATED) ......covuiiiriiieieieineeisseise e, AR
70 BRAKE PEDAL PLATE .......oiuiiiiiieieiieeie et 1
71 PARKING BRAKE PEDAL PIN.....c.oiviiiiieieiiieieiseeee e 1
72 TORSION SPRING.....ctuiiiatieieinteteenieieesine ettt esssienns 2
73 PUSHNUT, 5/16" .....vuiueiiiiseieinieieisise i 1
74 D g FLAT HEAD PHILLIPS SCREW, #10 - 24 X 1" LG...oovvvrerieieiciseieeeens 4
75 RUBBER NUT, #10 = 24 ..ottt 2
76 652355 BRAKE PEDAL SPACER ..ottt 2
77 CONICAL SPRING ..ottt 2
78 14390G10 LOCK NUT, #10 = 24.....cveieiieeieineieeneeeisssees s 2
79 10606G8 LIMIT SWITCH (3 POLE) ...t 1
80 HEX HEAD CAP SCREW, #6 - 32 X 1 1/4" LG ...covveveeieieeeeeeeeeeeene. 2
81 FLAT WASHER, #10 ....cociviiieiieceieistsisese e 2
82 FLAT WASHER, #6 ......oooueiiiiiiieiieieieisie e 4
83 LOCK WASHER, #6 ......ouuireirineinieieeseeseseiesssissssissss s 2
84 HEX NUT, #6 = 32 ...ttt 2
85 BRASS LIMIT SWITCH SCREW, #6 - 32 X 7/32" LG .cooovereerreeceenne 2
86 NYLON WASHER, 3/8" .....oouiuiieiiieieiieeieieisieie s 2
87 FASTON TAB ..ottt 2
88 WIRE HARNESS (BRAKE LIGHT).....cociiitiiiiiiecieeeeeeeeeee e 1
89 WIRE TIE ..ttt 3
90 D g FLAT WASHER, 5/16" .. ..oivieeireireieieseieisessie s nenes 2

Page D-14



.?sku=74874G01
.?sku=74870G01
.?sku=641760
.?sku=15766G1
.?sku=70258G03
.?sku=70682G01
.?sku=70681G01
.?sku=658825
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=20835G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=00642G8

©/@ 1.

= I L

@ DISC HUB ASSEMBLY (DRIVER SIDE) includes items 100 - 112
/@ @ DISC HUB ASSEMBLY (PASSENGER SIDE) includes items 102 - 112, 115

il

Page D-15




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
91 SPRING PLATE (PASSENGER SIDE) .....coiiiiiiiiieieirieiesieeis s 1
92 SPRING PLATE (DRIVER SIDE).......c.cooiuiiiiiiiiniiiieeieiesseeieissessssss e, 1
93 74730G01 FOUR LINK ROD ..ottt 2
94 506279 HEX NUT, M0 = 1.25. .0ttt 4
95 BRAKE LINE ..ottt 1
96 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG .cvvveveiiiieieiseeieieseeee s 1
97 WIRE RETAINER ......coiuiiiieiieieiceie ettt 2
98
99 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 100 = 112)....cuiuiuiiicinieieieieieeeeseee st essseesssesssseeenseens 1
100 DISC BRAKE SPINDLE (DRIVER SIDE) ......cocviiiriiriniinineinineesineesieeene. 1
101
102 | 12093G1 SLOTTED NUT, 17/32".oieeieeieeeeenessisessessssisessessssessssessss e ssssesaees 1
103 DRIVE FLANGE STUD .....ooiuiiiieiieiiieie et 4
104 ROLLER BEARING .....outiiiiiiiieicieieiees st 2
105 BEARING RACE ..ottt 2
106 DISC BRAKE HUB ...ttt 1
107 FLANGED BEARING .....cooviiiiiiieeieieceee e 1
108 FLAT WASHER, 3/8" ..ottt 2
109 | [p0426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG..ovoviveiieeiieeeeieee e 2
110 BEARING ...ttt 1
111 COTTER PIN, 5/32" X 1 3/4" ..ot 1
112 GREASE SEAL......uiiiiiiiiieiiettieie ettt 1
113 CALIPER (DRIVER SIDE) ....cotiiiiiiiiicieieintsieisse st 1
114 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 102 - 112, 115) ...t eeseeseesneens 1
115 | 02158 DISC BRAKE SPINDLE (PASSENGER SIDE)........cccccoiiiiiriiiriceneeeenn. 1
116
117
118 KINGPIN TUBE ......coiuiiiititeiieieiet sttt 2
119 THRUST WASHER, .995" 1.D. X 1.38" O.D. ..cocecevviireieieeieieeeeeieeee e, 2

Page D-16



.?sku=74731G02
.?sku=74731G01
.?sku=606279
.?sku=74736G01
.?sku=01038G01
.?sku=74875G01
.?sku=602281
.?sku=602176
.?sku=74864G01
.?sku=11750G2
.?sku=51141G1
.?sku=74673G01
.?sku=70648G01
.?sku=00566G1
.?sku=00426G8
.?sku=70749G01
.?sku=00798G8
.?sku=25146G1
.?sku=74733G02
.?sku=602288
.?sku=602158
.?sku=70745G01
.?sku=70754G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
120 LOCK WASHER, L/2" ..ottt 4
121 LOCK NUT, 1/2" = 13 oottt 2
122| D 5 HEX HEAD BOLT, 1/2" = 13 X 6" LGu.oviveiieeieieiereieeieeeeseese e 2
123 CALIPER (PASSENGER SIDE) .......coiiiuiiiieiieieieieeie st 1
124
125
126
127
128
129
130

Page D-17



.?sku=00560G3
.?sku=14390G6
.?sku=00407G6
.?sku=74733G01

BRAKES - FRONT DISC

Notes:

Service Parts Manual Page D-18



E ® F0

| \
7102 AON GZ INOYHA v
d3dNLOVANNVYIN STTOIHIA JO4 , /_

Lyl - ¢€l sws) sepnpul AMgNGSSY JO1VNLOV IMVHE OSId LNOdd @

8

w@\w

SIIYdA JO juol4

Page D-19



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
131 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY
(INCLUDES ITEMS 132 - 147) ..ot 1

132 COTTER PIN, 3/32" X 3/4" LG ...oceiieeieeeiiieneeiseesissse s ennes 1
133
134 CLEVIS PIN, B/L16" X 1" ...ceeceieeeeeeeineeeeseseissssesssssssseessssssssssssssssssesesses 1
135 UPPER ACTUATOR PIVOT ..ottt 1
136 ACETAL BUSHING.......coouiiiiiiiieiiiieieieeeie et 4
137 ACTUATOR PIVOT BOLT, 3/4" - 16 X 3/4" LG ...oveueeririeirsineeiseieeeinens 1
138
139 HEX HEAD BOLT, 1/2" - 13 X 6" LG..cvevieeeeeeieieirereeseeiseeeseeeseeeseneenes 2
140
141 | 11098G6 LOCK NUT, 5/16" = 18 ...ouviriieeeicieieieieeeis e 2
142 | [B87364 MASTER CYLINDER ....coouiiiiiiiiieiiieieieteieteie e 1
143 | B 5 MASTER CYLINDER WELDMENT MOUNT .....ccocviiniiirinrinirnieinsisssenees 1
144 LOCK NUT, 3/8" = 16 ...vvveeeiiiicee ettt 1
145 LOCK WASHER (SS), 3/8"....uiitueueerieieieine it 2
146 | 08118 LOWER ACTUATOR PIVOT (FOR VEHICLES MANUFACTURED

BEFORE 25 NOV 2014) ....ouiiiiiiiieiiieiieieisseeisses s 1
147 | 641826 LOWER ACTUATOR PIVOT (FOR VEHICLES MANUFACTURED

FROM 25 NOV 2014) ..ot sssassasses 1
148 ACTUATOR ASSEMBLY COVER .......cueviiiriieiieiieieieseie s, 1
149 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG ...eueiieeiieeicieieie e 3
150
151 | [ 0 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG w.euvuivierireiieneieieiseeseiesse e 4
152 LOCK NUT, 1/4" = 20.....cuiueieiiieieieieeee et 4
153 COTTER PIN, .004" X .75" ..ottt ettt 2
154 NYLON BUSHING ....ooovieiieciieieieiie et 2
155 ACTUATOR LINKAGE .....cooviiiiiiieieiiseie sttt 1
156 FLAT WASHER, 3/8" (NOT ILLUSTRATED).........cccecsviurieieiireeeisicieie s 1
157 BRAKE FLUID (NOT ILLUSTRATED) .....coviuiiiiieieinineseisieeseseisesseseieeeseseees AR
158 CLEVIS PIN, 5/16" X 1" 1.ttt 2

Page D-20



.?sku=608706
.?sku=10387G3
.?sku=10387G3
.?sku=10386G3
.?sku=10386G3
.?sku=608122
.?sku=70581G02
.?sku=74711G01
.?sku=00439G1
.?sku=887364
.?sku=612706
.?sku=11098G5
.?sku=00679G1
.?sku=608118
.?sku=612704
.?sku=01038G01
.?sku=00414G6
.?sku=14390G4
.?sku=10387G3
.?sku=10387G3
.?sku=17838G1
.?sku=608943
.?sku=00771G5
.?sku=21504G1
.?sku=10386G3
.?sku=10386G3

BRAKES - FRONT DISC

Notes:

Page D-21 Service Parts Manual



BRAKES - FRONT DISC

Notes:

Service Parts Manual Page D-22



GCARBURETOR includes items 3 - 22

Page E-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 607955 CARBURETOR (INCLUDES ITEMS 3 -22) ..ot 1
2
3 MAIN JET (F10B).......cvvveorereeeeomcceieeoeeneeeisseeseeeeeeessessessesee s 1
4 PILOT JET (#52) ...ooovvveermceieeeceeeiieesesiesssssssesses s 1
5 PLUG ...ttt 1
6
7 503586 NEEDLE VALVE ...ooocivviiiarieneeeesmses s s 1
8 FLOAT .. 1
9 FLOAT PIN ..ot 1
10 FLOAT BOWL GASKET ...cccvvveummrveimmmceseessesesssssssssssssssessssssssessseneeees 1
11 503590 FLOAT CHAMBER .....cccvvviiemmmineeieeiscseesiesssseesssssssssessessessesseessiesenns 1
12 BOWL SCREW......ooiiuieiieeeeeteeeeeetee et n e 1
13 BOWL GASKET ...ttt ettt 1
14 CHOKE BRACKET -....ccoumireeimmireeesmeseessseesesesssesesssssssesessesessssssseeeons 1
15 | 03598 BREATHER TUBE........covvvuuuuuiiieeissmeiseseiessssesssssesssssesssseseesessesesenns 1
16 | [p03596 CLAMP, INTAKE TUBE ....oocouvvvieemmmmeneseesssareseesssssssseesssssssssesessssessenns 1
17 CLAMP CYLINDER HEAD TUBE .....cccvvieurieieonceneesnesneseessesenieseseees 1
18 INTAKE TUBE .....courveemmmeeeeesseeeesssssssesssssessesssssessessssseessssss s 1
19 CHOKE GASKET ....oooourieieoreieisecseeeisessesessse s 2
20 | po3599 NUT, MB X 1.0 ooeeeevieneeeeessaeeeseesssseeesssssssseses s cssieesons 2
21 THROTTLE ROD ATTACHMENT BUSHING .......ccoocrrvreeioscrncieceees 1
22 STUD BOLT .. oettteeeimmeeeesseeeessseesessssse s eesssss s 2
23 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT)...........cccceeen. 1
24 | 607983 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT) ............cccceee. 1
25
26 CHOKE CABLE (SWB).......coucuumeveemmreeeesaeeesessessessssssesssssseessessssessesses 1
27 LOCK WASHER, /16" .......couuurrreeeemimrineeeeesseeeessesssssesssssssssesessesesssseee 1
28 JAM NUT, 9716 = 18 ...ttt 1
29 RETAINER ....oooivieimeeeesies s eess et 1
30 CHOKE CABLE ADAPTER.......oooccuirieiieiinsiseseeeseseesssesssssssssssssesssesseee 1

Page E-2


.?sku=607955
.?sku=607956
.?sku=607957
.?sku=603585
.?sku=603586
.?sku=603587
.?sku=603588
.?sku=603589
.?sku=603590
.?sku=603592
.?sku=603591
.?sku=603583
.?sku=603598
.?sku=603596
.?sku=603597
.?sku=603594
.?sku=603593
.?sku=603595
.?sku=608023
.?sku=603584
.?sku=607684
.?sku=605868
.?sku=00568G4
.?sku=00545G4
.?sku=72155G01
.?sku=72154G01

CARBURETOR AND CHOKE

Notes:

Page E-3 Service Parts Manual



CARBURETOR AND CHOKE

Notes:

Service Parts Manual Page E-4



0¢ - €1 sway sepnpul HO1N1O INVIL AYVANOD3S e

Ll - ¢ swial sepnpoul HOLNTO INVAL AdVINIEd °

Page F-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 672688 PRIMARY TEAM CLUTCH (INCLUDES ITEMS 2 - 11) ..o, 1
2 PRIMARY STARTER PULLY, 195 - SVC....ccooiniininieieineniesseseseees 1
3 * STATIONARY ASSEMBLY ....oocvuiiiiirieiiieieeie s ssessies 1
4 * MOVEABLE PRIMARY ASSEMBLY ......c.coiuiieiieieieineeeieisieisssesesssees 1
5 524112 SHIFT ROLLER ASSEMBLY ...ttt sesessesssessessenees 6
6 SHIM, 39 BMM X 31 75MM .....ooiuiiiiiieieiisieeieiessseie st 1
7 PRIMARY SPIDER ASSEMBLY .....oocvoiiiiviiiiicieisesie e 1
8 * PRIMARY DUST COVER ASSEMBLY .......ooiuiiiiriiinieinineieieiessesseeene. 1
9 544309 BUTTON, TORQUE PRIMARY ....coouiiiiiirniriesinesneeenseessessseseenssasssssennes 6
10 519332 HEX WASHER HEAD BOLT, 1/4" - 20 X 3/4" LG ...coevvvuririeerieeneeeneeeene. 7
11 B 5 PLUG, TORQUE PRIMARY ......coiiiiiiiniiiireiiiniieieiseisssessessieisssessessseees 6
12 SECONDARY TEAM CLUTCH (INCLUDES ITEMS 13 - 20) ....coovveiireinenns 1
13 * SECONDARY STATIONARY, 9.5 ....coiuiiriiiiniieieieensesssessensessssssessesenes 1
14 * MOVEABLE SECONDARY, 9.5.......cuiiiiiiririiiiniinieeeinsiesseseissenssessesseees 1
15 61932 INNER RETAINER SPRING ..ottt 1
16 COMPRESSION SPRING, 2.70" O.D. ...coovuiiriiiieinieiseeises e, 1
17 OUTER SPRING RETAINER ......ceoriiiiiriiriieiniieseieiseeieisisssese e 1
18 RETAINER RING .....ovitiieiiiieieieieis st 1
19 THRUST WASHER, 1 53" X 183" X 1" ..ot 1
20
21 506239 CONICAL WASHER, M12......ocuiiiiiiiiniiieieinieieesese i 2
22 LOCK WASHER (SPRING TYPE), 3/8".....c.viueiriieeieiieseieissseseieisseseie s 2
23 HEX HEAD BOLT, M12 - 1 25 X 160MM LG......covuiuiririiiiniiniee e 1
24 HEX HEAD BOLT, M12 - 1 25 X 120MM LG....c.coiuiiiiriiicininieieieinieieieee s 1
25 506230 CLUTCH WASHER, 27 5MM O.D. X 13 08MM L.D. ...c.cvorviiriieencreericeneeeens 1
26 CLUTCH BELT SHIELD ...ttt 1
27 518630 DRIVE BELT ..ottt 1

Page F-2


.?sku=619333
.?sku=624112
.?sku=619337
.?sku=644303
.?sku=644305
.?sku=619332
.?sku=644306
.?sku=623949
.?sku=619327
.?sku=624111
.?sku=619329
.?sku=619330
.?sku=619331
.?sku=606239
.?sku=00566G3
.?sku=606245
.?sku=606243
.?sku=606230
.?sku=605950
.?sku=618630

CLUTCH

Notes:

Page F-3 Service Parts Manual



CLUTCH

Notes:

Service Parts Manual Page F-4



° DIRECTION SELECTOR CABLE ASSEMBLY includes items 16, 23-25, 33 - 34

e DIRECTION SELECTOR ASSEMBLY includes items 4, 6, 7-21

Reverse Warning Buzzer

FOR VEHICLES MANUFACTURED
FROM APRIL 2014

Page G-1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.

1 DIRECTION SELECTOR CABLE ASSEMBLY

(INCLUDES ITEMS 16, 23-25, 33-34) ....covuirirircieieieieie e 1
2 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 4, 6, 7-21) .............. 1
3
4 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
5
6 : 5 DIRECTION SELECTOR SHAFT .....coouvviiririeie e 1
7 DIRECTION SELECTOR CAM......oiuiiriiiiiniicieeseneeieiseseeee e 1
8 LOCK NUT, 3/8 = 24 ...t 1
9 * BUSHING ..ottt 1
10 NEUTRAL LOCK PIN ...ttt 1
11 COMPRESSION SPRING, 3/8" X 5/8" LG ... 1
12 NEUTRAL LOCK BRACKET .....couiuiiiiiieieinicieie s 1
13 LOCK NUT, 1/4 = 28t 1
14 EXTENSION SPRING ......ovuiiiiiiieieisieieie et 1
15 BALL STUD, T/4" ...ttt 1
16 LOCK NUT, #10 = 32, 1
17 MICRO SWITCH ...oiiiiiiieiiei ettt 1
18 SCREW, #4 - 40 X 1" LG...vuieieieieeiieie e 2
19 FLAT WASHER, #4 ..ot 2
20 LOCK WASHER, #4 .......ooouiiiiiieieieieieieiee e 2
21 HEX NUT, #4 = 40 ..o 2
22
23 PUSH / PULL SHIFTER CABLE ..ottt 1
24 CUP WASHER, 1/4" ..ottt 4
25 COMPRESSION SPRING, 19/32" X 1" LG ...ooviuierericicieinicieiseseeeeseen, 2
26 RIVET, 3/16" X . 38 GRIP ...ttt 3
27 SCREW, 1/4 = 20 X 7/8" LG ...eviuieriiiecieieieeeeeeiseeeseie s 2
28 LOCK NUT, 1/4 = 20 ..ot 2
29 DIRECTION SELECTOR HANDLE .......ociiiiiiieirieieieieieie s 1
30 PAN HEAD TORX SCREW, #10 - 32 X 1/2" LG ...cvvirieeeiriieieeseieeeieines 1



.?sku=608184
.?sku=605999
.?sku=603627
.?sku=606266
.?sku=603700
.?sku=14390G1
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=605809
.?sku=25727G01
.?sku=72735G01
.?sku=71055G01
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=01037G02

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 FLANGED HEX HEAD BOLT, M6 = 1.00 X 30 .....c.euiiueimireiiinieeieieiseeeieieieans 1
32 HEX NUT, MB = 1.00 ....couiiieiiiieieicieiec e 1
33 B06014 BRACKET ..ottt 1
34 * BUSHING, FLIP LOK, 0.25 ........coiiiuieiiieeieisiieiieeesesssieis e 1
35
36 MOUNTING BRACKET ...ttt 1
37 REVERSE WARNING BUZZER ........ccoouiiniriniienesenisensseeseneeneen. 1
38 ROLLED THREAD TAPTITE SCREW, #6 - 32 X 3/8" LG .....coooovueieiieieirieeine 2
39 DECAL - FNR - EUROPEAN.........coiiiiiiiiiniieieiseeie et 1
40
41 DIRECTION SELECTOR PIVOT BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014) ........covuevevriiiieans, 1

Page G-3



.?sku=606421
.?sku=450452
.?sku=606014
.?sku=605869
.?sku=73290G03
.?sku=01063G01
.?sku=73317G01
.?sku=632891

DIRECTION SELECTOR

Notes:

Service Parts Manual Page G-4




=
©)
o
L
[m]
T
o
)
—
2
L
)
zZ
<
=

T
g
L n
I gD
)
=235
Xz <
O 0
L —

Kol
L
S
>
Y
o
-
c
o
—
[

FOR VEHICLES MANUFACTURED
FROM NOVEMBER 09, 2015

FOR VEHICLES

Section

BEFORE 18 AUGUST 2014

MANUFACTURED

See STARTER GENERATOR Section

Page H-1



~\

To F2On
Starter/
Generator

@ ELECTRICAL PLATE ASSEMBLY includes items 32 - 43 and 46 - 49

Page H-2



FUSE BLOCK

HORN BUTTON

Front of Vehicle

Page H-3




HEAD LIGHT AND TURN SIGNAL

Front of Vehicle

Inside of Cowl

@ LED HEADLIGHT ASSEMBLY

@ LED HEADLIGHT ASSEMBLY

(PASSENGER SIDE) includes item 126 q
(DRIVER SIDE) includes item 126

Page H-4



TAILLIGHTS Rear Fender

WHT to BLU/WHT from Harness - Both Sides

BLK to BLK from Harness - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (Without Turn Signals)

Page H-5



CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

@ POWER OUTLET 12V includes items 101 - 106, 108

@ CONSOLE INSERT ASSY includes items 105, 107

@ POWER OUTLET 12V includes items 101 - 106, 135 - 136

\Ce

Front of Vehicle

\
\
@ HOUR METER KIT includes items 110 - 111

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

Front of Vehicle

FNR MOUNTING SCREWS

SEAT SUPPORT

HOUR METER

Page H-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 6 GAWIRE (BLACK 6", F1 = A2) ...ooiiiceeieiceie e 1
2 TERMINAL COVER.......oiiitiiiiiiicieieiete ettt 3
3
4
5 24775G1 BATTERY, 12V

(FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) ............... 1
6 * HEX HEAD BOLT, 5/16" = 18 X 1 1/4” LG ...cveveeeieieieieeeeee s 2
7 * LOCK WASHER (SILICON BRONZE), 5/16”.........cccceverrrrereereisireisnnnans 2
8 * LOCK NUT (SILICON BRONZE), 5/16" = 18........coviuirririririneireiseieene. 2
9
10 BATTERY HOLD DOWN ..ottt 1
11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG.....c.oovveieeieireeeeeieeieeee e 3
12 LOCK WASHER, 5/16” .......euiueiieeeieiseeeieieiseeie s 1
13 FLAT WASHER, 5/16” ......ouvieieieieiseieee et 1
14
15
16 GROUND CABLE ...ttt 1
17 14 GAWIRE (BLACK B")......ortmiiieireireieieeieieis et 1
18 00438G6 HEX HEAD BOLT, 5/16" = 18 X 3/4” LG......oeveeieieieieeeeie e 2
19 LOCK NUT, 5/16" = 18 ..ot 2
20 FLANGED BOLT, M6 - 1 X 23MM LG ..o 1
21 506264 HEX HEAD BOLT, M6 - 1 X 20MM LG ...c.....cviiiiieieiieeieieieie e 1
22
23
24 WIRE HARNESS (CONTROL) .....uvivietieeeee ettt 1
25 WIRE TIE (NOT ILLUSTRATED)........ciuiiiieiieieiieieieieese e AR
26 COVER (DIRECTION SELECTOR) .....outuiiiiniirireiceeesisesees e eseseeeeeeeneen. 1
27 FENDER WASHER, 1/4” ...ttt 1
28 D 0 HEX WASHER HEAD TAPPING SCREW, 1/4" - 14 X 3/4” LG .....cocevureuennee. 1
29

Page H-7



.?sku=607053
.?sku=25682G01
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=27044G03
.?sku=25976G19
.?sku=11027G1
.?sku=26676G01
.?sku=606264
.?sku=605777
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.

30

31 ELECTRICAL PLATE ASSY (INCLUDES ITEMS 32 - 43 AND 46 - 49) ......... 1
32 BRACKET ...ttt 1
33 VOLTAGE REGULATOR ...ttt eessnsssseeens 1
34 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG..vvveeeiiieieiseiseieieeeseseseeeees 1
35 1027G2 LOCK NUT, 1/4" = 20 ... 1
36 B45190 WIRE ASSEMBLY B AWG ......oouiiieieieiieeie e 1
37 RELAY ..ottt 1
38 D 3 HEX HEAD BOLT, 1/4" = 20 X 1" LG....oovuoirieieeieieieieieieeeeseeeseee e 1
39 SOLENOID ..ottt 1
40 * LOCK WASHER, #10 ...t 2
41 * HEX NUT, #10 = 32, 2
42 * LOCK WASHER, 5/16” .....covumieiieieieieie e 2
43 * HEX NUT, 5/16" = 24 ... 2
44 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" ....cooveeeereeieieeieeieiene 1
45 D0532G1 HEX NUT, /4" = 20 ..o 1
46 600418G01 FUSE HOLDER ASSEMBLY .....ooumiimiinieieieeseieieie s 1
47 LOCK NUT, 1/4" =20 ...ovviieieieieceeieieieeee e 1
48 FASTON TAB, 90° ...ttt 3
49 P5978G56 18 GAWIRE (BLACK 5 3/47) ....ovoeveiieeieeieeieeeeee e 1
50

51 FUSE BLOCK ..ottt 1
52 RIVET, 1/8” X 13/16” ...eteuceeieneeeieieescieesieseie s 2
53 A5 AMP FUSE ...ooitiiiieieee et 3
54 #6 GAWIRE ASSEMBLY .....oooomiiiiieieieieieisieeseie e 1
55 16 GAWIRE (RED).......cuiiieeieiieieieieeeie s 1
56

57 32860G1 HORN ..ottt 1
58 HEX HEAD BOLT, 1/4" - 20 X 5/8” LG ...c.cvvieeieieeeeieiseeie e 1
59 FLAT WASHER, 1/4” ..ottt 1
60 LOCK NUT, 1/4" = 20 ...ttt 1

Page H-8


.?sku=605563
.?sku=73057G02
.?sku=27739G01
.?sku=303459
.?sku=11027G2
.?sku=11027G2
.?sku=645190
.?sku=645190
.?sku=603282
.?sku=00661G8
.?sku=612813
.?sku=00567G7
.?sku=00532G1
.?sku=11027G2
.?sku=11027G2
.?sku=73446G01
.?sku=25978G56
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=645190
.?sku=645190
.?sku=20216G1
.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
61 HORN PLATE ...ttt 1
62 HORN SWITCH ..ottt 1
63 HORN SWITCH CAP AND NUT ....cc.vutiiriinrinenseneeeneeinesesesseesseseseeseseeeseeens 1
64 P7068G01 HORN SWITCH BOOT ..ottt 1
65 19233G1 HORN SWITCH LABEL ...t 1
66 RIVET (ALUMINUM), 3/16” X 1"ttt 2
67 JUMPER HARNESS, LED HEADLIGHT ....cc.ooiiiiieieiec e, 2
68 HEADLIGHT ASSEMBLY (PASSENGER SIDE) .......c.oviiiiiieieieieieseeeene. 1
69 HEADLIGHT ASSEMBLY (DRIVER SIDE)........cocoiiiiiriirionieieisieeieiseiseeeeeens 1
70 1597G01 SELF THREADING NUT ..ottt 8
71 VINYL TAPE ..ottt nanae s en e 2
72 : 3 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 126) 1
73 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 126)........ 1
74 WIRE HARNESS, LONG (ACCESSORY)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
75 622712 TURN SIGNAL KIT (INCLUDES ITEMS 76 - 81) ..o 1
76 NYLON CLAMP ..ottt 2
77 STEERING COLUMN COVER ......covoiiirieiiieeieieieeie e 1
78 TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEM 79)................... 1
79 TURN SIGNAL FLASHER ..ottt 1
80 TURN SIGNAL ASSEMBLY BULB........cooiiuiiiiiicieirieieieieescie e 2
81 FLEX ZIP LOOM ..ottt 1
82 11098G6 LOCK NUT, 5/16" - 18 (NOT ILLUSTRATED) ......ovruirierieeieieiieie e 1
83 SPACER, .328" X .75" X .50" (NOT ILLUSTRATED) .....coevevreerereeeeereereeeeene. 1
84 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG (NOT ILLUSTRATED) ................... 1
85 WIRE HARNESS, LONG (ACCESSORY)......ouiuiiireieiirieisisecieisssse s 1
86 IGNITION SWITCH (WITH LIGHTS) ...ttt 1
87 D0568G6 LOCK WASHER, 3/4” ......ooiieeeieeieeieeiseieee s 1
88 17137G1 FACE NUT, 3/4" = 20......ciuitieeeeieie ittt 1
89 IGNITION KEY ...ttt 1
90 WIRE HARNESS (KEY SWITCH) ...ocuiiuiiiiricieinineicieineeieeseessees e 1
91 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) ..o 1

Page H-9



.?sku=608397
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=71055G01
.?sku=654465
.?sku=614497
.?sku=614501
.?sku=71597G01
.?sku=71781G02
.?sku=659008
.?sku=659009
.?sku=645200
.?sku=622712
.?sku=17618G1
.?sku=20965G3
.?sku=611810
.?sku=21640G1
.?sku=619102
.?sku=32307G3
.?sku=75048G01
.?sku=00439G1
.?sku=619092
.?sku=33639G01
.?sku=00568G6
.?sku=17063G1
.?sku=605866

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
92 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS).......cccccovuunve. 1
93 FUEL GAUGE ...t 1
94 INDICATOR LIGHT ...ttt 1
95 HARNESS (OIL LIGHT/FUEL GAUGE) .......coiuiiuiiieineineiecieeieiseissseeeeeines 1
96 18 GAWIRE (RED B") .....ccuiviiiieieisieieiseeesse e 1
97 POWER OUTLET 12V (INCLUDES ITEMS 101 - 106, 108) ........cccevorvvrnnnsn. 1
98 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 105, 107) .....c.cooec...... 1
99 33623G02 RIVET (PLASTIC), 3/16" X 3/8" ......vuveeieeieeieieeeiee e s 2
100 | 612143 POWER OUTLET 12V (INCLUDES ITEMS 101 - 106, 135 - 136)................. 1
101 WIRE HARNESS, POWER OUTLET, 12V ...c.coiiiieiicieieieeeieiseeie s 1
102 | 33623G02 RIVET (PLASTIC), 3/16" X 3/8".....oeuiuieeieiieieieiesiseiessisississee s 3
103 POWER OUTLET, 12V ...t 1
104 RIVET (ALUMINUM), 5/32" ..ot 2
105 CONSOLE PLATE (E-COAT) ...ttt 1
106 | [B5212G01 FUSE, 15A ..ot 1
107 | 20271G01 HOLE PLUG ..ot 1
108 NYLON CLAMP. ...ttt ittt 1
109 | 607284 HOUR METER KIT (INCLUDES ITEMS 110 = 111) ..o 1
110 HOUR METER ....oiiiiiiiiiei ettt 1
111 | 35649 HOUR METER BRACKET ........coouiieieieiieeieeisiessesseses s 1
112 | 664689 WIRE HARNESS (HOUR METER).......coiuiiiiiiiieieie e 1
113
14 NYLON CLAMP, 15.5" ...ttt AR
115 CONTINUOUS TONE POTTED BUZZER .......oovorvieieeieieieeeisiesissie s, 1
116 BEZEL (DRIVER SIDE) ..ottt 1
17 BEZEL (PASSENGER SIDE).......cooiiuiieiieeieieieeeieieeeie s 1
118 ' CLIP .tk 8
119 FLAT HEAD SCREW, #8 - 18 X .75" LG ....cvvvieeveriieceieieieese s 8
120 BRAKE/TAILLIGHT LAMP ...ttt 2
121 RIVET (ALUMINUM), 3/16" X 9/16" ......covererrirereieieeeie e 4
122 PAN HEAD PHILLIPS SCREW, 8" - 18 X 1 1/2" LG ....vvveeieieeeeieeeieeeene 4

Page H-10


.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122
.?sku=612087
.?sku=74693G02
.?sku=612107
.?sku=71078G01
.?sku=14601G10
.?sku=73522G03
.?sku=35212G01
.?sku=17618G1
.?sku=617074
.?sku=635649
.?sku=31539G1
.?sku=73290G03
.?sku=74371G01
.?sku=74371G02
.?sku=71364G02
.?sku=71425G01
.?sku=22288G1
.?sku=14601G11
.?sku=00513G4

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
123 | D1041G01 BULBEX RIVET, 5/32" DIA ..ot 2
124 | 25251 BEZEL, TAILLIGHT (DRIVER SIDE)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014) .......ccccocovuniuniennn. 1
125 BEZEL, TAILLIGHT (PASSENGER SIDE)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014) .......c.cccvuniuniennn. 1
126 | [B51411G03 LED HEADLIGHT ..ottt 1
127 | 37484 BATTERY, 12V

(FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014)............c....... 1
128 | B 3 BATTERY BOLT EXTENDER

(FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014)..........c.coeu.... 2
129 BATTERY BOLT

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
130 | p14221 FLAT WASHER, 3/8”

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
131 3030G14 CONSOLE INSERT PLATE

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
132 | p4824 FUEL LEVEL GAUGE

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
133 | 48855 CONSOLE LABEL

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ........... 1
134
135 | [p45201 12V POWER OUTLET HARNESS

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ..... 1
136 8392G1 FUSE-15 AMP (NOT ILLUSTRATED)
(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ..... 1

Page H-11



.?sku=01041G01
.?sku=625251
.?sku=625252
.?sku=651411G03
.?sku=637484
.?sku=610428
.?sku=651336
.?sku=614221
.?sku=73030G14
.?sku=648247
.?sku=648855
.?sku=645201
.?sku=18392G1

ELECTRICAL SYSTEM

Notes:

Service Parts Manual Page H-12




Page J-1




ENGINE MOUNTING

FOR VEHICLES MANUFACTURED FROM APRIL 2014

Service Parts Manual Page J-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 FRONT ENGINE MOUNT ..ottt 1
2 ENGINE PAN MOUNT ....cooouiiimiiiiiieieie e 1
3 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG .........cvvverrerrieeene. 8
4 p06279 FLANGED HEX NUT, M10 = 1.25 .....oiiiieiieeceee et 1
5 NUT PLATE ..ottt 2
6 FLANGED HEX HEAD BOLT, M10 - 1.25 X 45MM LG .........cvvviriieiiene. 4
7 FLAT WASHER, M10 X 22 = 2.5 ..o 4
8 FLANGED HEX NUT, M10 = 1.25 ....oviiiiiieiicee e 4
9 FLANGED HEX HEAD BOLT, M10 - 1.25 X 34MM LG ......c..coovuririicieinnns 4
10 506240 FLAT HEAD SCREW, 5/16" X 4" ..o 4
1 DIFFERENTIAL PLATE ...ttt 1
12 TUBE SPACER ..ottt 2
13 HEX HEAD BOLT, 3/8" - 16, UNC X 2.75".......oosieirrvreeeieieieieiesessesenenn. 2
14 PLASTIC INSERT LOCK NUT, 3/8" = 16 .....cuvuieieeicieieieieieeiece e 2
15 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19)........... 1
16 25345 FRONT MOUNT BRACKET ..ottt 1
17 RUBBER BUMPER.......oouiiiiieieieicieieieeese s 2
18 D0974G01 HEX NUT, M10 X 1.5 1ot 2
19 SPLIT LOCK WASHER, TOMM ......cocuiiiuiiriiineieinicieieine e 2
20 CROSSMEMBER BRACE ...ttt 1
21 SCREW, CAP HEX HEAD 5/16" = 18 UNC .....coovriiiiiieiciseieeeieeisee e, 2
22 00559G8 FLAT WASHER, 5/16" .......oviiieieie e 2
23 PLASTIC INSERT LOCK NUT, 5/16" - 18 UNC-2B...........cceoevrrrrrerrrririnnnns 2
24 TUBE CLAMP, DBL = .72 ...ttt 2
25 B06264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG .....c.coovriiiiiieieireiseeenne 1
26 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG .....cocvoiiiriicineecceee 1
27 B TYPE NARROW FLAT WASHER, 7/16" X .25.......c.evrveeeieeisieieiseieneenees 2
28 TUBE, (FUEL SYSTEM) ..ottt 1
29 FLAT WASHER, 3/8" X 1 X .083 ......oiuiviiieieieiieieieieeese e 2
30 ENGINE PAN

(FOR VEHICLES MANUFACTERED FROM APRIL 2014) .....c.ccovivierieinnnnn. 1

Page J-3



.?sku=606007
.?sku=603101
.?sku=606256
.?sku=606279
.?sku=606279
.?sku=606096
.?sku=606259
.?sku=603823
.?sku=606279
.?sku=606279
.?sku=608020
.?sku=606246
.?sku=602146
.?sku=72016G01
.?sku=00428G8
.?sku=11098G5
.?sku=627627
.?sku=625345
.?sku=605757
.?sku=00974G01
.?sku=608654
.?sku=652247
.?sku=00438G7
.?sku=01109G01
.?sku=606962
.?sku=606264
.?sku=73876G01
.?sku=00560G2
.?sku=27184G12
.?sku=00643G1
.?sku=630776

ENGINE MOUNTING

Notes:

Service Parts Manual Page J-4




a GAS ENGINE includes items 4 - 6

Page K-1




Page K-2



ENGINE AND MUFFLER

10 FOR VEHICLES MANUFACTURED FROM APRIL 2014

2 7S

0
&

@ Front of

Vehicle

Page K-3 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 GAS ENGINE, 13HP, NON-GOLF (INCLUDES ITEMS 4 - 6) ...c.ocvurieereneenn. 1
2
3 DIP STICK ...ttt 1
4 507454 OIL FILTER ..ottt sttt 1
5 07462 SPARK PLUG (BPR2ES) ....coiuierieriesnesseenessessssessssenssesssssessssssssssnssnes 1
6 OIL DRAIN PLUG ......cuiiiiiteieiiseie sttt 1
7 'O" RING, 16MM......ocoviiiiiieieiicieieieeee et 1
8
9 512266 IMUFFLER ...ttt 1
10 606982 EXHAUST PIPE ...ttt 1
11 LOCK WASHER, 8MM ........oiuiiiiriieieceeie s 4
12 HEX NUT, M8 X 1.25 ..ottt 4
13 FLANGED HEX NUT, M10 = 1.25......coiuiuiiriiieieine et 1
14 506256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25 ...c.ouiiiurieireiireneiseneseensneenenns 3
15 502330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30 ..eoviuiiiieieineieineieiseieerese s 2
16 503599 EXHAUST GASKET ..ottt sttt 2
17
18 530970 MUFFLER (FOR VEHICLES MANUFACTURED FROM APRIL 2014) .......... 1

Page K-4


.?sku=633740
.?sku=606390
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=603562
.?sku=612266
.?sku=606982
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599
.?sku=630970

ENGINE AND MUFFLER

Notes:

Page K-5 Service Parts Manual



ENGINE AND MUFFLER

Notes:

Service Parts Manual Page K-6



=
g\

&

g
NG
/@?}\ﬁ
D

e
S
— H /
|

(8 %<

Frame

Front of Vehicle

*NOTE: Tie Rod Not
Shown for
Clarity

e PASSENGER SIDE SPINDLE AND HUB ASSEMBLY includes items 4 - 15

@ DRIVER SIDE SPINDLE AND HUB ASSEMBLY includes items 6 - 15 & 17

Page L-1



Page L-2



@ STEERING COLUMN KIT includes items 77 - 88
@TIE ROD ASSEMBLY includes items 99, 102 - 105
@TIE ROD ASSEMBLY includes items 101 - 1

Front of Vehicle @

Page L-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 502512 FRONT AXLE ..ottt 1
2
3 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 15) ...t 1
4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) ........cocvviveieeieirieeeisieiens 1
5
6 BEARING RACE ..ottt 2
7 GREASE SEAL.......oiiiiiiiiiicieiee ettt 1
8 ROLLER BEARING ..ottt 2
9 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG........ccoooiuririiieieiriennnns 1
10 LUG BOLT, 1/2 =20 X 1 7/32" LG 4
11 12093G1 SLOTTED NUT, 1 = 14 ..o 1
12 D0798G8 COTTER PIN, 5/32" X 1 3/4" LG ..o 1
13 SPINDLE CAP ..ottt 2
14 532925 FLANGED BUSHING ...ttt 1
15 SLEEVE BUSHING ..ottt 1
16 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 6 = 15 & 17) ooueoieeiceceeieicieeeese e 1
17 SPINDLE ASSEMBLY (DRIVER SIDE).......cccoeiriiieiriiieeeieeeeieieieeeie e, 1
18 D : HEX HEAD BOLT, 1/2 = 13 X 8" LG ...ouvoieieieieeeceeie e 2
19 FLAT WASHER, 1/2" ..ottt 4
20 KING PIN TUBE ..ottt 2
21 THRUST WASHER (STAINLESS STEEL)......cuiuiiieieiieeeieieieeeieieeeeie e, 2
22 LOCK NUT, 1/2 = 13 oottt 2
23
24
25 SHOCK ABSORBER.........ocouiiiiiiiicieiicieie ettt 2
26 SHOCK ABSORBER BOOT .....covuiiiiiiicieiieieie e 2
27
28 SHOCK ABSORBER WASHER ..ottt 8
29 RUBBER SHOCK ABSORBER BUSHING .......coouiiiiiiiieieieieineieeseeeeeenes 8
30 D 0 HEX NUT, 3/8 = 24 ... 4

Page L-4


.?sku=602512
.?sku=70942G03
.?sku=51141G1
.?sku=25146G1
.?sku=11750G2
.?sku=70589G01
.?sku=19862G1
.?sku=00798G8
.?sku=12091G2
.?sku=632925
.?sku=632926
.?sku=70673G03
.?sku=70742G02
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01
.?sku=70509G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
31 VINYL CAP ..ottt 4
32
33 LEAF SPRING (HEAVY DUTY) ..oiuiiiiiiieieieiseneeeeeeeseeesesesseseseesssesssseeees 2
34 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............ 2
35 SPRING PLATE ...ttt 4
36
37 LOCK NUT, 7/16 = 14 ..o 11
38 HEX HEAD BOLT, 7/16 - 14 X 1 3/4" LG....ovoveiieieieeeeeieieeee e 1
39
40
41 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65)........... 1
42 STEERING RACK COVER & BEARING .......cccoovieiiiieieiceieeee e, 1
43 * STEERING BOX INSTALLATION TAG ......ovuirrieieieieeieie s, 1
44 * JAM NUT, 172 = 20 1
45 RETAINING RING (EXTERNAL) ....oooviiiiiieiniceieeeie e 1
46 BALL BEARING ......cooouiiiiaieiieiseie ettt 1
47 PINION ..ottt 1
48 RETAINING RING (INTERNAL)......ocuiuiiiiiririniceeiniees e 1
49 SEAL PINION ..ottt 1
50 RACK STEERING. ..ottt 1
51 * SCREW, 10- 32 X .25" LG ...ovvuirieeieioeieeeeie e 1
52 RACK LOADER ....ootiiiiiiieieie ettt 1
53 SPRING COMPRESSION ......ooovuiiiiieiieieiciesiese s 1
54 GASKET (RACK LOADER) ......ooveiieeeeeeeeeeeeeeeeeee e 1
55 52259 COVER (RACK LOADER) ....couuiiiirieiieie et 1
56 SCREW, 1/4 = 20 X 1/2" LG ..eeiieeirieieieieiseeeseee s 2
57 GREASE FITTING, STRAIGHT ..ottt 1
58 TIE ROD END = OUTER ..ottt 1
59 * GROMMET - TIE ROD END ...cco.ooooiiieiiieieie e 1
60 * SLOTTED NUT, 7/16 = 20 ....cvuivieieieeeieieieieieeeee e 1
61

Page L-5



.?sku=10044G01
.?sku=70664G03
.?sku=70989G03
.?sku=652258
.?sku=00734G1
.?sku=00463G11
.?sku=74605G01
.?sku=70965G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=652259
.?sku=71102G01
.?sku=10389G3
.?sku=70695G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
62 ROD END (INNER) ..ottt 1
63 RACK BOOT ..ottt 1
64 WIRE TIE ...ttt ettt 1
65 WIRE TIE ..ottt 1
66 COTTER PIN, 3/32" X 1" LGt 1
67 D0464G8 HEX HEAD BOLT, 7/16 - 14 X 2 3/4" LG ....ovoeeeeeiee e 2
68 D1068G01 HEX HEAD BOLT, 7/16 = 14 X 3 1/2" LG ..o 1
69 SPACER ...ttt 2
70 SPACER, STEERING HOUSING .....cooiuiiiiiriiieieieieeeieisiee e 1
71 HEX NUT, 7/16" = 14 oo e 1
72 FLAT WASHER, 7/16" ..o ettt 7
73 D0734G1 LOCK NUT, 7/18" = 14 ...t 3
74
75
76 STEERING COLUMN KIT (INCLUDES ITEMS 77 - 80)....ccccotueueuricrcinenenennn. 1
77 STEERING COLUMN ..ottt 1
78 STEERING COLUMN BUSHING .......coouiiiiiirieieieieeeeieiseee e, 1
79 SCREW, #6 - 20 X 5/16" LG......oooveviiecieieieecieieieeieie s 1
80 STEERING SHAF T ...ttt 1
81
82 D1055G01 HEX HEAD BOLT, M8 X 1 1/4" LG....ovuieieieiecieieieie e 2
83 D g LOCK WASHER, 5/16" ......ouuoeireierieioeiisceeesis e 2
84
85 RETAINING RING (INTERNAL) ..ottt 1
86 RETAINING RING (EXTERNAL) ..ottt 1
87 BALL BEARING .......coviiiiiieieieteiceieie s 1
88 WAVE WASHER ........oouimiiiiiiniieieeieiseesee e 1
89 STEERING WHEEL PREMIUM (OPTIONAL) ....ooovuiriieieieieeeee e, 1
90 COVER STEERING WHEEL ..ottt 1
91 B02979 STEERING WHEEL .....c.ocuitiieiiicteie ittt 1
92 D1006G01 HEX HEAD BOLT, 3/8 - 16 X 1 1/4" LG w..covuivieiciiiieieeieeieee e 4

Page L-6


.?sku=74602G01
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=10387G2
.?sku=00464G8
.?sku=01068G01
.?sku=70667G02
.?sku=70667G04
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70758G05
.?sku=70610G03
.?sku=28569G01
.?sku=01022G01
.?sku=70607G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=602980
.?sku=71147G01
.?sku=602979
.?sku=01006G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
93 LOCK WASHER, 3/8" ...t 4
94 05435 DECAL EZGO, S/W = ROUND ......ooiiiiiiiiieieieeieee e 1
95
96 LOCK NUT, 5/8 = 18....uiiieieiiicie et 1
97
98 TIE ROD ASSEMBLY (INCLUDES ITEMS 99, 102 - 105) .....coevevririirnnse. 1
99 THREADED ROD .....ouuiaiiaiicieisisesesessese e 1
100 TIE ROD ASSEMBLY (INCLUDES ITEMS 101 = 105) ....cooviieeieiicieieiceines 1
101 THREADED ROD (24" LG) ...ocvuiviiieieeieisieie e 1
102 TIE ROD END (LEFT HAND THREADS) .....cooovuiiiiiiieeieieieie e, 1
103 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).........covoiurririiieeene. 1
104 TIE ROD END (RIGHT HAND THREADS) ........oiuiiiiieieiieieieiseeeieieiens 1
105 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ......c.cocoovveiriinnnan 1
106 | [DO734G1 LOCK NUT, 7/16 = 14 ..o 2

Page L-7



.?sku=00879G1
.?sku=605435
.?sku=14390G2
.?sku=70876G02
.?sku=70897G02
.?sku=74604G01
.?sku=74603G01
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

FRONT SUSPENSION/STEERING

Notes:

Service Parts Manual Page L-8




Front of Vehicle

[J GONTROL
CARB: EVAP EMISSIONS FAMILY: [CP1] EVAP ECS:([CP]
EPA EVAP EMISSIONS FAMILY: [ DEzoPNHEQRD |
N\ (1]

‘THIS EQUIPMENT MEETS U.S. EPA EVIAP STANDARDS
AHD CONFORHS TO 2013 CALIFORNIA EVP
REQULATIONS FOR SHALL OFF-ROAD ENGINES

Y —

627678

Air Filter -
(N

S o

Carburetor

FUEL SENDER UNIT

FOR VEHICLES MANUFACTURED
BEFORE 31ST MARCH 2014

CARB FUEL TANK ASSEMBLY (WITH SWITCH)
includes items 4 - 11, 17
(FOR VEHICLES MANUFACTURED FROM 31ST MARCH 2014)

EARLY PRODUCTION VEHICLES

Page M-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 545034 CARB FUEL TANK ASSEMBLY (WITH SWITCH)

(INCLUDES ITEMS 4 = 11, 17 )ttt 1

(FOR VEHICLES MANUFACTURED FROM 31ST MARCH 2014)
2
3
4 SIPHON TUBE GROMMET ......otiiiiiiiineiceineeesessesseesssessssesssessssesessees 1
5 SIPHON TUBE ASSEMBLY .....ovitiiieircneicseeneeesesseseeesssseseeessssessseessees 1
6 506068 ROLLOVER VALVE GROMMET ..ottt sisssanees 1
7 EPA FUEL TANK LABEL ..ottt 1
8 ROLLOVER VALVE ..ottt 1
9 FUEL TANK CAP (RATCHET) ..ottt 1
10
11 * NON FLUOR FUEL TANK ( WITH SENDER UNIT) ....oorviinirieiiiniines 1
12 72229G01 FUEL TANK ADAPTER ..ottt ettt 1
13
14 FUEL LEVEL SENDER ......oviuitiiiiieiei sttt 1
15 07544 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8" O.D. X 17" LONG.............. 1
16 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8" O.D. X 34" LONG.............. 1
17 PRESS FIT FUEL SENDER ....c.cooiiiiiiiiiieieisiees e 1
18 3 5 BLACK TRIM, 6.25" LONG ......cuivirireiiieiieiseieisssesse s sessssesseseenes 1
19 NYLON CLAMP ..ottt 2
20 TUBING CLAMP, 3/16" 1D ...ttt 2
21
22 D0438G8 HEX HEAD BOLT, 5/16" = 18 X 1" LG ...veueiviieireiiesiieieieiseeesse e 1
23 00559G8 FLAT WASHER, 5/16"......oiuiieireireieineseeeieisissie e 4
24 11098G6 LOCK NUT, 5/16" = L18....viiiieeiiiieeeieie ettt 3
25 SPACER, 5/16" - 18 X 5.74" LG...cvoveueeeiieieieiee e 1
26 515344 HOSE REDUCER, ID 1/4" X 3/16".....cctuiteurireerireeneeenesseseseesssensssessssessseenennes 1
27 61118 FUEL SHUT-OFF VALVE ....c.ouiitiiiiieieie et 1
28 HOSE CLAMP, .50" DIAMETER .....c.cotuiiiiriiieininieieieineeie e 8
29 FUEL SYSTEM HOSE, 2ottt 3
30 FUEL LINE FILTER ...ttt 1

Page M-2


.?sku=645034
.?sku=70988G01
.?sku=18287G3
.?sku=606068
.?sku=625826
.?sku=606067
.?sku=633423
.?sku=20048G2
.?sku=607546
.?sku=606966
.?sku=633024G02
.?sku=32372G6
.?sku=17618G1
.?sku=606963
.?sku=00438G8
.?sku=70483G01
.?sku=615346
.?sku=611181
.?sku=18292G1
.?sku=615350
.?sku=72084G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 FUEL SYSTEM HOSE, .25" I.D. X.50" O.D. X 8" LONG ......c.ceovvrrririrrrrnnnnn. 1
32
33
34 HOSE CLAMP, .25" - .63" DIA......cootmiueiriiieieinieieieisie e 2
35 FUEL SYSTEM HOSE, .25" I.D. X .50" O.D. X 26" LONG ......c.ceovcrerrirrrrninnn. 1
36
37 FUEL PUMP ....ootettiti ettt 1
38 D g HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X .75" LG ..... 2
39
40 CARBON CANISTER MOUNTING BRACKET ...coovuiiiiiirieieiesieieieisnenn. 1
41 10570G1 RIVET, 3/16" DIAX 70" ..oieeieiiiieeieie st 2
42
43
44 CARBON CANISTER .....ooiuiiieiteiicie ettt 1
45
46 627678 EVAP LABEL ..ottt 1

Page M-3



.?sku=606969
.?sku=11391G4
.?sku=604597
.?sku=602061
.?sku=00114G6
.?sku=606310
.?sku=10570G11
.?sku=606071

FUEL SYSTEM

Notes:

Service Parts Manual Page M-4



a FUEL LINE ASSEMBLY includes items 2 - 8

N\ MaN\

7
A

<

Crankcase
Pulse

LATE PRODUCTION VEHICLES

Page M-5



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 49515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 2 - 8) ....cvuvvieireeeneceneeesecneeneen. 1
2 649570 HOSE, .312" 1.D. X .562" O.D. X 9" LG ....ovurivrrreieireinseiceseiseie s 1
3 HOSE, 2" LG ..ottt 1
4 I Y [ 7 @ N o TR 2
5 SHUT-OFF VALVE .....cocoiiiiiieiiieisisiiee ettt 1
6 FUEL FILTER ..ottt 1
7 CLAMP, 9/16" O.D. ..eovviieciiieete et 2
8 649577 CONNECTOR, 5/16" LD ..euiivieiieiieieieie e 1
9 CLAMP, 1/2" O.D. vttt ittt 3
10
11 CARBON CANISTER.....cocuiiiuitetiiiteteiieeieie et 1
12 CANISTER BRACKET ...ttt 1
13 RIVET (SS), 3/16" X .70" 1ottt ettt 2
14
15 FUEL PUMP ..ottt 1
16 D 5 HEX WASHER HEAD BOLT, 1/4" - 10 X 3/4" LG .oovueiirieeeieeieee e, 2
17
18 FUEL SYSTEM TUBE ..ottt 1
19 18292G CLAMP, 172" O.D. .ottt 2
20 HOSE, 3/216" 1.D. X 34" LG...otuiuiiiiiecieieieieieisie et 1
21 CLAMP, 3/16" 1.D. w.eviieiieieiicieieiee et 2
22
23 FUEL HOSE, 26" LG.....oovviieciiiceete et 1
24 18292G CLAMP, 172" O.D. wvoivivieeieieieieiee ettt 1
25
26 NYLON CLAMP, 7" LG (NOT ILLUSTRATED).......ccecsvireriiriirereieierereieseseiens 2
27 g 5 VINYL TRIM, B8.25" LG ..ot 1
28
29 515350 FUEL HOSE, 2" LG ..evuvuteeiiseieiei sttt 1
30
31 D0438G8 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG ....cvuvreiieireieiseieiieieissiessie e 1



.?sku=649515
.?sku=615350
.?sku=615350
.?sku=649873
.?sku=611181
.?sku=72084G01
.?sku=649874
.?sku=18292G1
.?sku=18292G1
.?sku=18292G1
.?sku=606071
.?sku=606310
.?sku=10570G11
.?sku=602061
.?sku=00114G6
.?sku=27184G14
.?sku=18292G1
.?sku=18292G1
.?sku=18292G1
.?sku=606966
.?sku=606963
.?sku=604597
.?sku=18292G1
.?sku=18292G1
.?sku=18292G1
.?sku=17618G1
.?sku=32372G6
.?sku=615350
.?sku=615350
.?sku=00438G8

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 SPACER ...ttt 1
33 00559G8 FLAT WASHER, 5/16" ..ot 4
34 11098G6 LOCK NUT, 5/16" = 18 w..vuviieiieeieeieiseiee et 3

Page M-7



.?sku=70483G01

FUEL SYSTEM

Notes:

Service Parts Manual Page M-8



FUEL TANK ASSEMBLY (WITH SENDER UNIT)
includes items 2 - 8

LATE PRODUCTION VEHICLES

Page M-9



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 556139 FUEL TANK ASSEMBLY (WITH SENDER UNIT) (INCLUDES ITEMS 2 - 8) .. 1
2 646306 FUEL TANK L..ooititeteteieieteeeeee ettt s st ne s 1
3 CAP .o 1
4 SEAL. ..ottt 1
5 647810 GROMMET ..ottt s ettt ss s e nnanas 1
6 ROLLOVER VALVE ..ottt 1
7 670898 FUEL CAP ..ottt n sttt aene s 1
8 556135 FUEL PICKUP WITH SENDER ASSEMBLY ......ccocveiviuiiieeceeieeereeieeeie e 1

Page M-10


.?sku=656139
.?sku=646837
.?sku=646838
.?sku=647810
.?sku=647809
.?sku=656135

FUEL SYSTEM

Notes:

Page M-11 Service Parts Manual



FUEL SYSTEM

Notes:

Service Parts Manual Page M-12



DETAIL A

o REAR AXLE, 11.47:1 includes items 3 - 16, 21 - 80
e AXLE CASE L COMPLETE includes items 4 - 12, 31, 42
@AXLE CASE R COMPLETE includes items 31, 37 - 41
@ DIFFERENTIAL CASE includes items 52, 65, 67 and 68
@DIFFERENTIAL ASSEMBLY includes items 64, 66 and 70
GDIFFERENTIAL CASE WI/LSD includes items 52, 65, 67 and 68

@DIFFERENTIALASSEMBLY WILSD includes items 82, 66 and 70

a REAR AXLE W/LSD, 11.47:1 includes items 3 - 12, 17 - 63, 65 - 80

Page N-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 B 3 REAR AXLE, 11.47:1 (INCLUDES ITEMS 3 - 16, 21 - 80) ....covuvvrevreiriinernnees 1
2 REAR AXLE W/LSD, 11.47:1 (INCLUDES ITEMS 3 - 12, 17 - 63, 65 - 80).... 1
3 AXLE CASE L COMPLETE (INCLUDES ITEMS 4 - 12, 31, 42) .............. 1
4 GOVERNOR GEAR .....ouiiitiitieieise et 1
5 GOVERNOR SLEEVE .....cocuiiiiiiiiiicieieiseieie st 1
6 507904 FLAT WASHER ...ttt 1
7 RETAINING RING E5 .....ooovviiiiiiiceeeiesce e 1
8
9 539699 GOVERNOR GEAR SHAFT ...covuiiiiirirereeineseseseeseseiseseesessenseessseenens 1
10 GOVERNOR SHAFT ..ottt 1
11 B 3 FLAT WASHER, BMM ......coiiiiiiiiieieieisee s 2
12 OIL SEAL, 6 X 10 X 2.5 MM....ouiuiiiiiriiiieieieeeieieieseie et 1
13
14
15
16 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) .......... 1
17 640098 DIFFERENTIAL CASE W/LSD

(INCLUDES ITEMS 52, 65, 67 AND 68) ........covurrrrrreerincrsnreeeenssenseens. 1
18 DIFFERENTIAL ASSEMBLY W/LSD
(INCLUDES ITEMS 17, 66 AND 70)......coiuieireireieinsieeseeseeseisssesesseesnenees 1
19
20
21 507939 AXLE CASE L COMPLETE ...ttt seeeeeess e sseesnees 1
22 AXLE CASE R COMPLETE ...ocoiiiiiiiicie et 1
23
24
25 BALL BEARING (B204) .....coviiireieiieseieise et 2
26 GOVERNOR GEAR, 34 ...t snees 1
27 507920 PIN, 6 X L2 1.oetitiieitsisiseee ettt 1
28 639750 INPUT SHAFT ..ottt ettt sttt neenas 1
29
30

Page N-2


.?sku=670468
.?sku=670470
.?sku=639859
.?sku=665887
.?sku=639689
.?sku=607904
.?sku=607913
.?sku=639698
.?sku=639707
.?sku=639736
.?sku=607911
.?sku=639847
.?sku=639847
.?sku=639847
.?sku=639847
.?sku=607939
.?sku=607940
.?sku=26785G01
.?sku=665888
.?sku=607920
.?sku=639750

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 £39739 OIL SEAL, 24 X 40 X OMM ...coovmiminiieicineseie e isessssesse s 2
32 PE8T8GOT STEEL BALL ...ttt 1
33 SPRING ..ottt ettt 1
34 GASKET, 101ttt 1
35 FLANGED HEX HEAD BOLT, M10 X 1.25 X 12 MM LG....cccccevrerrrrirernnen, 1
36 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41).......cc......... 1
37 G 3 SELECT SHAFT ...ttt 1
38 607915 OIL SEAL, 13 X 22 X SMM ...cvuiiiiiieicissisceiee s 1
39 B 5 SNAP RING, 13MM ..ot 1
40 SPACER, 13 X IMM ...coviiiiiiiicicicisceeie e 1
41 OIL SEAL, 28 X 47 X IMM ....oiuiiiiiniiieieieieieineeieiesssee e 1
42 507919 AIR BREATHER ...coiiiiiieiicis s 1
43 OIL DRAIN PLUG ..ottt 2
44 B : GASKET, LAMM ..ottt 2
45
46
47
48
49 BALL BEARING (82/28)......viuuriiireieinieieieinseseesisssseie s 1
50 BALL BEARING (TMB202) .....c.vivieieeeeeeeeeeeeeseee e ensees s 2
51 COUNTER SHAFT ..ottt s 1
52 640744 BALL BEARING (B006) .......coveueireeereeenesiseeesseeessessssessseeeen. 1
53 B39759 GEAR, B4 ...ttt 1
54 539869 KNOCK PIPE ..ot sse st sse e ssssssensesaes 2
55 B39767 BALL BEARING (B304).......cuereureeiiieneseeseeeesesessessesessssssse s ssssssessesaes 2
56 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG......c.cccovrvrririirinnnns 1
57 GEAR, 17 .ottt 1
58 COLLAR, 24 X 7.5MM ..ottt 1
59 GEAR, 52....iiiei ettt 1
60 CENTER SHAFT ..ottt 1
61 639774 CLUTCH PIN..oiiiiteeieisss ettt 1

Page N-3



.?sku=639738
.?sku=26818G01
.?sku=26819G01
.?sku=26831G01
.?sku=26820G01
.?sku=639865
.?sku=639746
.?sku=607916
.?sku=607917
.?sku=640093
.?sku=607919
.?sku=639747
.?sku=639748
.?sku=607922
.?sku=639868
.?sku=639755
.?sku=640744
.?sku=639758
.?sku=639869
.?sku=639760
.?sku=639768
.?sku=639769
.?sku=28689G01
.?sku=639771
.?sku=670697
.?sku=639774

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
62 6 5 GEAR, BL ..ottt 1
63 B39797 SPACER, 20 X 2MM .....ccvmimiriiieiieeneieistssessse e sesssisssenssnaees 2
64 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68)....... 1
65 DIFFERENTIAL PAIR GEAR ....ccviiiiieiiieieieisie e 1
66 HEX HEAD BOLT, M10 X 1.25 X 26 MM LG......cceveuiiriierieiriiniinnnene. 6
67 DIFFERENTIAL SHAFT ..ottt 1
68 SPRING PIN, 4 X A0L ..ot 1
69 BALL BEARING (6007) ....coveriririireirinieseieiseseieeeeese e 1
70 540739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). ......c.ocoviiriinrririiriinnn. 1
71 607938 CASTLED NUT, M22 = 1.5 ..ottt 2
72 B39878 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74)......coviviienieneennnen. 1
73 B39887 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) ....ccovviiriienieneneenen. 1
74 539834 BALL BEARING (6205DD)......ccvurmiriiiiniirieesiisinssessesesssinsessenseenes 2
75
76
77 26814G01 SNAP RING, 52MM .....coiiiiiriiiiissesinsinssasseeeississsesssee s ssassessssssssesseens 2
78 E39839 FLANGED HEX HEAD BOLT, M8 X 1.25 X 60MM LG ......ccocuevrrrrerenen. 9
79 539840 FLANGED HEX HEAD BOLT, M10 X 1.25 X 25MM LG ......cccoevrurienirnnnne 10
80 B39824 SHIFT SHAFT COMPLETE ...coutuitteireeseieesessseeeeseissiesssssseeissssssessenes 1

Page N-4


.?sku=670696
.?sku=639797
.?sku=639872
.?sku=639800
.?sku=26808G01
.?sku=28723G01
.?sku=28697G01
.?sku=639801
.?sku=640739
.?sku=639876
.?sku=639881
.?sku=639836
.?sku=639839
.?sku=639840
.?sku=639844

REAR AXLE

Notes:

Page N-5 Service Parts Manual



REAR AXLE

Notes:

Service Parts Manual Page N-6



0O

\
4
S
)

Front of the Vehicle

Page P-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HEAVY DUTY LEAF SPRING.......coeciiiuiiririireieineseseieissese s snseses 2
2 LEAF SPRING BUSHING, FRONT .......coiiiiriieiiiiseieisseieeiss e 2
3 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5" LG ...cvcvvueveiiiereeieeee s 2
4 FLAT WASHER, 3/8" .. ...ii ittt ettt 2
5 12262G FLANGED LOCK NUT, 3/8" = 16.....cuviuirireisceeinnseieinsessseseeeesssesse s eessesssnns 2
6 52244 REAR SUSPENSION PLATE .....coiiiiiieieieieteinsieessseessssessseessseessseessseeneseenees 2
7
8
9
10 SPLIT STEEL SPACER ......oooviiiiiieieieteeie ettt 4
11 FLANGED BUSHING ......cocuiiiiiiiiicieieieie et 8
12 SHACKLE PLATE ...ttt 4
13 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5" LG ...cvovveeeiieiciesiseeesseeie s 4
14 LOCK NUT, 3/8" = L6 ....ceeceiereieseeneseeeseiseseesssesssseessseessssessseessseessseesssesssseenses 4
15
16
17
18 AXLE BRACKET, DRIVER SIDE .....ccoiiiiieiiiiieieiieeeie e 1
19 05959 AXLE BRACKET, PASSENGER SIDE .......cocoiiiiriiinieiniieeeieiees e, 1
20
21 U-BOLT, 3/8" - 16 X 5" X 2.875" X 2" ...eoveioiirereieieieieiseeie e 4
22
23 FLAT WASHER, 3/8" ...ttt 8
24 LOCK NUT, 3/8" = 16 ....uiuieiieeiieeiseseiie st 8
25
26
27 SHOCK ABSORBER.........oiuitiiiiiiieieitieisietes ettt 2
28 SHOCK ABSORBER WASHER .......coiuiuiiiiieieinieieieise e 8
29 RUBBER SHOCK BUSHING ..ottt 8
30 D g HEX NUT, 3/8" = 24 ..o 4
31 VINYL CAP ..ottt 2

Page P-2


.?sku=605722
.?sku=605445
.?sku=00665G9
.?sku=00665G9
.?sku=00643G1
.?sku=00643G1
.?sku=12262G1
.?sku=652246
.?sku=70289G02
.?sku=624030
.?sku=604961
.?sku=00665G9
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=605938
.?sku=605958
.?sku=32195G3
.?sku=00643G1
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=642085
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01

REAR SUSPENSION

Notes:

Page P-3 Service Parts Manual



REAR SUSPENSION

Notes:

Service Parts Manual Page P-4



° SEAT BACK ASSEMBLY includes items 2 - 11

@SEAT BOTTOM ASSEMBLY includes items 39 - 50, 62 - 65

Front of Vehicle

@ FLIP FLOP SEAT BOTTOM ASSEMBLY includes items 13 - 17

@ FLIP FLOP SEAT BOTTOM ASSEMBLY includes items 13, 15 - 17, 71

Page Q-1



@ HANDRAIL KIT includes items 55 - 60

@ HANDRAIL KIT includes items 56 - 60, 68

Top of Vehicle

Page Q-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional informatio

n.

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

QTY.

1

(6]

*kk

*kk

1754G0

54502

SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 11)

606828 RED/BLACK
71751G03 OYSTER
71751G04 TAN

71751G07 BLACK

604908 WHITE/BLUE
604907 WHITE/RED
615838 WHITE/BLACK
620794 WHITE/YELLOW
620796 GRAY/BLACK
615837 OYSTER/GARNET

VINYL SEAT BACK COVER ...ttt

71753G03

71753G04

71753G07

604916G0103
604916G0102
604916G0304
604916G0104
604916G0108
604916G0704
604916G0506

OYSTER

TAN

BLACK
WHITE/RED
WHITE/BLUE
RED/BLACK
WHITE/BLACK
WHITE/YELLOW
GRAY/BLACK
OYSTER/GARNET

SEAT BACK REAR COVER .....otiiiiiiiiiiiiieeiiee e
FOAM PADDING.......otiiiiiiiiiiiee ettt

SEAT BACK SUPPORT
(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........ccceee....

FLAT STAPLE, 3/8" X 3/8" ..ottt

SEAT BACK BASE

1107G0 PAN HEAD TORX SCREW, #8 X 5/8" LG

© 00 N O

11

12

~ @) O N @) ~
= W [
N N ~
o N (&)
N N N
o IS ) o}
o o o
[ [ [

607535

*kk

SEAT BACK SUPPORT

MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 7/8" LG..................

PAN HEAD TORX SCREW, #8 X .88" LG
(FOR VEHICLES MANUFACTURED FROM MARCH 2014)........ccccceee...

FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 17)...........
621027 TAN

621026 OYSTER

621031 WHITE/BLUE

621036 BLACK

621032 WHITE/RED

621033 RED/BLACK

621034 WHITE/YELLOW

621038 WHITE/BLACK

621035 GRAY/BLACK

o N b~

N

Page Q-3



.?sku=71754G01
.?sku=634178
.?sku=645021
.?sku=01107G01
.?sku=615730

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
621037  OYSTER/RUBY
13 ok VINYL FLIP FLOP SEAT BOTTOM COVER ......cooviiiirinineinecenencenseeenes 1
615646 OYSTER
615647 TAN
615648 BLACK
611126 WHITE/RED
611125 WHITE/BLUE
611135 RED/BLACK
611127 WHITE/YELLOW
611137 GRAY/BLACK
611130 WHITE/BLACK
611136 OYSTER/RUBY
617892 GRAY
617893 BROWN
14 61713 DECK BOARD ASSEMBLY .....ovuiiiiiineineieinsieinsisinsie s 1
15 16705G TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG ..coovovvrireeienns 5
16 SEAT STRAP ..ottt 1
17 D0559G FLAT WASHER, L/4" ...ttt 1
18 634174 SEAT FRAME SUPPORT
(FOR VEHICLES MANUFACTURED FROM MARCH 2014).......c..cccocovunineunn. 2
19 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG
(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........cccccovuninnnnn. 2
20 SEAT FRAME WELDMENT ....couviiiiiieiicieee sttt 1
21 FOOTREST WELDMENT ..ottt 1
22 ARMREST, REAR SEAT ....cocviitiieiiieeie ettt 2
23 615713 SEAT FRAME SUPPORT .....ouitiiiiiiieieieiseie ettt 2
24 6 3 FOOTREST BRACKET (PASSENGER SIDE).......ciuiiirinrineeieineinsieseeeenes 1
25 61572 FOOTREST BRACKET (DRIVER SIDE) ......cooviiiiiniiinineieeneieenesseneseessseennnnes 1
26 D1006GO HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG ..eeeieririeeireeineeieeeeseseiee e 4
27 D0427G4 HEX HEAD BOLT, 3/8" = 16 X 1 1/2" LG ..evieeiieeireeireieseeiseeesee s 4
28 D0429G2 HEX HEAD BOLT, 3/8" - 16 X 3 1/4" LG ..ovieevceeeereeneieenessensseeneseeseseeneseenenees 2
29 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 1/4" LG..c.ovvurvririeenen. 4
30 61422 FLAT WASHER, 3/8".....uiuiiieeiieeineeeeseee ettt 32
31 D1110G0 FLAT WASHER, /4" .....ouiiiieieieieieiee et 4
32 11098GH LOCK NUT, 3/8" = L6 ....ceeuceeeereeseeeseeeseesessessseessssessseessssesssessssssssseessesnssesnnes 14
33 11027GH LOCK NUT, 3/8" = L6 ....ceeeeeereereeneseeeseisesseseseessssessseessssssssessssessssessssessseenses 4

Page Q-4


.?sku=617137
.?sku=16705G1
.?sku=617402
.?sku=00559G7
.?sku=634174
.?sku=00427G6
.?sku=615712
.?sku=615714
.?sku=615729
.?sku=615713
.?sku=615728
.?sku=615727
.?sku=01006G01
.?sku=00427G4
.?sku=00429G2
.?sku=16705G9
.?sku=614221
.?sku=01110G01
.?sku=11098G5
.?sku=11027G5

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
34 14390G4 LOCK NUT, 1/4" = 20 .o.ovviiieiseiseissiessessesessis it 4
35 10853G SQUARE CAP TUBE, 1" ....ooiuiiieiiieiieitesiesiesis e 2
36 SEAT FRAME WELDMENT

(FOR VEHICLES MANUFACTURED FROM MARCH 2014) .........cc.coovunienin. 1
37 D0427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG....ovuvvviriiiecineieeeieise e 4
38 ok SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 39 - 50, 62 - 65) ................ 1
629269G0103 TAN
629269G0101 OYSTER
629269G0110 RED ON BLACK
629269G0106 BLACK
629269G0109 WHITE/BLUE
629269G0112 WHITE/BLACK
629269G0113 WHITE/YELLOW
629269G0114 GRAY/BLACK
629269G0115 OYSTER/RUBY
629269G0111 WHITE/RED
39 ok VINYL SEAT BOTTOM COVER......ooiiiiiieiiniinissiesissiseisiseis s 1
71602G04  TAN
71602G03  OYSTER
71602G06 BLACK
604912G0103 WHITE/RED
604912G0102 WHITE/BLUE
604912G0104 WHITE/BLACK
604912G0108 WHITE/YELLOW
604912G0704 GRAY/BLACK
604912G0506 OYSTER/GARNET
604912G0304 RED/BLACK
40 1603G02 FOAM PADDING (SEAT BOTTOM).....cuiuiiireiiiiiieieissiesse e 1
41
42 1610G0 SEAT HINGE ....couiiiiiiiiiiecieis ettt 2
43 D g FLAT HEAD PHILLIPS SCREW, #12 -14 X 1" LG ...covvvvvrereieiieeieieinn. 6
44 17074G RUBBER PAD ..ottt 2
45 1012G0 VINYL TRIM (SEAT BOTTOM) ..ot 1
46 P3222G FLAT STAPLE, 3/8" X 3/8" ....ourivieeieeieieieieiesesiessssse s 110
47 P3223G FLAT STAPLE, 3/8" X 3/8" ......oivvieieeieieieisiessesiessssssss s 36
48
49
50
51 D0664G LOCK WASHER, 1/4" .....coovviieieieiesioeseessssissisis s 4

Page Q-5



.?sku=14390G4
.?sku=19853G1
.?sku=634180
.?sku=00427G2
.?sku=71603G02
.?sku=71610G01
.?sku=00720G08
.?sku=17074G1
.?sku=71012G01
.?sku=23222G1
.?sku=23223G1
.?sku=00664G7

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
52 D g HEX HEAD BOLT, 1/4" - 20 X L1/2" LG c..evuerieeereneereeenesseseseessseensssessseessseennnes 4
53 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG w..cvcvviveieieeieieiseeie e 2
54 61790 HANDRAIL KIT, FLIP FLOP SEAT (INCLUDES ITEMS 55 - 60) ......covuevne.. 1
55 61572 FOOTREST HANDLE WELDMENT ..ottt 1
56 190859G SQUARE CAP TUBE, 3/4” .....oettuieieeeineeneneenessensssessssinsssessssenssessssenssenes 2
57 61063 DECAL ..ottt 1
58 HEX HEAD BOLT, 3/8" - 16 X 2" LG....evevveereieieeeeieieeeeees e 4
59 61422 FLAT WASHER, 3/8" ..ottt 8
60 11098G5 LOCK NUT, 3/8" = 16 ..euveeerreeneeeseeneseeneseessssessssensseessssesesessssesssessssesenns 4
61 D0560G FLAT WASHER, 3/8" ... ettt sseesssesesseenees 8
62 SEAT BOTTOM ...ooviiiiieiiicee ettt 1
63 HIP RESTRAINT (DRIVER SIDE) ......ciiiiiiiririiieieineeieisiseeie e 1
64 HIP RESTRAINT (PASSENGER SIDE) ....c.covuiieiiiieeinieieisseeieeseeeiene 1
65 61541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ...c.cocvruvrrrrerineenne. 8
66
67 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 56 - 60, 68)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........cccccovurinnnnn. 1
68 631485 FOOTREST HANDLE WELDMENT

(FOR VEHICLES MANUFACTURED FROM MARCH 2014) ..........c........ 1

69
70 ok FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13, 15 - 17, 71)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........cccooeunineenn. 1

628058G01 OYSTER

628058G03 TAN

628058G04 GRAY

628058G06 BLACK

628058G07 BROWN

628058G09 WHITE/BLUE

628058G10 RED/BLACK

628058G11 WHITE/RED

628058G12 WHITE/BLACK

628058G13 WHITE/YELLOW

628058G14 GRAY/BLACK

628058G15 OYSTER/GARNET
71 534190 DECK BOARD ASSEMBLY

(FOR VEHICLES MANUFACTURED FROM MARCH 2014).................... 1

72 534175 REAR SEAT ARM REST

Page Q-6


.?sku=00661G8
.?sku=00426G8
.?sku=617901
.?sku=615721
.?sku=19859G1
.?sku=610631
.?sku=00427G8
.?sku=614221
.?sku=11098G5
.?sku=00560G1
.?sku=645492
.?sku=617644
.?sku=617645
.?sku=615417
.?sku=634184
.?sku=631485
.?sku=634190
.?sku=634175

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
(FOR VEHICLES MANUFACTURED FROM MARCH 2014) ......c.ccccoveeee. 2
73 634179 FOOTREST WELDMENT
(FOR VEHICLES MANUFACTURED FROM MARCH 2014) .........cccocvvrennee. 1
74
75 625525 SEAT SUPPORT WELDMENT
(FOR VEHICLES MANUFACTURED FROM MARCH 2014) ......c.ccccovvvernn. 2

Page Q-7



.?sku=634179
.?sku=625525

SEATING

Notes:

Service Parts Manual Page Q-8



0 SEAT BOTTOM ASSEMBLY includes items 2 - 8

@ SEAT BACK ASSEMBLY includes items 11 - 17, 22

@ SEAT POD ASSEMBLY includes items 25 - 39

Page Q-9



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

QTY.

1

© [e¢] ~ (o] 6] B w
~ @) O @) @)

o = [l

(o] [62] ~

(o] N (o]

L [ B

() nl - L

o

[y

*k%k

*kk

1625G0

645494

3222G

*k%

SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 8)

629269G0410
629269G0401
629269G0407
629269G0107
629269G0406
629269G0409
629269G0411
629269G0403
629269G0412
629269G0413
629269G0414
629269G0415
629269G0404

VINYL SEAT BOTTOM COVER

71624G07

RED/BLACK
OYSTER
BROWN
BROWN

BLACK
WHITE/BLUE
WHITE/RED
TAN
WHITE/BLACK
WHITE/YELLOW
GRAY/BLACK
OYSTER/GARNET
GRAY

BLACK

604912G0304
604912G0102
604912G0103
604912G0104
604912G0108
604912G0704
604912G0506

RED/BLACK
WHITE/BLUE
WHITE/RED
WHITE/BLACK
WHITE/YELLOW
GRAY/BLACK
OYSTER/GARNET

71624G02
71624G03
71602G04
71602G06
71624G06

SEAT BOTTOM FOAM PADDING
BASE ASSEMBLY
HIP RESTRAINT (PASSENGER SIDE)
HIP RESTRAINT (DRIVER SIDE)
STAPLE, 3/8" X 3/8"
BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG
T-KNOB STUD (NOT ILLUSTRATED)

GRAY
OYSTER
TAN
BLACK
BROWN

SEAT BACK ASSEMBLY (INCLUDES ITEMS 11 - 17, 22) ....cvvvveiiiiieeeeeee

71751G07
71751G04
71751G03
606828
604908
604907
615837

BLACK

TAN

OYSTER
RED/BLACK
WHITE/BLUE
WHITE/RED
OYSTER/GARNET

e

110

Page Q-10


.?sku=71625G01
.?sku=617644
.?sku=617645
.?sku=23222G1
.?sku=615417

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
615838 WHITE/BLACK
620794 WHITE/YELLOW
620796 GRAY/BLACK
71751G02 GRAY
71751G06 BROWN
1 ok VINYL SEAT BACK COVER ......utiiiiiii ettt 1
71753G07 BLACK
71753G04 TAN
71753G03 OYSTER
604916G0304 RED/BLACK
604916G0102 WHITE/BLUE
604916G0103 WHITE/RED
604916G0108 WHITE/YELLOW
604916G0704 GRAY/BLACK
604916G0104 WHITE/BLACK
604916G0506 OYSTER/GARNET
71753G02 GRAY
71753G06 BROWN
12
13 71752G01 SEAT BACK REAR COVER (PLASTIC) .evveiiiie e ceiee e 1
14 1754G0 SEAT BACK, FOAM PADDING.......c.ccoiiieeiiiie e cieeesieee e stve e stee e snaee e 1
15 54502 SEAT BACK BASE .....oviiiiiie ettt ettt 1
16 P3222G STAPLE, 3/8" X 3/8" ...oeeeee ettt ettt 95
17 D1107G0 PAN HEAD TORX SCREW, #8 X 5/8" LG ....cceevviieeeiiie e 4
18
19
20
21
22 607535 PAN HEAD TORX SCREW, #8 X .88" LG ....cccovcviieeiieeesiiee e 4
23
24 620216G0** SEAT POD ASSEMBLY (INCLUDES ITEMS 25 -39) ..ccoooviiiiiiiiiiiiiieeeeeeee, 1
25 70836G0** SEAT POD (see COLOR CODES in HOW TO USE section) ................... 1
26 : G SEAT BACK SUPPORT WELDMENT ....cocctiiiiiiie e 2
27 g g BLACK TRIM. ..ottt ettt ettt e et e e st aa e e enaeas 1
28 00439G8 HEX HEAD BOLT, 5/16" - 18 X 2" LG ...vttiiiiiiiii e 3

Page Q-11



.?sku=71754G01
.?sku=645021
.?sku=23222G1
.?sku=01107G01
.?sku=626576
.?sku=32805G6

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
29 FLAT WASHER (SS), 3/8" ..ottt 5
30 RUBBER WASHER, 5/8".......c.cotiiiiiiiiiieieiieieie e 3
31 SPACER, 34" ...ttt 3
32 TRUSS HEAD PHILLIPS SCREW (SS), 5/16" - 18 X 3/4" LG ................. 2
33 VENT PLUG ..ottt 4
34 D g HEX HEAD BOLT, 3/8" - 16 X 2" LG...ucvueeivircieiniieieieississseieissiesesnenees 2
35 11098G6 LOCK NUT (SS), 5/16" = 18 ...evueirieireinincenisciniseieeseeseseieeseee s, 5
36 ACORN NUT, 3/8" = 16 ..ottt 2
37 SPACER, 5/16"....ovitiiiit ittt 2
38 27731G01 ASHTRAY, FLUSH MOUNTED PLASTIC ..ot 1
39 RIVET, 3/16" (NOT ILLUSTRATED) ....c.cvevviiveieieeeeieieeeieies e 3
40 HANDGRIP WELDMENT ...ttt 1
41 HEX HEAD BOLT, 1/4" - 20 X 2" LG ...eurueiieieieirieeieieise e 4
42 MOUNTING BRACKET (NOT ILLUSTRATED).......ceniueiiurereneeeneneeneeseennens 1
43
44 SEAT BACK SUPPORT WELDMENT ....coutuiiiiiiieininieieei s 2

Page Q-12


.?sku=00675G1
.?sku=71883G01
.?sku=23726G9
.?sku=00976G06
.?sku=71599G01
.?sku=00427G8
.?sku=15717G5
.?sku=23726G4
.?sku=71055G01
.?sku=71632G01
.?sku=71204G02
.?sku=605869
.?sku=71868G01

Floor Panel

Front of Vehicle

VEHICLES

Page Q-13



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BAB3L3GXX | SEAT POD ...ttt 1
2
3 REAR SEAT SUPPORT ..ottt 1
4 SEAT SUPPORT ..ottt ittt 1
5 SEAT BACK SUPPORT TUBE .....oouitiiiiieiiieecieine et 2
6
7
8 HINGE PLATE ..ottt 2
9 RIVET (SS), 3/16" X .70" LG...veveeeeeeieieeeeteeeeeeteee e 4
10
11 DIRECTION SELECTOR MOUNTING BRACKET ....coovrvriiiiriieieieieiieieinns 1
12 RIVET (ALUMINUM), 3/16" X 1" LG ..evurereeiireieenineieeeineeesieiseseisesseseiessseseees 3
13
14 00439G8 HEX HEAD BOLT (SS), 5/16" - 18 X 2" LG ..ouvvueeriereieieeeeseieeseie e 3
15 WASHER (SS), .398" .D. X 1.25" O.D. X .115" LG ..ceovuieirirereineeieeeiseneene. 3
16 WASHER (RUBBER), .625" I.D. X 1.50" O.D. X .312" LG.......ocooeverrrerererernne, 3
17 SPACER, .312" I.D. X .562" O.D. X .750" LG ...ccevtuerrereeeneneneeeneseneneseenseeens 3
18 11098G6 LOCK NUT, 5/16" = 18....uvuieeieirireiseineseseieesssssse s isssssse s sssssssesnnes 7
19
20
21 D g TRUSS HEAD PHILLIPS SCREW (SS), 5/16" - 18 X 3/4" LG...cevovvrrvrirrnnne. 4
22
23 g 5 TRIM, 118" LG w.vuvuieieireieieeieissie ettt 1

Page Q-14


.?sku=657681
.?sku=654767
.?sku=648523
.?sku=71609G01
.?sku=10570G11
.?sku=605869
.?sku=71055G01
.?sku=00675G1
.?sku=71883G01
.?sku=23726G9
.?sku=00762G6
.?sku=32805G6

SEAT BACK ASSEMBLY
includes items 8, 10 - 13

SEAT BACK ASSEMBLY
includes items 9 - 12, 14

SEAT BOTTOM ASSEMBLY
includes items 22 - 30

SEAT BOTTOM ASSEMBLY
includes items 21, 23 - 30

Front of Vehicle %@

LATE PRODUCTION
VEHICLES

Page Q-15



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HAND GRIP WELDMENT ....c..vitiiiiiiiiieieiesse st 1
2 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 2" LG..c.ooovvrrrrireinrinnnnns 4
3
4
5
6 Kk SEAT BACK ASSEMBLY (INCLUDES ITEM 8, 10 - 13) ce.cvvveieieieiecirieenene 2

606828 RED/BLACK
604908 WHITE/BLUE
604907 WHITE/RED
615838 WHITE/BLACK
620794 WHITE/YELLOW
620796 GRAY/BLACK
615837 OYSTER/GARNET

7 b SEAT BACK ASSEMBLY (INCLUDES ITEM 9 - 12, 14) c..cccoiiiiieeiieeee e 2
71751G02 GRAY
71751G03 OYSTER
71751G04 TAN
71751G06 BROWN
71751G07 BLACK

8 rxx VINYL SEAT BACK COVER......ooitiiiiiiiiiiiieiee e 1
604916G0304 RED/BLACK
604912G0102 WHITE/BLUE
604912G0103 WHITE/RED
604916G0104 WHITE/BLACK
604916G0108 WHITE/YELLOW
604916G0704 GREY/BLACK
604916G0506 OYSTER/GARNET

9 el VINYL SEAT BACK COVER.....ooiiiiiiiiiiiiiee e 1
71753G01 WHITE
71753G03 OYSTER
71753G04 TAN
71753G06 BROWN
71753G07 BLACK

10 71752G01 REAR SEAT BACK COVER ..ottt 1
11 SEAT BACK PADDING ......oooviiiiiiieiiicieiesessieie e 1
12 SEAT BACK BASE ....couiiiiiiiieicieie ettt 1
13 PAN HEAD TORX SCREW (SS), #8 - 15 X 1" LG .cooovveerirecieeieeceeinne 4
14 PAN HEAD TORX SCREW (SS), #8 X .63" LG...c.cvovvrvrrenireerineeneeeneneeenn. 4
15

16

Page Q-16


.?sku=71632G01
.?sku=71204G02
.?sku=71754G01
.?sku=645021
.?sku=648271
.?sku=01107G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
17 ok SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 22 - 30) ....cooveirireiriineininnne. 1
629269G1701 OYSTER
629269G1703 TAN
629269G1704 GRAY
629269G1706 BLACK
629269G1707 BROWN
18 ok SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 21, 23 - 30) ..ocvovveririiiinnse. 1
629269G1709 WHITE/BLUE
629269G1710 RED/BLACK
629269G1711 WHITE/RED
629269G1712 WHITE/BLACK
629269G1713 WHITE/YELLOW
629269G1714 GRAY/BLACK
629269G1715 OYSTER/GARNET
19
20
21 ok VINYL SEAT COVER ..ottt 1
604912G0102 WHITE/BLUE
604912G0103 WHITE/RED
604916G0104 WHITE/BLACK
604916G0108 WHITE/YELLOW
604916G0304 RED/BLACK
604916G0506 OYSTER/GARNET
604916G0704 GREY/BLACK
22 Kk VINYL SEAT COVER ..ottt 1
71624G03 OYSTER
71624G04 TAN
71624G02 GRAY
71624G07 BLACK
71624G06 BROWN
23 1625G0 SEAT BOTTOM PADDING.........ocuiiiiiieirieieieeineeisese s 1
24 1610G0 SEAT HINGE ...ttt 2
25 p0720G04 FLAT HEAD PHILLIPS SCREW, #12 -14 X 1" LG ...cvvureeericerecieeeeenen. 6
26 64985 SEAT BOTTOM BASE ..ottt 1
27
28 517645 HIP RESTRAINT (DRIVER SIDE) .....ooueiiveeeeeeeeeeeeeeeeeee s 1
29 HIP RESTRAINT (PASSENGER SIDE).......ccccviiviieiireieiieereieiseseiesnesens 1
30 61541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG .....coovvvvvrirrieiinnnes 8
31
32 70864G01 T-KNOB STUD, 1/4" - 20 X 1" LG .ueieereeireieeneiesseiseessissse s sssssssssennes 2

Page Q-17



.?sku=71625G01
.?sku=71610G01
.?sku=00720G08
.?sku=649851
.?sku=617645
.?sku=617644
.?sku=615417

SEATING

Notes:

Service Parts Manual Page Q-18



— STARTER/GENERATOR MOUNTING

Page R-1



STARTER / GENERATOR

FOR VEHICLES MANUFACTURED FROM APRIL 2014

Service Parts Manual Page R-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 60379 STARTER / GENERATOR (INCLUDES ITEMS 2 - 17) ..o 1
2 512029 HEX NUT .ot 1
3 LOCK WASHER .......coviiiaceicietcesisees et 1
4 25714 PULLEY, 2.5" O.D. ..outtieiiieeeieiess s senssesssseesnes 1
5 DRIVE END HEAD.......oiuiiiiiiieieieiiee e 1
6 BEARING ...ttt 1
7 512034 RETAINING RING ...ttt 1
8 12035 WOODRUFF KEY .....otiuiiiaiineenissesesesessess e ssss s sssesssssnsens 1
9 B 5 ARMATURE ASSEMBLY ..ottt 1
10 FRAME AND FIELD ASSEMBLY .....ocoiiiuiiiiriiicininineieisisieeisesesesees s 1
11 612038 BRUSH LEAD AND TERMINAL PACKAGE........cc.ccccoviveiiinireeeseieiseie e, 1
12 BRUSH BOX ASSEMBLY ..ottt 1
13 556659 BRUSH SPRING........cuiiiiiiiieieieisistei sttt ettt 4
14 WAVY WASHER ..ottt st 1
15 BEARING ...ttt 1
16 512045 COMMUTATOR END HEAD ......oiuiiiiiiireneisineieensssensseessssessssensssensssennnnes 1
17 658172 HEADBAND KIT (INCLUDES ITEM 18) ....covuiiiiiineeieineieeseseeneseeseseeene. 1
18 G 3 HEADBAND ..ottt ettt 1
19
20
21
22 506235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 .....cuiiuriiiicieicieisessiseseiseseeseseeseeeees 2
23 506279 NUT, M10 = 1.25 ..ottt 2
24 BOLT, M8 = 1.25 X 20 ....vuvviviiieeieieiiseieisie sttt 3
25 STARTER / GENERATOR BRACKET ......ouiiiiiiiiiiiinieineeeeesies e, 1
26 TENSIONER BRACKET ..ottt ss s 1
27 BOLT, M8 = 1.25 X 20 ...uvueveiereieeeseeeeeeseeeeseetess st 1
28 506256 BOLT, M10 - 1.25 X 25 ..oiiiieiieieieeeesieeseisessee sttt enseens 1
29 HEX JAM NUT, M10 = 1.25 ..ottt 1
30 FLANGE HEX NUT, ML0 - 1.25. ...ttt 1
31 STARTER / GENERATOR BELT ...covoiiiiiiieiieieisie s 1

Page R-3



.?sku=660379
.?sku=612029
.?sku=612030
.?sku=625716
.?sku=654715
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=654716
.?sku=612038
.?sku=654717
.?sku=656659
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=658172
.?sku=654718
.?sku=606235
.?sku=606279
.?sku=606261
.?sku=606261
.?sku=602141
.?sku=602145
.?sku=606261
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274
.?sku=630587

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 PUSH NUT, 5/16" ....cviiiteieiiieisieisese ettt 1
33 TENSIONER BOLT w..oviiiiiiiieie ettt 1
34
35 BRACKET (GUIDE CABLE)........cuiiiiieriieeeinceieieiee et 1
36 531972 STARTER / GENERATOR SUPPORT BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014).......cccooiviunierinnn. 1
37 WIRE ASSEMBLY, 6 AWG, 42" LG ....c.ovevirieiieiiiiieieieeie e 1
38 RUBBER BOOT ...ttt ettt ses e 3

Page R-4


.?sku=12064G6
.?sku=629763
.?sku=603884
.?sku=631972
.?sku=607103
.?sku=25682G01

STARTER / GENERATOR

Notes:

Page R-5 Service Parts Manual



STARTER / GENERATOR

Notes:

Service Parts Manual Page R-6






Page S-2



Part of Truck Bed

Page S-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BED ASSEMBLY (INCLUDES ITEMS 2 -11) ..o 1
2 72648G01 PLASTIC BED, 36" .....cuiuirirceeiiieieiseiessessesssessiesses et nenees 1
3 PIVOT SHAFT oottt 2
4 SHOULDER BOLT, 1/4" = 20 X 3/4" LG ...cecvveeeieenireineeineeeseeeseseeseeenene, 2
5 TAILGATE ..ottt 1
6 BOWED ANGLE ......ooiiiiiiiieieiecee et 1
7 PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 5/8" LG ......cccevvvevernne. 4
8 TAILGATE CAP ..ottt 1
9 73455G02 TAILGATE CABLE ...ttt 1
10
11 HEX HEAD CAP SCREW, 1/4" - 20 X 1 1/4" LG ...coovvrrvereiceieeeeee 2
12 LOAD BED DECAL ...oouiiiiiieiieieeeie ettt 1
13 RIVET, 3/16" X .38" .. oiiieeieiiieieiei ettt 5
14 ADJUSTABLE RUBBER BUMPER........cceceiiiriieiiiieieiseeieieissssisie e, 2
15 LOCK NUT, 5/16" = 18....uviieireiieeeieieteie e 2
16
17
18 BED LATCH ...ttt 1
19 LATCH TORSION SPRING........ccviiuiiiieiiiiieisiseietesesee e 1
20 KEEPER PLATE ...ttt 2
21 RETAINER BRACKET ..ottt 1
22 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG ...c.ccoeevririreieisireieieiisseieisnesenns 4
23
24 HANDLE GRIP ..ottt 2
25
26 E-Z-GO LABEL ..ottt 1
27
28 CLEVIS PIN L.ttt 2
29
30 P1683G COTTER PIN, 5/32 "X 2 13/16" w..eevuivieireireineieseiseiseeesisie s sse e 2
31 524030 FLANGED BUSHING ......ccuiitiiiiriesiiee ettt 4

Page S-4


.?sku=72647G01
.?sku=73454G01
.?sku=73460G01
.?sku=72649G01
.?sku=73450G01
.?sku=16705G2
.?sku=73449G01
.?sku=00415G2
.?sku=74821G01
.?sku=71055G01
.?sku=70113G01
.?sku=11027G1
.?sku=607072
.?sku=71538G01
.?sku=652442G03
.?sku=652440G03
.?sku=01118G01
.?sku=71704G01
.?sku=600821
.?sku=71571G01
.?sku=21683G1
.?sku=624030

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 00560G01 FLAT WASHER, 3/8" ......vuiiueiiueieneineseessseesess sttt et 8
33 LOCK NUT, 3/8" = 16 eceeeueireiicieieieiseeeestee ittt 4
34
35 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LGu.evvevevireieeeiieisieiseeieisiseeis s 2
36
37 SPACER ..ottt 2
38 HEX HEAD BOLT, 3/8 - 16 X 1 1/2" LG

(FOR VEHICLES WITH PLASTIC BED OPTION) ...coocviiireiieireeiseeieeeees 2
39 FRONT BED SUPPORT ....cocuiiiiiieiniiieieisie ettt 2
40 BED SUPPORT BRACKET .....oouiiiiiiiiiiiiieieiseeie e 2
41 HEX HEAD CAP SCREW 5/16" - 18 X 1 1/8" LG...oucuiuieieirieieineieeseeeeeeeenens 2
42
43
44 SEAT SUPPORT ....oouiiiiieteieeteis sttt 2
45
46
47
48
49 BED FRAME ........cuiiiititeiieiieie ettt 1
50 HEX HEAD BOLT, 3/8" - 16 X 2.5" LG...cvutuiueieicieieinieieieiseeiees e 2
51 D g HEX HEAD BOLT, 3/8" - 16 X 2" LG..vvuveerrereereieeeeeiesseseesinssssseesessesssesseens 2
52 00559G8 FLAT WASHER, 5/16" ......oiueiiieiieiecseeeeseessse sttt ensens 2
53 11098G6 LOCK NUT, 3/8" = 16 eoeuiuireiieieicieieisistee ettt 2
54 REAR SUPPORT FRAME (DRIVER SIDE) .....coiiiiiiiirnicieeneeisne s 1
55 REAR SUPPORT FRAME (PASSENGER SIDE) .....c.cocvviiieiriieieseeeiene 1

Page S-5



.?sku=11098G5
.?sku=00427G4
.?sku=70364G01
.?sku=01006G02
.?sku=606167
.?sku=607093
.?sku=00439G1
.?sku=74111G01
.?sku=606112
.?sku=01075G01
.?sku=00427G8
.?sku=74126G01
.?sku=74126G02

TRUCK BED

Notes:

Service Parts Manual Page S-6



%
m
=
L
9]
)
<
T
e
<
-
[m]
L
m

Page S-7



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 RIVET, 1/4" X BI4" oot 4
2 NYLON BUSHING ..ottt e 4
3 CARGO DECK ...ttt 1
4 LATCH BRACKET (DRIVER SIDE) ......cvtuiiieiiieincneenennineeessseessssessseenssesnsnnes 1
5 535862 CARGO DECK (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
6 FRONT/REAR CARGO RACK........cceiiiiiieiiireieieieeseieissessee s 2
7 SIDE CARGO RACK ...ttt 2
8 00666G6 TAPPING SCREW (SS), #10 - 12 X 3/4" LG w..covvieeeieieieeeee e, 10
9 655934 CARGO DECKBOARD ..ottt sttt 1
10 HEX HEAD BOLT, 1/4" - 20 X 1.25" LG ..cueuriueeiieeeieeneesereseessssessssesessensseennnnes 8
11 LOCK NUT, 1/4" = 20.....cuiviieiieeieieieeieie et 8
12 23052G1 NOISE SUPPRESSOR ......ooiuiiiiiieiiseisessissseissssissss s sessseisssesssseisssesnsseeees 1
13 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG ...cooveveieieiceericieeeeeieas 4
14 TAILGATE RETAINER BRACKET ...coviiiiiiiiircesies e 2
15
16 LATCH BRACKET (PASSENGER SIDE)........ccccsiiiiieiniriieinineeisieeneseieeeeeseees 1
17 00559G8 FLAT WASHER, 5/16"......cuuiuiieereereecineieseieesesssesse s s sses s 2
18 11098G6 LOCK NUT (SS), 5/16" = 18 ...evuurvirireieiniieiseieinssssse s sssessesesnes 2
19 HEX HEAD BOLT, 5/16" - 18 X 2 1/2" LG ...evuiieeieieineieiresiseseeeeeiseseeeeeeenns 2
20
21 PANEL ..ottt 1
22 ADJUSTABLE RUBBER BUMPER.........cccceiiitiiiiiiisieiseeiee s, 2
23 LOCK NUT, 5/18" = 18....euieiieeiieeireseeese st issses sttt 4
24 72913G01 BED LATCH ASSEMBLY (INCLUDES ITEMS 25 - 28).......cccoveiiinireirieinnnns 1
25 COTTER PIN ..ottt 1
26 PIVOT BRACKET ...ttt 1
27 TORSION SPRING.......oiviiiiiieietciieie et 1
28 LONG BED LATCH....iuiuiiiieieiei sttt 1
29 D g HEX HEAD BOLT, # 10 - 16 X 3/4" LG ..cvvuveiireeeereieceeseeseensseseeseisssesseneenes 2

Page S-8


.?sku=16816G2
.?sku=17838G1
.?sku=74080G01
.?sku=72914G01
.?sku=635862
.?sku=34280G02
.?sku=34280G01
.?sku=655936
.?sku=16705G9
.?sku=14390G4
.?sku=01006G01
.?sku=74079G02
.?sku=72914G02
.?sku=00440G4
.?sku=74149G01
.?sku=70113G01
.?sku=11027G1
.?sku=10387G3
.?sku=74509G01
.?sku=70681G01
.?sku=72912G01
.?sku=00100G6

TRUCK BED

Notes:

Page S-9 Service Parts Manual



TRUCK BED

Notes:

Service Parts Manual Page S-10



Front Of
Vehicle

(Driver Side
Rear Shown)

0 SUN TOP KIT, BLACK includes items 3 - 6, 8
o SUN TOP KIT, WHITE includes items 3 - 5, 7, 8
@ SUN TOP KIT, WHITE includes items 3, 7, 8 - 26
@ SUN TOP KIT, BLACK includes items 3, 6, 8 - 26
@ SUN TOP KIT, TAN includes items 3, 8 - 26, 39

WINDSHIELD

o

A\C ¢

Front Of
Vehicle

(Driver Side
Shown)

Page T-1




Front Of
Vehicle

Set/Screw

REAR VIEW MIRROR

Page T-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 507305 SUN TOP KIT, BLACK (INCLUDES ITEMS 3 - 6, 8)....cuevrurieerecereeeneneenenen. 1
2 SUNTOP KIT, WHITE (INCLUDES ITEMS 3 -5, 7, 8) ..coevovurieieicesiieiseeeeenn. 1
3 FRONT SUPPORT ...ooiimtiiciieieietee et 1
4 REAR SUPPORT (DRIVER SIDE) .....covuiuiiiiicinieieeissee s 1
5 REAR SUPPORT (PASSENGER SIDE).......cccooiiiiiiieieiieeeeiseseee e, 1
6 07259 SUN TOP, BLACK ..ottt 1
7 507580 SUN TOP, WHITE ..ottt 1
8 B 3 SUN TOP HARDWARE KIT (INCLUDES ITEMS 9 - 23) ....ovvririeinennne 1
9 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG ..oeveveverereriereieienene, 4
10 FLAT WASHER, 3/8" ..ottt 8
11 NYLON WASHER, 3/8" ....coiiieiriiieieieineeiesei e 4
12 LOCK NUT, 3/8" = 16 ...ttt 4
13 END CAP, 1" SQ..oviieiieiiiieteie ettt 2
14 HEX HEAD BOLT, 5/16" - 18 X 2 1/2" LG...ovcvevveeereieeeceeieesee e, 2
15 LOCK WASHER, 5/16" ......coeuiiiieiireeiieieeeiseseesisieseesess et 4
16 SPACER, 1/2" ..ottt 2
17 LOCK WASHER, 3/8"......ucuitiiieieieieeeinensesesis e 4
18 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG....ccvevvrevereieceeeieeeeeeseee, 2
19 FLAT WASHER, 5/16" .....cutiiiiiiiieieieieieee e 6
20 11098G6 LOCK NUT, 5/16" = 18 ....vuevereeereeeeseeneseeneseseeenssesssssesssssssseessseensssenens 6
21 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG...ooevevvreeeieieceeieieeeee e, 2
22 FLAT WASHER, 5/16" ..ot 6
23 HEX HEAD BOLT, 5/16" - 18 X 3 1/4" LG.....coovovveieececieieieeieeiae, 4
24
25 REAR SUPPORT (DRIVER SIDE) .....covuiviieiieieieiieeiese e, 1
26 REAR SUPPORT (PASSENGER SIDE)........ccoiiiiiiiricenieeseeisiieenene e, 1
27
28 61794 SUNTOP KIT, WHITE (INCLUDES ITEMS 3, 7, 8 - 26) .....ovuvvereeereeneenereneeens 1
29 SUNTOP KIT, BLACK (INCLUDES ITEMS 3, 6, 8 - 26) .....ccvuvvreerencerereineneenns 1
30
31 507255 WINDSHIELD KIT .ottt ettt 1

Page T-3



.?sku=607305
.?sku=607581
.?sku=75488G01
.?sku=75487G02
.?sku=75487G01
.?sku=607258
.?sku=607580
.?sku=608138
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=01035G02
.?sku=00565G8
.?sku=75048G01
.?sku=00879G1
.?sku=00685G10
.?sku=00907G2
.?sku=00440G2
.?sku=00660G8
.?sku=00685G11
.?sku=617943
.?sku=617942
.?sku=617947
.?sku=617950
.?sku=607255

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 REAR VIEW MIRROR KIT (INCLUDES ITEMS 33 - 35) ....ccccoeviniiinieinieneans 1
33 REAR VIEW MIRROR ......c.coiuiiiiiiiieieisiseieiesseseies s 1
34 19502G2 SUPPORT BRACKET ...coiiiiiiiiieieissie et 1
35 SCREW, # 8 - 32 X 5/8" LG ...cuvuereiiiiieisceseeecseieisisstase et 1
36
37
38 SUN TOP KIT, TAN (INCLUDES ITEMS 3, 8 - 26, 39) ......c.oovvnirrieirieriininnns 1
39 543212 SUN TOP, TAN ..ottt ee s 1

Page T-4


.?sku=19528G2
.?sku=19496G1
.?sku=19527G1
.?sku=643404
.?sku=643212

WEATHER PROTECTION

Notes:

Page T-5 Service Parts Manual



WEATHER PROTECTION

Notes:

Service Parts Manual Page T-6



° SPEEDRACER TIRE AND WHEEL, 10X7, DRIVER SIDE includes items 2 - 4
e SPEEDRACER TIRE AND WHEEL, 10X7, PASSENGER SIDE includes items 6 - 8
@ WHEEL INSTALLATION includes items 14 - 15

G WHEEL INSTALLATION includes items 26 - 27

(Style of tire may differ from tire shown)

Page U-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 SPEEDRACER TIRE AND WHEEL, 10X7, DRIVER SIDE

(INCLUDES ITEMS 2 - 4)

(MUST USE ITEM 9 LUG NUTS, ORDER SEPARATELY) ....ooovvvrinirinenenens 2
2 506139 SPEED RACER, 10X7 DRIVER SIDE .......cccoooiuiiiniiinieineisneeseeeseeeene. 1
3 WHEEL, 10" DIAMOND FINISHED WHEEL ........cooiiiuiiniiiiniciniecineeienns 1
4 VALVE STEM, CHROME ........oouitiiiiniiineeineeieensiseseesseeeseieesesessensesesnees 1
5 506179 SPEEDRACER TIRE AND WHEEL, 10X7, PASSENGER SIDE

(INCLUDES ITEMS 6 - 8)

(MUST USE ITEM 9 LUG NUTS, ORDER SEPARATELY)...c.cocvvviiririneeenen: 2
6 SPEED RACER, 10X7 DRIVER SIDE .......cccooiiiiininineinincisneeseneeseeeene. 1
7 506152 WHEEL, 10 " DIAMOND FINISHED WHEEL .......coeuiiuiiiirieineieineeeeens 1
8 504915 VALVE STEM, CHROME .......cociitiiiiininieisieiee et 1
9 LUG NUTS, /2" = 20 1.oiviiieieieiieeie ettt 4
10 DIAMOND WHEEL CAP ..ottt 1
11
12
13 624819G01 | WHEEL INSTALLATION (INCLUDES ITEMS 14 - 15)....ciiririnieenceineeeens 1
14 623939 TIRE/WHEEL ....oiiiiieieiec ettt 2
15 LUG NUT, 1/2" X 20 ..ot 8
16 624819G02 | WHEEL INSTALLATION (INCLUDES ITEMS 26 - 27)...ccviviiririerireisicieiennns 1
17 623939 TIRE/WHEEL ...t 4
18 LUG NUT, 172" X 20 1.ceieeiieieieieieeeeeees et 16

Page U-2


.?sku=606240
.?sku=606139
.?sku=606139
.?sku=606152
.?sku=606152
.?sku=604915
.?sku=604915
.?sku=606179
.?sku=606139
.?sku=606139
.?sku=606152
.?sku=606152
.?sku=604915
.?sku=604915
.?sku=605310
.?sku=608910
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1

WHEELS AND TIRES

Notes:

Page U-3 Service Parts Manual






®

A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor, an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_625481_C-BODY_NOV2013.pdf
	1 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	2
	3 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	4 70662G01 UPPER FLOORPAN 1
	5 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	6 613063G** COWL (See COLOR CODES in HOW TO USE section) 1
	7 71055G01 RIVET, 3/16" X 1" LG 7
	8 617643 GRILL COVER 1
	9 71055G01 RIVET, 3/16" X 1" LG 6
	10 614378 FENDER FLARE (DRIVER SIDE) 1
	11 613274 FENDER FLARE (PASSENGER SIDE) 1
	12 71597G01 SELF-THREADING NUT, 3/16" X 19/32" 2
	13 608465 IP INST TXT PTV LABEL, ELEC/GAS 1
	14 601781 T-HOLDER COVER DECAL 1
	15 71115G01 VINYL TRIM 2
	16 71055G01 RIVET, 3/16" X 1" LG 10
	17 74443G01 ANTI-ROLLBACK LABEL 1
	18 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT 1
	19 629423 CHROME BRUSHGUARD 1
	20 27731G01 ASH TRAY 1
	21 27736G01 GASKET 1
	22 75108G02 BRACKET 1
	23 00100G4 SELF TAP SCREW, #10 - 16 X 1/2" LG 4
	24 619206 E-Z-GO COWL DECAL 1
	25 617620 BRUSHGUARD 1
	26 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	27 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	28
	29 75048G04 SPACER, 21/64" X 3/4" X 1" LG 2
	30 75048G02 SPACER, 21/64" X 3/4" X 1 5/16" LG 2
	31 00559G8 FLAT WASHER, 5/16" 4
	32 00905G8 LOCK WASHER (BLACK), 5/16" 4
	33 603728 PEWTER PINSTRIPING TAPE, 6.4mm X 45.7M LG 1
	34 75372G04 BLACK PINSTRIPING TAPE, 5/16" X 150' LG 1
	35 75372G08 SILVER PINSTRIPING TAPE, 5/16" X 150' LG 1
	36
	37
	38 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 39 - 44) 1
	39 74523G01 BASKET 1
	40 625076 BRACKET (DRIVER SIDE) 1
	41 625077 BRACKET (PASSENGER SIDE) 1
	42 00725G01 CARRIAGE BOLT (SS), 3/8" - 16 X 1" LG 4
	43 00891G1 LOCK NUT, 3/8" - 16 4
	44 71931G01 DECAL 1
	45
	46
	47 613273 FRONT FASCIA 1
	48 70725G02 FRONT SHIELD BRACE 2
	49 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	50 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	51 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	52 618653 FASCIA BRACKET 1
	53 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	54 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	55
	56
	57
	79 70244G03 SPLASH PAN 2
	80
	81 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	82 635054G02 FENDER LINER (PASSENGER SIDE) 1
	83 635054G01 FENDER LINER (DRIVER SIDE) 1
	84 16816G2 RATCHET FASTENER, .25" X .88" 8
	85 71334G0** REAR BODY WITH LNR AND WITH LIGHT (See COLOR CODES in HOW TO USE section) 1
	86 619188 E-Z-GO DECAL 1
	87 16816G1 RATCHET FASTENER, 1/4" X 5/8" 20
	88 71609G01 HINGE PLATE 2
	89 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	90 71316G01 PLUG 1
	91 71320G01 ACCESS PANEL 1
	92 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 5
	93 71364G02 ‘J’ CLIP, #8 1
	94 10570G12 RIVET (ALUMINUM), 1/4" X 9/16" LG 4
	95 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	96 18436G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	97 73173G02 COVER PLATE 1
	98 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 4
	99 71451G02 REAR BUMPER 1
	100
	101
	102
	103 71102G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	104 00571G2 FLAT WASHER, 5/16" 4
	105 71455G01 BUMPER PLUG 4
	106 71102G03 HEX HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	107 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	108 70135G01 PEDAL PIVOT COVER 1
	58 70451G01 LOWER FLOORPAN 1
	59 70452G01 ACCESS COVER 1
	60 70823G01 REAR FLOORPAN 1
	61 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	62 70668G03 FLOORMAT WITH HORN HOLES 1
	63 605694 SEAT FRAME 1
	64 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	65
	66
	67 618889 ROCKER PANEL (DRIVER SIDE) 1
	68 618888 ROCKER PANEL (PASSENGER SIDE) 1
	69 00789G2 TRUSS HEAD PHILLIPS SCREW, #10 - 24 X 1" LG 2
	70 14390G10 LOCK NUT, #10 - 24 2
	71 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 6
	72 14390G4 LOCK NUT, 1/4" - 20 6
	73 00660G5 FLAT WASHER, #10 2
	74 23726G4 SPACER, 5/16" 8
	75 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" LG 2
	76
	77
	78

	SP_625481_D-BRAKES FRONT DISC_26DEC2013.pdf
	1 28082G01 EQUALIZER BRACKET 1
	2 28083G01 BRAKE COMPENSATOR BUMPER 2
	3
	4
	5
	6 624695 BRAKE CABLE (DRIVER SIDE) 1
	7 624696 BRAKE CABLE (PASSENGER SIDE) 1
	8
	9
	10
	11
	12 70582G01 SHOULDER BOLT, 3/8" - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 LOCK WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) A/R
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29 01111G01 RETAINING RING (SS) 4
	30 10386G3 CLEVIS PIN, 5/16" X 1" 2
	31 10387G3 COTTER PIN, 3/32" X 3/4" 2
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SET SCREW WITH PATCHLOCK, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 2
	50 14390G4 LOCK NUT, 1/4" - 20" 2
	51
	52 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 53 - 61) 1
	53 00532G4 HEX NUT, 1/4" - 20 2
	54 629486 HEX NUT, 5/16" - 24 1
	55 15121G1 FLAT WASHER, 5/16" 2
	56 17979G1 ACCELERATOR ROD BUSHING 1
	57 23061G2 TUBE 1
	58 23463G1 COMPRESSION SPRING 1
	59 27330G01 BRAKE YOKE 1
	60 11098G9 HEX LOCK NUT, 5/16" - 24 1
	61 612557 COMPENSATOR LINK ROD 1
	131 608706 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 132 - 146) 1
	132 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	133
	134 10386G3 CLEVIS PIN, 5/16" X 1" 1
	135 608122 UPPER ACTUATOR PIVOT 1
	136 70581G02 ACETAL BUSHING 4
	137 74711G01 ACTUATOR PIVOT BOLT, 3/4" - 16 X 3/4" LG 1
	138
	139 00439G1 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	140
	141 11098G6 LOCK NUT, 5/16" - 18 2
	142 887364 MASTER CYLINDER 1
	143 612706 MASTER CYLINDER WELDMENT MOUNT 1
	144 11098G5 LOCK NUT, 3/8" - 16 1
	145 00679G1 LOCK WASHER (SS), 3/8" 2
	146 608118 LOWER ACTUATOR PIVOT 1
	147
	148 612704 ACTUATOR ASSEMBLY COVER 1
	149 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG 3
	150
	151 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	152 14390G4 LOCK NUT, 1/4" - 20 4
	153 10387G3 COTTER PIN, .094" X .75" 2
	154 17838G1 NYLON BUSHING 2
	155 608943 ACTUATOR LINKAGE 1
	156 00771G5 FLAT WASHER, 3/8" (NOT ILLUSTRATED) 1
	157 21504G1 BRAKE FLUID (NOT ILLUSTRATED) A/R
	158 10386G3 CLEVIS PIN, 5/16" X 1" 2
	62 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 63 - 90) 1
	63 74870G01 BRAKE PEDAL 1
	64 607395 PARK BRAKE PEDAL 1
	65
	66 70257G01 BRAKE PAD 1
	67 70256G01 PARK BRAKE PAD 1
	68 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	69 18659G1 LOCTITE (262) (NOT ILLUSTRATED) A/R
	70 70258G03 BRAKE PEDAL PLATE 1
	71 70682G01 PARKING BRAKE PEDAL PIN 1
	72 70681G01 TORSION SPRING 2
	73 01071G01 PUSHNUT, 5/16" 1
	74 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X 1" LG 4
	75 00739G1 RUBBER NUT, #10 - 24 2
	76 74535G01 BRAKE PEDAL STANDOFF 2
	77 27137G01 CONICAL SPRING 2
	78 14390G10 LOCK NUT, #10 - 24 2
	79 10606G8 LIMIT SWITCH (3 POLE) 1
	80 00957G1 HEX HEAD CAP SCREW, #6 - 32 X 1 1/4" LG 2
	81 00559G5 FLAT WASHER, #10 2
	82 00559G3 FLAT WASHER, #6 4
	83 00565G3 LOCK WASHER, #6 2
	84 00525G5 HEX NUT, #6 - 32 2
	85 13514G1 BRASS LIMIT SWITCH SCREW, #6 - 32 X 7/32" LG 2
	86 20835G1 NYLON WASHER, 3/8" 2
	87 14628G1 FASTON TAB 2
	88 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	89 17618G1 WIRE TIE 3
	90 00642G8 FLAT WASHER, 5/16" 2
	91 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	92 74731G01 SPRING PLATE (DRIVER SIDE) 1
	93 74730G01 FOUR LINK ROD 2
	94 606279 HEX NUT, M10 - 1.25 4
	95 74736G01 BRAKE LINE 1
	96 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG 1
	97 74875G01 WIRE RETAINER 2
	98
	99 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 100 - 112) 1
	100 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	101
	102 12093G1 SLOTTED NUT, 17/32" 1
	103 74864G01 DRIVE FLANGE STUD 4
	104 11750G2 ROLLER BEARING 2
	105 51141G1 BEARING RACE 2
	106 74673G01 DISC BRAKE HUB 1
	107 70648G01 FLANGED BEARING 1
	108 00566G1 FLAT WASHER, 3/8" 2
	109 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	110 70749G01 BEARING 1
	111 00798G8 COTTER PIN, 5/32" X 1 3/4" 1
	112 25146G1 GREASE SEAL 1
	113 74733G02 CALIPER (DRIVER SIDE) 1
	114 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 102 - 112, 115) 1
	115 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	116
	117
	118 70745G01 KINGPIN TUBE 2
	119 70754G01 THRUST WASHER, .995" I.D. X 1.38" O.D. 2
	120 00560G3 LOCK WASHER, 1/2" 4
	121 14390G6 LOCK NUT, 1/2" - 13 2
	122 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	123 74733G01 CALIPER (PASSENGER SIDE) 1
	124
	125
	126
	127
	128
	129
	130

	SP_625481_C-BODY_6FEB2014.pdf
	1 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	2
	3 16816G2 RATCHET FASTENER, 1/4" X 3/4" 4
	4 637534 UPPER FLOOR PANEL 1
	5 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" 16
	6 613063G** COWL (See COLOR CODES in HOW TO USE section) 1
	7 71055G01 RIVET, 3/16" X 1" 7
	8 617643 GRILL COVER 1
	9 71055G01 RIVET, 3/16" X 1" 6
	10 614378 FENDER FLARE (DRIVER SIDE) 1
	11 613274 FENDER FLARE (PASSENGER SIDE) 1
	12 71597G01 SELF-THREADING NUT, 3/16" X 19/32" 2
	13 608465 IP INST TXT PTV LABEL, ELEC/GAS 1
	14 601781 T-HOLDER COVER DECAL 1
	15 71115G01 VINYL TRIM 2
	16 71055G01 RIVET, 3/16" X 1" 10
	17 74443G01 ANTI-ROLLBACK LABEL 1
	18 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT 1
	19
	20 27731G01 ASHTRAY 1
	21 27736G01 GASKET 1
	22 75108G02 BRACKET 1
	23 00100G4 SELF TAP SCREW, #10 - 16 X 1/2" LG 4
	24 619206 E-Z-GO COWL DECAL 1
	25 617620 BRUSHGUARD 1
	26 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	27 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	28
	29 75048G04 SPACER, 21/64" X 3/4" X 1" LG 2
	30 75048G02 SPACER, 21/64" X 3/4" X 1 5/16" LG 2
	31 00559G8 FLAT WASHER, 5/16" 4
	32 00905G8 LOCK WASHER (BLACK), 5/16" 4
	33
	34
	35
	36
	37
	38 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 39 - 44) 1
	39 74523G01 BASKET 1
	40 625076 BRACKET (DRIVER SIDE) 1
	41 625077 BRACKET (PASSENGER SIDE) 1
	42 00725G01 CARRIAGE BOLT (SS), 3/8" - 16 X 1" LG 4
	43 11098G5 LOCK NUT, 3/8" - 16 4
	44 71931G01 DECAL 1
	45
	46
	47 613273 FRONT FASCIA 1
	48 70725G02 FRONT SHIELD BRACE 2
	49 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	50 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	51 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" 2
	52 618653 FASCIA BRACKET 1
	53 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	54 14390G4 LOCK NUT, 1/4" - 20 2
	55
	56
	57
	79 70244G03 SPLASH PAN 2
	80
	81 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	82 635054G02 FENDER LINER (PASSENGER SIDE) 1
	83 635054G01 FENDER LINER (DRIVER SIDE) 1
	84 16816G2 RATCHET FASTENER, .25" X .88" 8
	85 71334G0** REAR BODY WITH LNR AND WITH LIGHT (See COLOR CODES in HOW TO USE section) 1
	86 619190 E-Z-GO DECAL 1
	87 16816G1 RATCHET FASTENER, 1/4" X 5/8" 20
	88 71609G01 HINGE PLATE 2
	89 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	90 71316G01 PLUG 1
	91 71320G01 ACCESS PANEL 1
	92 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 5
	93 71364G02 ‘J’ CLIP, #8 1
	94 10570G12 RIVET (ALUMINUM), 1/4" X 9/16" 4
	95 10570G10 RIVET (SS), 5/32" X 9/16" 6
	96 18436G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" 2
	97 73173G02 COVER PLATE 1
	98 71055G01 RIVET (ALUMINUM), 3/16" X 1" 4
	99 71451G02 REAR BUMPER 1
	100 628041 REAR BUMPER (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	101
	102
	103 71102G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	104 00571G2 FLAT WASHER, 5/16" 4
	105 71514G01 BUMPER PLUG 4
	106 71102G03 HEX HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	107 71554G01 ’J’ - TYPE NUT RETAINER, 1/4" - 20 2
	108 70135G01 PEDAL PIVOT COVER 1
	58 70451G01 LOWER FLOORPAN 1
	59 70452G01 ACCESS COVER 1
	60 70823G01 REAR FLOORPAN 1
	61 10570G10 RIVET (SS), 5/32" X 9/16" 5
	62 70668G03 FLOORMAT WITH HORN HOLES 1
	63 605694 SEAT FRAME 1
	64 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	65
	66
	67 618889 ROCKER PANEL (DRIVER SIDE) 1
	68 618888 ROCKER PANEL (PASSENGER SIDE) 1
	69 00789G2 TRUSS HEAD PHILLIPS SCREW, #10 - 24 X 1" LG 2
	70 14390G10 LOCK NUT, #10 - 24 2
	71 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 6
	72 14390G4 LOCK NUT, 1/4" - 20 6
	73 00660G5 FLAT WASHER, #10 2
	74 23726G4 SPACER, 5/16" 8
	75 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" 2
	76
	77
	78
	109 625272G1XX REAR BODY(See COLOR CODES in HOW TO USE section) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	110
	111
	112
	113 633917 RIVET (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	114 16816G2 RATCHET RIVET, .25" X .887" (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	115
	116

	SP_625481_Q-SEATING_10FEB2014.pdf
	1 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 11) 1 606828 RED/BLACK 71751G03 OYSTER 71751G04 TAN 71751G07 BLACK 604908 WHITE/BLUE 604907 WHITE/RED 615838 WHITE/BLACK 620794 WHITE/YELLOW 620796 GRAY/BLACK 615837 OYSTER/GARNET
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G04 TAN 71753G07 BLACK 604916G0103 WHITE/RED 604916G0102 WHITE/BLUE 604916G0304 RED/BLACK 604916G0104 WHITE/BLACK 604916G0108 WHITE/YELLOW 604916G0704 GRAY/BLACK 604916G0506 OYSTER/GARNET
	3 71752G01 SEAT BACK REAR COVER 1
	4 71754G01 FOAM PADDING 1
	5 634178 SEAT BACK SUPPORT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	6 23222G01 FLAT STAPLE, 3/8" X 3/8" 95
	7 76414G01 SEAT BACK (WOOD) 1
	8 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 4
	9 615730 SEAT BACK SUPPORT 2
	10 71204G01 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 7/8" LG 8
	11 607535 PAN HEAD TORX SCREW, #8 X .88" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 4
	12 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 17) 1 621027 TAN 621026 OYSTER 621031 WHITE/BLUE 621036 BLACK 621032 WHITE/RED 621033 RED/BLACK 621034 WHITE/YELLOW 621038 WHITE/BLACK 621035 GRAY/BLACK 621037 OYSTER/RUBY
	13 *** VINYL FLIP FLOP SEAT BOTTOM COVER 1 615646 OYSTER 615647 TAN 615648 BLACK 611126 WHITE/RED 611125 WHITE/BLUE 611135 RED/BLACK 611127 WHITE/YELLOW 611137 GRAY/BLACK 611130 WHITE/BLACK 611136 OYSTER/RUBY 617892 GRAY 617893 BROWN
	14 617137 DECK BOARD ASSEMBLY 1
	15 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	16 617402 SEAT STRAP 1
	17 00559G7 FLAT WASHER, 1/4" 1
	18 634174 SEAT FRAME SUPPORT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	19 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	20 615712 SEAT FRAME WELDMENT 1
	21 615714 FOOTREST WELDMENT 1
	22 615729 ARMREST, REAR SEAT 2
	23 615713 SEAT FRAME SUPPORT 2
	24 615728 FOOTREST BRACKET (PASSENGER SIDE) 1
	25 615727 FOOTREST BRACKET (DRIVER SIDE) 1
	26 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	27 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG 6
	28 00429G2 HEX HEAD BOLT, 3/8" - 16 X 3 1/4" LG 2
	29 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 1/4" LG 4
	30 614221 FLAT WASHER, 3/8" 32
	31 01110G01 FLAT WASHER, 1/4" 4
	32 11098G5 LOCK NUT, 3/8" - 16 14
	33 11027G5 LOCK NUT, 3/8" - 16 4
	34 14390G4 LOCK NUT, 1/4" - 20 4
	35 19853G1 SQUARE CAP TUBE, 1" 2
	36 634180 SEAT FRAME WELDMENT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	37 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	38 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 39 - 50, 62 - 65) 1 71611G07 TAN 71611G05 OYSTER 71611G35 RED ON BLACK 71611G17 BLACK 71611G36 WHITE/BLUE 621038 WHITE/BLACK 621034 WHITE/YELLOW 621035 GRAY/BLACK 621037 OYSTER/RUBY 608714 WHITE/RED
	39 *** VINYL SEAT BOTTOM COVER 1 71602G04 TAN 71602G03 OYSTER 71602G06 BLACK 604912G0103 WHITE/RED 604912G0102 WHITE/BLUE 604912G0104 WHITE/BLACK 604912G0108 WHITE/YELLOW 604912G0704 GRAY/BLACK 604912G0506 OYSTER/GARNET 604912G0304 RED/BLACK 71602G02...
	40 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	41 76411G01 SEAT BOTTOM (WOOD) 1
	42 71610G01 SEAT HINGE 2
	43 00720G08 FLAT HEAD PHILLIPS SCREW, #12 -14 X 1" LG 6
	44 17074G1 RUBBER PAD 2
	45 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	46 23222G1 FLAT STAPLE, 3/8" X 3/8" 110
	47 23223G1 FLAT STAPLE, 3/8" X 3/8" 36
	48 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	49 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	50 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	51 00664G7 LOCK WASHER, 1/4" 4
	52 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	53 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 2
	54 617901 HANDRAIL KIT, FLIP FLOP SEAT (INCLUDES ITEMS 55 - 60) 1
	55 615721 FOOTREST HANDLE WELDMENT 1
	56 19859G1 SQUARE CAP TUBE, 3/4” 2
	57 610631 DECAL 1
	58 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	59 614221 FLAT WASHER, 3/8" 8
	60 11098G5 LOCK NUT, 3/8" - 16 4
	61 00560G1 FLAT WASHER, 3/8" 8
	62 629301 SEAT BOTTOM (WOOD) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	63 617644 HIP RESTRAINT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	64 617645 HIP RESTRAINT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	65 600530 HEX HEAD BOLT, M10 - 1.5 X 24MM LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 8
	66
	67 631484 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 56 - 60, 68) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	68 631485 FOOTREST HANDLE WELDMENT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	69
	70 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13, 15 - 17, 71) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GRAY 628058G06 BLACK 628058G07 BROWN 628058G09 WHITE/BLUE 628058G10 RED/BLACK 628058G11 WHIT...
	71 634190 DECK BOARD ASSEMBLY (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	72 634175 REAR SEAT ARM REST (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	73 634179 FOOTREST WELDMENT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	74
	75 625525 SEAT SUPPORT WELDMENT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 8) 1 71888G07 BLACK 71888G13 RED/BLACK 71888G14 WHITE/BLUE 71888G04 TAN 71888G01 OYSTER 608707 WHITE/RED 620986 WHITE/BLACK 620988 WHITE/YELLOW 620989 GRAY/BLACK 620990 OYSTER/GARNET 71888G05 GRAY
	2 *** VINYL SEAT BOTTOM COVER 1 71624G07 BLACK 604912G0304 RED/BLACK 604912G0102 WHITE/BLUE 71624G04 TAN 71624G03 WHITE/BLUE 604912G0103 WHITE/RED 604912G0104 WHITE/BLACK 604912G0108 WHITE/YELLOW 604912G0704 GRAY/BLACK 604912G0506 OYSTER/GARNET 71602...
	3 71625G01 SEAT BOTTOM FOAM PADDING 1
	4 76416G01 PLYWOOD BASE ASSEMBLY 1
	5 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	6 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	7 23222G1 STAPLE, 3/8" X 3/8" 110
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	9 70864G01 T-KNOB STUD (NOT ILLUSTRATED) 4
	10 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 11 - 17, 22) 1 71751G07 BLACK 71751G04 TAN 71751G03 OYSTER 606828 RED/BLACK 604908 WHITE/BLUE 604907 WHITE/RED 615837 OYSTER/GARNET 615838 WHITE/BLACK 620794 WHITE/YELLOW 620796 GRAY/BLACK 71751G02 GRAY
	11 *** VINYL SEAT BACK COVER 1 71753G07 BLACK 71753G04 TAN 71753G03 OYSTER 604916G0304 RED/BLACK 604916G0102 WHITE/BLUE 604916G0103 WHITE/RED 604916G0108 WHITE/YELLOW 604916G0704 GRAY/BLACK 604916G0104 WHITE/BLACK 604916G0506 OYSTER/GARNET 71753G02 G...
	12
	13 71752G01 SEAT BACK REAR COVER (PLASTIC) 1
	14 71754G01 SEAT BACK, FOAM PADDING 1
	15 76414G01 WOOD BASE ASSEMBLY 1
	16 23222G1 STAPLE, 3/8" X 3/8" 95
	17 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 4
	18
	19
	20
	21
	22 607535 PAN HEAD TORX SCREW, #8 X 0.88" LG 4
	23
	24 620216G0** SEAT POD ASSEMBLY (INCLUDES ITEMS 25 - 38) 1
	25 70836G0** SEAT POD (see COLOR CODES in HOW TO USE section) 1
	26 626576 SEAT BACK SUPPORT WELDMENT 2
	27 32805G6 BLACK TRIM 1
	28 00439G8 HEX HEAD BOLT, 5/16" - 18 X 2" LG 3
	29 00675G1 FLAT WASHER (SS), 3/8" 5
	30 71883G01 RUBBER WASHER, 5/8" 3
	31 23726G9 SPACER, 3/4" 3
	32 00976G06 TRUSS HEAD PHILLIPS SCREW (SS), 5/16" - 18 X 3/4" LG 2
	33 71599G01 VENT PLUG 4
	34 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 2
	35 11098G6 LOCK NUT (SS), 5/16" - 18 5
	36 15717G5 ACORN NUT, 3/8" - 16 2
	37 23726G4 SPACER, 5/16" 2
	38 27731G01 ASHTRAY, FLUSH MOUNTED PLASTIC 1
	39 71632G01 HANDGRIP WELDMENT 1
	40 71204G02 HEX HEAD BOLT, 1/4" - 20 X 2" LG 4

	SP_625481_A_ACCELERATOR_APRIL2014.pdf
	1 606992 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 34) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD PHILIPS SCREW, #8 - 16 X 1/2" LG 4
	4 25853G03 PEDAL BOX AND COVER 1
	5 00684G6 STAINLESS STEEL SCREW, #8 - 32 X 3/4" LG 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG 2
	8 72716G01 MICRO SWITCH CAM 1
	9 15126G1 LOCK NUT, 5/16" - 24 1
	10 00487G3 SET SCREW, 1/4" - 20 X 3/8" LG 1
	11 00532G4 HEX NUT, 5/16" - 24 2
	12 17677G1 SPRING RETAINER 1
	13 17979G1 ACCELERATOR ROD BUSHING 1
	14 73046G01 COMPRESSION SPRING 1
	15 17677G2 SPRING RETAINER 1
	16 72072G01 ACCELERATOR ROD 1
	17 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	19 17838G1 NYLON BUSHING 3
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	22 74432G01 PEDAL PIVOT PIN 1
	23 12064G6 PUSH NUT, 9/32" 1
	24
	25 72201G04 WIRE HARNESS (PEDAL BOX) 1
	26
	27
	28 608618 ACCELERATOR CABLE 1
	29
	30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 34) 1
	31 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 32- 33)
	32 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	33 27512G01 ACCELERATOR PEDAL PAD 1
	34 70125G01 ACCELERATOR PEDAL
	35 00715G2 BOLT, 5/16 -18 X 4/5" LG 4
	36
	37 606083 UPPER GOVERNOR BRACKET 1
	38 606005 LOWER GOVERNOR BRACKET 1
	39 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	40 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 1
	41 450452 NUT, M6 - 1.0 1
	42 606283 GOVERNOR LEVER BUSHING 1
	43 606284 GOVERNOR ROD 1
	44 603890 GOVERNOR ROD GUARD 1
	45 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	46 606262 FLANGED HEX HEAD BOLT, M8 - 1.25 X 16MM LG 1
	47 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET 1
	48 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 16MM LG 2
	49 14601G11 RIVET, 3/16 X 9/16 LG 1
	50 608527 GOVERNOR WARNING DECAL 1
	51 00915G1 BONDED WASHER, 1/4" 1
	52 606199 GOVERNOR COVER 1
	53 17618G1 NYLON CLAMP 2
	54
	55 632936 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_625481_C-BODY_APRIL2014.pdf
	1 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	2
	3 16816G2 RATCHET FASTENER, 1/4" X 3/4" 4
	4 637534 UPPER FLOOR PANEL 1
	5 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" 16
	6 613036G** COWL (See COLOR CODES in HOW TO USE section) 1
	7 71055G01 RIVET, 3/16" X 1" 7
	8 617643 GRILL COVER 1
	9 71055G01 RIVET, 3/16" X 1" 6
	10 614378 FENDER FLARE (DRIVER SIDE) 1
	11 613274 FENDER FLARE (PASSENGER SIDE) 1
	12 71597G01 SELF-THREADING NUT, 3/16" X 19/32" 2
	13 608465 LABEL (IP) 1
	14 601781 T-HOLDER COVER DECAL 1
	15 71115G01 VINYL TRIM 2
	16 71055G01 RIVET, 3/16" X 1" 10
	17 74443G01 ANTI-ROLLBACK LABEL 1
	18 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT 1
	19
	20 27731G01 ASHTRAY 1
	21 27736G01 GASKET (ASHTRAY) 1
	22 75108G02 BRACKET 1
	23 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	24 619206 E-Z-GO COWL DECAL 1
	25 617620 BRUSHGUARD 1
	26 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	27 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	28
	29 75048G04 SPACER, 21/64" X 3/4" X 1" LG 2
	30 75048G02 SPACER, 21/64" X 3/4" X 1 5/16" LG 2
	31 00559G8 FLAT WASHER, 5/16" 4
	32 00565G8 LOCK WASHER (BLACK), 5/16" 4
	33
	34
	35
	36
	37
	38 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 39 - 44) 1
	39 74523G01 BASKET 1
	40 625076 BRACKET (DRIVER SIDE) 1
	41 625077 BRACKET (PASSENGER SIDE) 1
	42 00725G01 CARRIAGE BOLT (SS), 3/8" - 16 X 1" LG 4
	43 11098G5 LOCK NUT, 3/8" - 16 4
	44 71931G01 DECAL 1
	45
	46
	47 613273 FRONT FASCIA 1
	48 70725G02 FRONT SHIELD BRACE 2
	49 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	50 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	51 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" 2
	52 618653 FASCIA BRACKET 1
	53 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	54 14390G4 LOCK NUT, 1/4" - 20 2
	55
	56
	57
	79 70244G03 SPLASH PAN 2
	80
	81 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	82 635054G02 FENDER LINER (PASSENGER SIDE) 1
	83 635054G01 FENDER LINER (DRIVER SIDE) 1
	84 16816G2 RATCHET FASTENER, .25" X .88" 8
	85 71334G0** REAR BODY WITH LNR AND WITH LIGHT (See COLOR CODES in HOW TO USE section) 1
	86 619190 E-Z-GO DECAL 1
	87 16816G1 RATCHET FASTENER, 1/4" X 5/8" 20
	88 71609G01 HINGE PLATE 2
	89 10570G11 RIVET (SS), 3/16" X 3/4" 4
	90 71316G01 PLUG 1
	91 71320G01 ACCESS PANEL 1
	92 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 5
	93 71364G02 ‘J’ CLIP, #8 1
	94 10570G12 RIVET (ALUMINUM), 1/4" X 9/16" 4
	95 10570G10 RIVET (SS), 5/32" X 9/16" 6
	96 18436G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" 2
	97 73173G02 COVER PLATE 1
	98 71055G01 RIVET (ALUMINUM), 3/16" X 1" 4
	99 71451G02 REAR BUMPER 1
	100 628041 REAR BUMPER (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	101
	102
	103 71102G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	104 00571G2 FLAT WASHER, 5/16" 4
	105 71514G01 BUMPER PLUG 4
	106 71102G03 HEX HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	107 71554G01 ’J’ - TYPE NUT RETAINER, 1/4" - 20 2
	108 70135G01 PEDAL PIVOT COVER 1
	58 70451G01 LOWER FLOORPAN 1
	59 70452G01 ACCESS COVER 1
	60 70823G01 REAR FLOORPAN 1
	61 10570G10 RIVET (SS), 5/32" X 9/16" 5
	62 70668G03 FLOORMAT WITH HORN HOLES 1
	63 605694 SEAT FRAME 1
	64 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	65
	66
	67 618889 ROCKER PANEL (DRIVER SIDE) 1
	68 618888 ROCKER PANEL (PASSENGER SIDE) 1
	69 00789G2 TRUSS HEAD PHILLIPS SCREW, #10 - 24 X 1" LG 2
	70 14390G10 LOCK NUT, #10 - 24 2
	71 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 6
	72 14390G4 LOCK NUT, 1/4" - 20 6
	73 00660G5 FLAT WASHER, #10 2
	74 23726G4 SPACER, 5/16" 8
	75 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" 2
	76
	77
	78
	109 625272G1XX REAR BODY(See COLOR CODES in HOW TO USE section) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	110
	111
	112
	113 633917 RIVET (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	114 16816G2 RATCHET RIVET, .25" X .887" (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	115
	116

	SP_625481_H_ELECTRICAL SYSTEM_APRIL2014.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G01 TERMINAL COVER 3
	3
	4
	5 24775G1 BATTERY, 12V 1
	6 * HEX HEAD BOLT, 5/16" - 18 X 1 1/4” LG 2
	7 * LOCK WASHER (SILICON BRONZE), 5/16” 2
	8 * LOCK NUT (SILICON BRONZE), 5/16" - 18 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 3
	12 00565G8 LOCK WASHER, 5/16” 1
	13 00571G2 FLAT WASHER, 5/16” 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	19 11027G1 LOCK NUT, 5/16" - 18 2
	20 26676G01 FLANGED BOLT, M6 - 1 X 23MM LG 1
	21 606264 HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	22
	23 607103 6 GA WIRE (42" LONG) 1
	24 605777 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED) A/R
	26 73049G01 COVER (DIRECTION SELECTOR) 1
	27 16469G1 FENDER WASHER, 1/4” 1
	28 00114G6 HEX WASHER HEAD TAPPING SCREW, 1/4" - 14 X 3/4” LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSY (INCLUDES ITEMS 32 - 43 AND 46 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG 1
	35 11027G2 LOCK NUT, 1/4" - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 1
	39 612813 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * HEX NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16” 2
	43 * HEX NUT, 5/16" - 24 2
	44 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" 1
	45 00532G1 HEX NUT, 1/4" - 20 1
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4" - 20 1
	48 73446G01 FASTON TAB, 90° 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8” X 13/16” 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 HEX HEAD BOLT, 1/4" - 20 X 5/8” LG 1
	59 00559G7 FLAT WASHER, 1/4” 1
	60 14390G4 LOCK NUT, 1/4" - 20 1
	61 608397 HORN PLATE 1
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET (ALUMINUM), 3/16” X 1" 2
	67
	68 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	69 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	70 71597G01 SELF THREADING NUT 8
	71 71781G02 VINYL TAPE 2
	72 618556 LED HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE)) 1
	73 618555 LED HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) 1
	74
	75 622712 TURN SIGNAL KIT (INCLUDES ITEMS 76 - 81) 1
	76 17618G1 NYLON CLAMP 2
	77 20965G3 STEERING COLUMN COVER 1
	78 611810 TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEM 79) 1
	79 21640G1 TURN SIGNAL FLASHER 1
	80 619102 TURN SIGNAL ASSEMBLY BULB 2
	81 32307G3 FLEX ZIP LOOM 1
	82 11098G6 LOCK NUT, 5/16" - 18 (NOT ILLUSTRATED) 1
	83 75048G01 SPACER, .328" X .75" X .50" (NOT ILLUSTRATED) 1
	84 00439G1 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG (NOT ILLUSTRATED) 1
	85 619092 WIRE HARNESS, LONG (ACCESSORY) 1
	86 33639G01 IGNITION SWITCH (WITH LIGHTS) 1
	87 00568G6 LOCK WASHER, 3/4” 1
	88 17137G1 FACE NUT, 3/4" - 20 1
	89 17063G1 IGNITION KEY 1
	90 605866 WIRE HARNESS (KEY SWITCH) 1
	91 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	92 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	93 21553G1 FUEL GAUGE 1
	94 23474G1 INDICATOR LIGHT 1
	95 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	96 25978G122 18 GA WIRE (RED 6") 1
	97 612087 POWER OUTLET 12V (INCLUDES ITEMS 101 - 106, 108) 1
	98 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 105, 107) 1
	99 33623G02 RIVET (PLASTIC), 3/16" X 3/8" 2
	100 612143 POWER OUTLET 12V (INCLUDES ITEMS 101 - 106) 1
	101 612107 WIRE HARNESS, POWER OUTLET, 12V 1
	102 33623G02 RIVET (PLASTIC), 3/16" X 3/8" 3
	103 71078G01 POWER OUTLET, 12V 1
	104 14601G10 RIVET (ALUMINUM), 5/32" 2
	105 73522G03 CONSOLE PLATE (E-COAT) 1
	106 35212G01 FUSE, 15A 1
	107 20271G01 HOLE PLUG 1
	108 17618G1 NYLON CLAMP......................................................................................... 1
	109 607285 HOUR METER KIT (INCLUDES ITEMS 110 - 112) 1
	110 617074 HOUR METER 1
	111 603721 HOUR METER BRACKET 1
	112 606254 WIRE HARNESS (HOUR METER) 1
	113 607284 HOUR METER KIT (INCLUDES ITEMS 110 - 112) 1
	114 31539G1 NYLON CLAMP, 15.5" A/R
	115 73290G03 CONTINUOUS TONE POTTED BUZZER 1
	116 74371G01 BEZEL (DRIVER SIDE) 1
	117 74371G02 BEZEL (PASSENGER SIDE) 1
	118 71364G02 ’J’ CLIP 8
	119 71425G01 FLAT HEAD SCREW, #8 - 18 X .75" LG 8
	120 22288G1 BRAKE/TAILLIGHT LAMP 2
	121 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" 4
	122 00513G4 PAN HEAD PHILLIPS SCREW, 8" - 18 X 1 1/2" LG 4
	123 01041G01 BULBEX RIVET, 5/32" DIA 2
	124 625251 BEZEL, TAILLIGHT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	125 625252 BEZEL, TAILLIGHT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1

	SP_625481_J_ENGINE MOUNTING_APRIL2014.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 8
	4 606279 FLANGED HEX NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 FLANGED HEX HEAD BOLT, M10 - 1.25 X 45MM LG 4
	7 603823 FLAT WASHER, M10 X 22 - 2.5 4
	8 606279 FLANGED HEX NUT, M10 - 1.25 4
	9 608020 FLANGED HEX HEAD BOLT, M10 - 1.25 X 34MM LG 4
	10 606246 FLAT HEAD SCREW, 5/16" X 4" 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD BOLT, 3/8" - 16, UNC X 2.75" 2
	14 11098G5 PLASTIC INSERT LOCK NUT, 3/8" - 16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX NUT, M10 X 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 SCREW, CAP HEX HEAD 5/16" - 18 UNC 2
	22 00559G8 FLAT WASHER, 5/16" 2
	23 01109G01 PLASTIC INSERT LOCK NUT, 5/16" - 18 UNC-2B 2
	24 606962 TUBE CLAMP, DBL - .72 2
	25 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	26 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	27 00560G2 B TYPE NARROW FLAT WASHER, 7/16" X .25 2
	28 27184G12 TUBE, (FUEL SYSTEM) 1
	29 00643G1 FLAT WASHER, 3/8" X 1 X .063 2
	30 630776 ENGINE PAN (FOR VEHICLES MANUFACTERED FROM APRIL 2014) 1

	SP_625481_L_FRONT SUSPENSION_24 MAR 2014.pdf
	1 602512 FRONT AXLE 1
	2
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648G01 BEARING 1
	6 70749G01 BEARING, DP4 1
	7 25146G1 GREASE SEAL 1
	8 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093G1 SLOTTED NUT, 1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 2
	14
	15
	16 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407G6 HEX HEAD BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 FLAT WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 HEX NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 4
	32
	33 70664G03 LEAF SPRING (HEAVY DUTY) 2
	34 70989G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16 - 14 11
	38 00463G11 HEX HEAD BOLT, 7/16 - 14 X 1 3/4" LG 11
	39
	40
	41 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2 - 20 1
	45 70750G01 RETAINING RING (EXTERNAL) 1
	46 15112G1 BALL BEARING 1
	47 70603G01 PINION 1
	48 70751G01 RETAINING RING (INTERNAL) 1
	49 70638G01 SEAL PINION 1
	50 70604G01 RACK STEERING 1
	51 01053G01 SCREW, 10- 32 x .25" LG 1
	52 70590G01 RACK LOADER 1
	53 70666G01 SPRING COMPRESSION 1
	54 70645G01 RACK LOADER GASKET 1
	55 70591G01 RACK LOADER COVER 1
	56 71102G01 SCREW, 1/4 - 20 X 1/2" LG 2
	57 10389G3 GREASE FITTING, STRAIGHT 1
	58 70695G01 TIE ROD END - OUTER 1
	59 * GROMMET - TIE ROD END 1
	60 * SLOTTED NUT, 7/16 - 20 1
	61
	62 74602G01 ROD END (INNER) 1
	63 70961G01 RACK BOOT 1
	64 12416G2 WIRE TIE 1
	65 11391G8 WIRE TIE 1
	66 10387G2 COTTER PIN, 3/32" X 1" LG 1
	67 00464G8 HEX HEAD BOLT, 7/16 - 14 X 2 3/4" LG 2
	68 01068G01 HEX HEAD BOLT, 7/16 - 14 X 3 1/2" LG 1
	69 70667G02 SPACER 2
	70 70667G04 SPACER, STEERING HOUSING 1
	71 00532G7 HEX NUT, 7/16" - 14 1
	72 00560G2 FLAT WASHER, 7/16" 7
	73 00734G1 LOCK NUT, 7/16" - 14 3
	74
	75
	76 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 77 - 80) 1
	77 70610G03 STEERING COLUMN 1
	78 28569G01 STEERING COLUMN BUSHING 1
	79 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	80 70607G01 STEERING SHAFT 1
	81
	82 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 2
	83 00565G8 LOCK WASHER, 5/16" 2
	84
	85 70751G01 RETAINING RING (INTERNAL) 1
	86 70888G01 RETAINING RING (EXTERNAL) 1
	87 15112G1 BALL BEARING 1
	88 70887G01 WAVE WASHER 1
	89 602980 STEERING WHEEL PREMIUM (OPTIONAL) 1
	90 71147G01 COVER STEERING WHEEL 1
	91 602979 STEERING WHEEL 1
	92 01006G01 HEX HEAD BOLT, 3/8 - 16 X 1 1/4" LG 4
	93 00879G1 LOCK WASHER, 3/8" 4
	94 605435 DECAL EZGO, S/W - ROUND 1
	95
	96 14390G2 LOCK NUT, 5/8 - 18 1
	97
	98 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 99, 102 - 105) 1
	99 70897G02 THREADED ROD 1
	100 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 101 - 105) 1
	101 74603G01 THREADED ROD (24" LG) 1
	102 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	103 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	104 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	105 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	106 00734G1 LOCK NUT, 7/16 - 14 2

	SP_625481_L_FRONT SUSPENSION_24 MAR 2014.pdf
	1 602512 FRONT AXLE 1
	2
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648G01 BEARING 1
	6 70749G01 BEARING, DP4 1
	7 25146G1 GREASE SEAL 1
	8 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093G1 SLOTTED NUT, 1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 2
	14
	15
	16 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407G6 HEX HEAD BOLT, 1/2 - 13 X 6" LG 2
	19 00560G3 FLAT WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 HEX NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 4
	32
	33 70664G03 LEAF SPRING (HEAVY DUTY) 2
	34 70989G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16 - 14 11
	38 00463G11 HEX HEAD BOLT, 7/16 - 14 X 1 3/4" LG 11
	39
	40
	41 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2 - 20 1
	45 70750G01 RETAINING RING (EXTERNAL) 1
	46 15112G1 BALL BEARING 1
	47 70603G01 PINION 1
	48 70751G01 RETAINING RING (INTERNAL) 1
	49 70638G01 SEAL PINION 1
	50 70604G01 RACK STEERING 1
	51 01053G01 SCREW, 10- 32 x .25" LG 1
	52 70590G01 RACK LOADER 1
	53 70666G01 SPRING COMPRESSION 1
	54 70645G01 RACK LOADER GASKET 1
	55 70591G01 RACK LOADER COVER 1
	56 71102G01 SCREW, 1/4 - 20 X 1/2" LG 2
	57 10389G3 GREASE FITTING, STRAIGHT 1
	58 70695G01 TIE ROD END - OUTER 1
	59 * GROMMET - TIE ROD END 1
	60 * SLOTTED NUT, 7/16 - 20 1
	61
	62 74602G01 ROD END (INNER) 1
	63 70961G01 RACK BOOT 1
	64 12416G2 WIRE TIE 1
	65 11391G8 WIRE TIE 1
	66 10387G2 COTTER PIN, 3/32" X 1" LG 1
	67 00464G8 HEX HEAD BOLT, 7/16 - 14 X 2 3/4" LG 2
	68 01068G01 HEX HEAD BOLT, 7/16 - 14 X 3 1/2" LG 1
	69 70667G02 SPACER 2
	70 70667G04 SPACER, STEERING HOUSING 1
	71 00532G7 HEX NUT, 7/16" - 14 1
	72 00560G2 FLAT WASHER, 7/16" 7
	73 00734G1 LOCK NUT, 7/16" - 14 3
	74
	75
	76 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 77 - 80) 1
	77 70610G03 STEERING COLUMN 1
	78 28569G01 STEERING COLUMN BUSHING 1
	79 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	80 70607G01 STEERING SHAFT 1
	81
	82 01055G01 HEX HEAD BOLT, M8 X 1 1/4" LG 2
	83 00565G8 LOCK WASHER, 5/16" 2
	84
	85 70751G01 RETAINING RING (INTERNAL) 1
	86 70888G01 RETAINING RING (EXTERNAL) 1
	87 15112G1 BALL BEARING 1
	88 70887G01 WAVE WASHER 1
	89 602980 STEERING WHEEL PREMIUM (OPTIONAL) 1
	90 71147G01 COVER STEERING WHEEL 1
	91 602979 STEERING WHEEL 1
	92 01006G01 HEX HEAD BOLT, 3/8 - 16 X 1 1/4" LG 4
	93 00879G1 LOCK WASHER, 3/8" 4
	94 605435 DECAL EZGO, S/W - ROUND 1
	95
	96 14390G2 LOCK NUT, 5/8 - 18 1
	97
	98 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 99, 102 - 105) 1
	99 70897G02 THREADED ROD 1
	100 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 101 - 105) 1
	101 74603G01 THREADED ROD (24" LG) 1
	102 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	103 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	104 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	105 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	106 00734G1 LOCK NUT, 7/16 - 14 2

	SP_625481_N-REAR AXLE_APRIL2014.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14 MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9 MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52 MM 2
	16 606403 SLOTTED NUT M22 X 1.5 2
	17
	18 632513 REAR AXLE, 11.47:1 (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	19 637674 REAR AXLE WITH LSD, 11:47.1 (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_625841_R_STARTER GENERATOR_APRIL2014.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL SERVICE PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 FLANGE HEX NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 629763 TENSIONER BOLT 1
	34
	35 603884 BRACKET (GUIDE CABLE) 1
	36 631972 STARTER / GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	38 25682G01 RUBBER BOOT 3

	SP_625481_T-WEATHER PROTECTION_APRIL2014.pdf
	1 607305 BLACK SUN TOP KIT (INCLUDES ITEMS 3 - 6, 8) 1
	2 607581 WHITE SUNTOP KIT (INCLUDES ITEMS 3 - 5, 7 - 8) 1
	3 75488G01 FRONT SUPPORT 1
	4 75487G02 REAR SUPPORT (DRIVER SIDE) 1
	5 75487G01 REAR SUPPORT (PASSENGER SIDE) 1
	6 607258 BLACK SUN TOP 1
	7 607580 WHITE SUN TOP 1
	8 608138 SUN TOP HARDWARE KIT (INCLUDES ITEMS 11 -27) 1
	9 00665G5 STAINLESS STEEL BOLT, 3/8 - 16 X 1 3/4" LG 4
	10 00679G1 FLAT WASHER, 3/8" 8
	11 00771G5 NYLON WASHER, 3/8" 4
	12 00891G5 LOCK NUT, 3/8 - 16 4
	13 19853-G1 END CAP, 1" 2
	14 01035G02 HEX HEAD BOLT, 5/16 - 18 X 2 1/2" LG 2
	15 00565G8 LOCK WASHER, 5/16" 4
	16 75048G01 SPACER, 1/2" 2
	17 00879G1 LOCK WASHER, 3/8" 4
	18 00685G10 HEX HEAD BOLT, 5/16 - 18 X 2.75" LG 2
	19 00907G2 FLAT WASHER, 5/16" 6
	20 11098G6 LOCK NUT, 5/16 - 18 6
	21 00440G2 HEX HEAD BOLT, 5/16 - 18 X 2 1/4" LG 2
	22 00660G8 FLAT WASHER, 5/16" 6
	23 00685G11 HEX HEAD BOLT, 5/16 - 18 X 3 1/4" LG 4
	24
	25 617943 REAR SUPPORT (DRIVER SIDE) 1
	26 617942 REAR SUPPORT (PASSENGER SIDE) 1
	27
	28 617947 WHITE SUNTOP KIT (INCLUDES ITEMS 3, 7, 8 - 26) 1
	29 617950 BLACK SUNTOP KIT (INCLUDES ITEMS 3, 6, 8 - 26) 1
	30
	31 607255 WINDSHIELD KIT 1
	32 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 33 - 35) 1
	33 19496G1 REAR VIEW MIRROR 1
	34 19502G2 SUPPORT BRACKET 1
	35 19527G1 STAINLESS STEEL SCREW, # 8 - 32 X 5/8" LG 1

	SP_625481_N-REAR AXLE_Oct2014.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52MM 2
	16 606403 SLOTTED NUT M22 X 1.5 2
	17
	18
	19 632513 REAR AXLE, 11.47:1 (INCLUDES ITEMS 21 - 81) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	20 637674 REAR AXLE W/LSD, 11.47:1 (INCLUDES ITEMS 21 - 63, 65 - 80, 82 - 83) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	21 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 22 - 30, 42) 1
	22 639686 GOVERNOR GEAR 1
	23 639689 GOVERNOR SLEEVE 1
	24 607904 FLAT WASHER 2
	25 607905 THRUST BEARING 1
	26 639698 GOVERNOR GEAR SHAFT 1
	27 639707 GOVERNOR SHAFT 1
	28 639736 FLAT WASHER, 6MM 2
	29 607911 OIL SEAL, 6 x 10 x 2.5MM 1
	30 607913 RETAINING RING E5 1
	31 639738 OIL SEAL, 24 x 40 x 9MM 2
	32 26818G01 STEEL BALL 1
	33 26819G01 SPRING 1
	34 26831G01 GASKET, 10 1
	35 26820G01 FLANGED HEX HEAD BOLT, M10 x 1.25 x 12MM LG 1
	36 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41) 1
	37 639746 SELECT SHAFT 1
	38 607915 OIL SEAL, 13 x 22 x 5MM 1
	39 607916 SNAP RING, 13MM 1
	40 607917 SPACER, 13 x 1MM 1
	41 640093 OIL SEAL, 28 x 47 x 9MM 1
	42 607919 AIR BREATHER 1
	43 639747 OIL DRAIN PLUG 2
	44 639748 GASKET, 14MM 2
	45 26785G01 BALL BEARING (6204) 2
	46 607921 GOVERNOR GEAR, 34 1
	47 607920 PIN, 6 x 12L 1
	48 639750 INPUT SHAFT 1
	49 607922 BALL BEARING (62/28) 1
	50 639868 BALL BEARING (TMB202) 2
	51 639755 COUNTER SHAFT 1
	52 640744 BALL BEARING (6006) 1
	53 639758 GEAR, 34 1
	54 639869 KNOCK PIPE 2
	55 639760 BALL BEARING (6304) 2
	56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	57 639769 GEAR, 17 1
	58 28689G01 COLLAR, 24 x 7.5MM 1
	59 639771 GEAR, 52 1
	60 639772 CENTER SHAFT 1
	61 639774 CLUTCH PIN 1
	62 639777 GEAR, 61 1
	63 639797 SPACER, 20 x 2MM 2
	64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	65 639800 DIFFERENTIAL PAIR GEAR 1
	66 26808G01 HEX HEAD BOLT, M10 x 1.25 x 26MM LG 6
	67 28723G01 DIFFERENTIAL SHAFT 1
	68 28697G01 SPRING PIN, 4 x 40L 1
	69 639801 BALL BEARING (6007) 1
	70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). 1
	71 607938 CASTLED NUT, M22 - 1.5 2
	72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) 1
	73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) 1
	74 639836 BALL BEARING (6205DD) 2
	75 607939 AXLE CASE L COMPLETE 1
	76 607940 AXLE CASE R COMPLETE 1
	77 26814G01 SNAP RING, 52MM 2
	78 639839 FLANGED HEX HEAD BOLT, M8 x 1.25 x 60MM LG 9
	79 639840 FLANGED HEX HEAD BOLT, M10 x 1.25 x 25MM LG 10
	80 639844 SHIFT SHAFT COMPLETE 1
	81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) 1
	82 640098 DIFFERENTIAL CASE W/LSD (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	83 639847 DIFFERENTIAL ASSEMBLY W/LSD (INCLUDES ITEMS 82, 66 AND 70) 1

	SP_625481_T-WEATHER PROTECTION_JULY2015.pdf
	1 607305 SUN TOP KIT, BLACK (INCLUDES ITEMS 3 - 6, 8) 1
	2 607581 SUNTOP KIT, WHITE (INCLUDES ITEMS 3 - 5, 7, 8) 1
	3 75488G01 FRONT SUPPORT 1
	4 75487G02 REAR SUPPORT (DRIVER SIDE) 1
	5 75487G01 REAR SUPPORT (PASSENGER SIDE) 1
	6 607258 SUN TOP, BLACK 1
	7 607580 SUN TOP, WHITE 1
	8 608138 SUN TOP HARDWARE KIT (INCLUDES ITEMS 9 - 23) 1
	9 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG 4
	10 00679G1 FLAT WASHER, 3/8" 8
	11 00771G5 NYLON WASHER, 3/8" 4
	12 00891G5 LOCK NUT, 3/8" - 16 4
	13 19853G1 END CAP, 1" SQ 2
	14 01035G02 HEX HEAD BOLT, 5/16" - 18 X 2 1/2" LG 2
	15 00565G8 LOCK WASHER, 5/16" 4
	16 75048G01 SPACER, 1/2" 2
	17 00879G1 LOCK WASHER, 3/8" 4
	18 00685G10 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG 2
	19 00907G2 FLAT WASHER, 5/16" 6
	20 11098G6 LOCK NUT, 5/16" - 18 6
	21 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	22 00660G8 FLAT WASHER, 5/16" 6
	23 00685G11 HEX HEAD BOLT, 5/16" - 18 X 3 1/4" LG 4
	24
	25 617943 REAR SUPPORT (DRIVER SIDE) 1
	26 617942 REAR SUPPORT (PASSENGER SIDE) 1
	27
	28 617947 SUNTOP KIT, WHITE (INCLUDES ITEMS 3, 7, 8 - 26) 1
	29 617950 SUNTOP KIT, BLACK (INCLUDES ITEMS 3, 6, 8 - 26) 1
	30
	31 607255 WINDSHIELD KIT 1
	32 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 33 - 35) 1
	33 19496G1 REAR VIEW MIRROR 1
	34 19502G2 SUPPORT BRACKET 1
	35 19527G1 SCREW, # 8 - 32 X 5/8" LG 1
	36
	37
	38 643404 SUN TOP KIT, TAN (INCLUDES ITEMS 3, 8 - 26, 39) 1
	39 643212 SUN TOP, TAN 1

	SP_625841_M_FUEL SYSTEM_NOV_2015.pdf
	1 620181 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (INCLUDES ITEMS 4 - 11, 17 ) 1 (FOR VEHICLES MANUFACTURED FROM 31ST MARCH 2014)
	2
	3
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 625826 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9 635688 FUEL TANK CAP (RATCHET) 1
	10
	11 * NON FLUOR FUEL TANK ( WITH SENDER UNIT) 1
	12 72229G01 FUEL TANK ADAPTER 1
	13
	14 20048G2 FUEL LEVEL SENDER 1
	15 607546 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8" O.D. X 17" LONG 1
	16 606966 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8" O.D. X 34" LONG 1
	17 633024G02 PRESS FIT FUEL SENDER 1
	18 32372G6 BLACK TRIM, 6.25" LONG 1
	19 17618G1 NYLON CLAMP 2
	20 606963 TUBING CLAMP, 3/16" I.D. 2
	21
	22 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 1
	23 00559G8 FLAT WASHER, 5/16" 4
	24 11098G6 LOCK NUT, 5/16" - 18 3
	25 70483G01 SPACER, 5/16" - 18 X 5.74" LG 1
	26 615346 HOSE REDUCER, ID 1/4" X 3/16" 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP, .50" DIAMETER 7
	29 615350 FUEL SYSTEM HOSE, 2" 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, .25" I.D. X.50" O.D. X 8" LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25" - .63" DIA 2
	35 604597 FUEL SYSTEM HOSE, .25" I.D. X .50" O.D. X 26" LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X .75" LG 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET 1
	41 10570G11 RIVET, 3/16" DIA X .70" 2
	42
	43
	44 606071 CARBON CANISTER 1
	45
	46 627678 EVAP LABEL 1
	1 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 2 - 8) 1
	2 649570 HOSE, .312" I.D. X .562" O.D. X 9" LG 1
	3 615350 HOSE, 2" LG 1
	4 649873 CLAMP, 1/2" O.D. 2
	5 611181 SHUT-OFF VALVE 1
	6 72084G01 FUEL FILTER 1
	7 649874 CLAMP, 9/16" O.D. 2
	8 649577 CONNECTOR, 5/16" I.D. 1
	9 18292G1 CLAMP, 1/2" O.D. 3
	10
	11 606071 CARBON CANISTER 1
	12 606310 CANISTER BRACKET 1
	13 10570G11 RIVET (SS), 3/16" X .70" 2
	14
	15 602061 FUEL PUMP 1
	16 00114G6 HEX WASHER HEAD BOLT, 1/4" - 10 X 3/4" LG 2
	17
	18 27184G14 FUEL SYSTEM TUBE 1
	19 18292G1 CLAMP, 1/2" O.D. 2
	20 606966 HOSE, 3/16" I.D. X 34" LG 1
	21 606963 CLAMP, 3/16" I.D. 2
	22
	23 604597 FUEL HOSE, 26" LG 1
	24 18292G1 CLAMP, 1/2" O.D. 1
	25
	26 17618G1 NYLON CLAMP, 7" LG (NOT ILLUSTRATED) 2
	27 32372G6 VINYL TRIM, 6.25" LG 1
	28
	29 615350 FUEL HOSE, 2" LG 1
	30
	31 00438G8 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG 1
	32 70483G01 SPACER 1
	33 00559G8 FLAT WASHER, 5/16" 4
	34 11098G6 LOCK NUT, 5/16" - 18 3
	1 646823 FUEL TANK ASSEMBLY WITH SENDER UNIT (INCLUDES ITEMS 2 - 8) 1
	2 646306 FUEL TANK 1
	3 646837 CAP 1
	4 646838 SEAL 1
	5 647810 GROMMET 1
	6 647809 ROLLOVER VALVE 1
	7 635688 FUEL CAP 1
	8 646351 FUEL PICKUP WITH SENDER ASSEMBLY 1

	SP_625841_M_FUEL SYSTEM_NOV_2015.pdf
	1 620181 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (INCLUDES ITEMS 4 - 11, 17 ) 1 (FOR VEHICLES MANUFACTURED FROM 31ST MARCH 2014)
	2
	3
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 625826 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9 635688 FUEL TANK CAP (RATCHET) 1
	10
	11 * NON FLUOR FUEL TANK ( WITH SENDER UNIT) 1
	12 72229G01 FUEL TANK ADAPTER 1
	13
	14 20048G2 FUEL LEVEL SENDER 1
	15 607546 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8" O.D. X 17" LONG 1
	16 606966 LOW PRESSURE FUEL HOSE, 3/16" I.D. X 3/8" O.D. X 34" LONG 1
	17 633024G02 PRESS FIT FUEL SENDER 1
	18 32372G6 BLACK TRIM, 6.25" LONG 1
	19 17618G1 NYLON CLAMP 2
	20 606963 TUBING CLAMP, 3/16" I.D. 2
	21
	22 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 1
	23 00559G8 FLAT WASHER, 5/16" 4
	24 11098G6 LOCK NUT, 5/16" - 18 3
	25 70483G01 SPACER, 5/16" - 18 X 5.74" LG 1
	26 615346 HOSE REDUCER, ID 1/4" X 3/16" 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP, .50" DIAMETER 7
	29 615350 FUEL SYSTEM HOSE, 2" 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, .25" I.D. X.50" O.D. X 8" LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25" - .63" DIA 2
	35 604597 FUEL SYSTEM HOSE, .25" I.D. X .50" O.D. X 26" LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X .75" LG 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET 1
	41 10570G11 RIVET, 3/16" DIA X .70" 2
	42
	43
	44 606071 CARBON CANISTER 1
	45
	46 627678 EVAP LABEL 1
	1 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 2 - 8) 1
	2 649570 HOSE, .312" I.D. X .562" O.D. X 9" LG 1
	3 615350 HOSE, 2" LG 1
	4 649873 CLAMP, 1/2" O.D. 2
	5 611181 SHUT-OFF VALVE 1
	6 72084G01 FUEL FILTER 1
	7 649874 CLAMP, 9/16" O.D. 2
	8 649577 CONNECTOR, 5/16" I.D. 1
	9 18292G1 CLAMP, 1/2" O.D. 3
	10
	11 606071 CARBON CANISTER 1
	12 606310 CANISTER BRACKET 1
	13 10570G11 RIVET (SS), 3/16" X .70" 2
	14
	15 602061 FUEL PUMP 1
	16 00114G6 HEX WASHER HEAD BOLT, 1/4" - 10 X 3/4" LG 2
	17
	18 27184G14 FUEL SYSTEM TUBE 1
	19 18292G1 CLAMP, 1/2" O.D. 2
	20 606966 HOSE, 3/16" I.D. X 34" LG 1
	21 606963 CLAMP, 3/16" I.D. 2
	22
	23 604597 FUEL HOSE, 26" LG 1
	24 18292G1 CLAMP, 1/2" O.D. 1
	25
	26 17618G1 NYLON CLAMP, 7" LG (NOT ILLUSTRATED) 2
	27 32372G6 VINYL TRIM, 6.25" LG 1
	28
	29 615350 FUEL HOSE, 2" LG 1
	30
	31 00438G8 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG 1
	32 70483G01 SPACER 1
	33 00559G8 FLAT WASHER, 5/16" 4
	34 11098G6 LOCK NUT, 5/16" - 18 3
	1 646823 FUEL TANK ASSEMBLY (WITH SENDER UNIT) (INCLUDES ITEMS 2 - 8) 1
	2 646306 FUEL TANK 1
	3 646837 CAP 1
	4 646838 SEAL 1
	5 647810 GROMMET 1
	6 647809 ROLLOVER VALVE 1
	7 635688 FUEL CAP 1
	8 646351 FUEL PICKUP WITH SENDER ASSEMBLY 1

	SP_625481_H_ELECTRICAL SYSTEM_NOV2015.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G01 TERMINAL COVER 3
	3
	4
	5 24775G1 BATTERY, 12V (FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) 1
	6 * HEX HEAD BOLT, 5/16" - 18 X 1 1/4” LG 2
	7 * LOCK WASHER (SILICON BRONZE), 5/16” 2
	8 * LOCK NUT (SILICON BRONZE), 5/16" - 18 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 3
	12 00565G8 LOCK WASHER, 5/16” 1
	13 00571G2 FLAT WASHER, 5/16” 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	19 11027G1 LOCK NUT, 5/16" - 18 2
	20 26676G01 FLANGED BOLT, M6 - 1 X 23MM LG 1
	21 606264 HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	22
	23 607103 6 GA WIRE (42" LONG) 1
	24 605777 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED) A/R
	26 73049G01 COVER (DIRECTION SELECTOR) 1
	27 16469G1 FENDER WASHER, 1/4” 1
	28 00114G6 HEX WASHER HEAD TAPPING SCREW, 1/4" - 14 X 3/4” LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSY (INCLUDES ITEMS 32 - 43 AND 46 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG 1
	35 11027G2 LOCK NUT, 1/4" - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 1
	39 612813 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * HEX NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16” 2
	43 * HEX NUT, 5/16" - 24 2
	44 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" 1
	45 00532G1 HEX NUT, 1/4" - 20 1
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4" - 20 1
	48 73446G01 FASTON TAB, 90° 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8” X 13/16” 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 HEX HEAD BOLT, 1/4" - 20 X 5/8” LG 1
	59 00559G7 FLAT WASHER, 1/4” 1
	60 14390G4 LOCK NUT, 1/4" - 20 1
	61 608397 HORN PLATE 1
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET (ALUMINUM), 3/16” X 1" 2
	67
	68 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	69 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	70 71597G01 SELF THREADING NUT 8
	71 71781G02 VINYL TAPE 2
	72 618556 LED HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE)) 1
	73 618555 LED HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) 1
	74 645200 WIRE HARNESS, LONG (ACCESSORY) (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	75 622712 TURN SIGNAL KIT (INCLUDES ITEMS 76 - 81) 1
	76 17618G1 NYLON CLAMP 2
	77 20965G3 STEERING COLUMN COVER 1
	78 611810 TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEM 79) 1
	79 21640G1 TURN SIGNAL FLASHER 1
	80 619102 TURN SIGNAL ASSEMBLY BULB 2
	81 32307G3 FLEX ZIP LOOM 1
	82 11098G6 LOCK NUT, 5/16" - 18 (NOT ILLUSTRATED) 1
	83 75048G01 SPACER, .328" X .75" X .50" (NOT ILLUSTRATED) 1
	84 00439G1 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG (NOT ILLUSTRATED) 1
	85 619092 WIRE HARNESS, LONG (ACCESSORY) 1
	86 33639G01 IGNITION SWITCH (WITH LIGHTS) 1
	87 00568G6 LOCK WASHER, 3/4” 1
	88 17137G1 FACE NUT, 3/4" - 20 1
	89 17063G1 IGNITION KEY 1
	90 605866 WIRE HARNESS (KEY SWITCH) 1
	91 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	92 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	93 21553G1 FUEL GAUGE 1
	94 23474G1 INDICATOR LIGHT 1
	95 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	96 25978G122 18 GA WIRE (RED 6") 1
	97 612087 POWER OUTLET 12V (INCLUDES ITEMS 101 - 106, 108) 1
	98 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 105, 107) 1
	99 33623G02 RIVET (PLASTIC), 3/16" X 3/8" 2
	100 612143 POWER OUTLET 12V (INCLUDES ITEMS 101 - 106, 135 - 136) 1
	101 612107 WIRE HARNESS, POWER OUTLET, 12V 1
	102 33623G02 RIVET (PLASTIC), 3/16" X 3/8" 3
	103 71078G01 POWER OUTLET, 12V 1
	104 14601G10 RIVET (ALUMINUM), 5/32" 2
	105 73522G03 CONSOLE PLATE (E-COAT) 1
	106 35212G01 FUSE, 15A 1
	107 20271G01 HOLE PLUG 1
	108 17618G1 NYLON CLAMP......................................................................................... 1
	109 607285 HOUR METER KIT (INCLUDES ITEMS 110 - 112) 1
	110 617074 HOUR METER 1
	111 635649 HOUR METER BRACKET 1
	112 606254 WIRE HARNESS (HOUR METER) 1
	113 607284 HOUR METER KIT (INCLUDES ITEMS 110 - 112) 1
	114 31539G1 NYLON CLAMP, 15.5" A/R
	115 73290G03 CONTINUOUS TONE POTTED BUZZER 1
	116 74371G01 BEZEL (DRIVER SIDE) 1
	117 74371G02 BEZEL (PASSENGER SIDE) 1
	118 71364G02 ’J’ CLIP 8
	119 71425G01 FLAT HEAD SCREW, #8 - 18 X .75" LG 8
	120 22288G1 BRAKE/TAILLIGHT LAMP 2
	121 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" 4
	122 00513G4 PAN HEAD PHILLIPS SCREW, 8" - 18 X 1 1/2" LG 4
	123 01041G01 BULBEX RIVET, 5/32" DIA 2
	124 625251 BEZEL, TAILLIGHT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	125 625252 BEZEL, TAILLIGHT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	126
	127 637484 BATTERY, 12V (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 1
	128 610428 BATTERY BOLT EXTENDER (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 2
	129 610428 BATTERY BOLT (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	130
	131 73030G14 CONSOLE INSERT PLATE (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	132 648247 FUEL LEVEL GAUGE (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	133 648855 CONSOLE LABEL (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	134
	135 645201 12V POWER OUTLET HARNESS (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	136 18392G1 FUSE-15 AMP (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1

	SP_625841_R_STARTER GENERATOR_JAN2016.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL SERVICE PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 4
	15
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 FLANGE HEX NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 629763 TENSIONER BOLT 1
	34
	35 603884 BRACKET (GUIDE CABLE) 1
	36 631972 STARTER / GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	38 25682G01 RUBBER BOOT 3

	SP_625481_D_BRAKES MECHANICAL_MAR2016.pdf
	1 70582G01 STAINLESS STEEL SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	2 70581G01 FLANGED BUSHING 2
	3 70676G01 TORSION SPRING 1
	4 00643G1 FLAT WASHER, 3/8” X 1.0 X.063 1
	5 11098G5 LOCK NUT, 3/8 - 16 1
	6
	7
	8 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 6
	9
	10
	11
	12
	13
	14 28083G01 BRAKE COMPENSATOR BUMPER 2
	15
	16
	17 624695 BRAKE CABLE (DRIVER SIDE) 1
	18 624696 BRAKE CABLE (PASSENGER SIDE) 1
	19 01111G01 STAINLESS STEEL RETAINING RING, 13/32” 4
	20
	21
	22 10386G3 CLEVIS PIN, 5/16” X 13/16” LG 3
	23 10387G3 COTTER PIN, 3/32” X 3/4” LG 5
	24
	25
	26 70601G01 KICK-OFF LINK 1
	27 17838G1 NYLON BUSHING 2
	28 20835G1 TEFLON WASHER, 3/8” 2
	29 00559G8 FLAT WASHER, 5/16” 2
	30
	31
	32
	33
	34 70098G01 KICK-OFF CAM PIVOT 1
	35 10097G6 FLANGED BEARING 2
	36 70587G01 KICK-OFF CAM 1
	37 71215G01 SET SCREW, 1/4 - 20 X 1/2” LG 2
	38 14134G4 SPACER 1
	39
	40
	41 70113G01 ADJUSTABLE BUMPER 1
	42 11027G1 LOCK NUT, 5/16 - 18 1
	43
	44
	45
	46 70080G02 CATCH BRACKET 1
	47 00414G6 BOLT, 1/4 - 20 X 3/4” LG 2
	48 14390G4 STAINLESS STEEL LOCK NUT, 1/4 - 20 2
	49
	50
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 15766G1 OVAL RIVET, 3/16” x 15/32" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSH NUT, 5/16” 1
	65 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X 7/8” LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4” LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 HEX NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER, 5/16” 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 4
	81
	82 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 89, 92) 1
	83 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 89, 93) 1
	84 612411 BRAKE SHOE L 2
	85 612412 BRAKE SHOE T 2
	86 612413 DUST COVER 2
	87 612415 BRAKE SPRING 1
	88 612414 BRAKE SPRING 1
	89 612416 SHOE CLAMP 2
	90
	91
	92 612418 GEAR ADJUSTER 1
	93 612417 GEAR ADJUSTER 1
	94
	95
	96 17083G2 HEX HEAD BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16” OD X 1" ID X 1/32” 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G2 LUG BOLT, 1/2 - 20 X 1 3/16” LG 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, M22 X 1.5 2
	107 10387G1 COTTER PIN, 1/8” X 1 1/2” LG 2
	108 74175G01 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 113 - 122) 1
	113 00532G4 HEX NUT 2
	114 629486 HEX NUT, 5/16 - 24 1
	115 28082G01 EQUALIZER BRACKET 1
	116 15121G1 FLAT WASHER - 5/16 2
	117 17979G1 ACCELERATOR ROD BUSHING 1
	118 23061G2 TUBE 1
	119 23463G1 COMPRESSION SPRING 1
	120 27330G01 BRAKE YOKE 1
	121 11098G9 HEX LOCK NUT, 5/16 - 24 1
	122 612557 COMPENSATOR LINK ROD 1

	SP_625481_D-BRAKES FRONT DISC_MAR 2016.pdf
	1 28082G01 EQUALIZER BRACKET 1
	2 28083G01 BRAKE COMPENSATOR BUMPER 2
	3
	4
	5
	6 624695 BRAKE CABLE (DRIVER SIDE) 1
	7 624696 BRAKE CABLE (PASSENGER SIDE) 1
	8
	9
	10
	11
	12 70582G01 SHOULDER BOLT, 3/8" - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 LOCK WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) A/R
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29 01111G01 RETAINING RING (SS) 4
	30 10386G3 CLEVIS PIN, 5/16" X 1" 2
	31 10387G3 COTTER PIN, 3/32" X 3/4" 2
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SET SCREW WITH PATCHLOCK, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 2
	50 14390G4 LOCK NUT, 1/4" - 20" 2
	51
	52 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 53 - 61) 1
	53 00532G4 HEX NUT, 1/4" - 20 2
	54 629486 HEX NUT, 5/16" - 24 1
	55 15121G1 FLAT WASHER, 5/16" 2
	56 17979G1 ACCELERATOR ROD BUSHING 1
	57 23061G2 TUBE 1
	58 23463G1 COMPRESSION SPRING 1
	59 27330G01 BRAKE YOKE 1
	60 11098G9 HEX LOCK NUT, 5/16" - 24 1
	61 612557 COMPENSATOR LINK ROD 1
	131 608706 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 132 - 147) 1
	132 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	133
	134 10386G3 CLEVIS PIN, 5/16" X 1" 1
	135 608122 UPPER ACTUATOR PIVOT 1
	136 70581G02 ACETAL BUSHING 4
	137 74711G01 ACTUATOR PIVOT BOLT, 3/4" - 16 X 3/4" LG 1
	138
	139 00439G1 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	140
	141 11098G6 LOCK NUT, 5/16" - 18 2
	142 887364 MASTER CYLINDER 1
	143 612706 MASTER CYLINDER WELDMENT MOUNT 1
	144 11098G5 LOCK NUT, 3/8" - 16 1
	145 00679G1 LOCK WASHER (SS), 3/8" 2
	146 608118 LOWER ACTUATOR PIVOT (FOR VEHICLES MANUFACTURED BEFORE 25 NOV 2014 ) 1
	147 641826 LOWER ACTUATOR PIVOT (FOR VEHICLES MANUFACTURED FROM 25 NOV 2014 ) 1
	148 612704 ACTUATOR ASSEMBLY COVER 1
	149 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG 3
	150
	151 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	152 14390G4 LOCK NUT, 1/4" - 20 4
	153 10387G3 COTTER PIN, .094" X .75" 2
	154 17838G1 NYLON BUSHING 2
	155 608943 ACTUATOR LINKAGE 1
	156 00771G5 FLAT WASHER, 3/8" (NOT ILLUSTRATED) 1
	157 21504G1 BRAKE FLUID (NOT ILLUSTRATED) A/R
	158 10386G3 CLEVIS PIN, 5/16" X 1" 2
	62 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 63 - 90) 1
	63 74870G01 BRAKE PEDAL 1
	64 641760 PARK BRAKE PEDAL 1
	65
	66 70257G01 BRAKE PAD 1
	67 70256G01 PARK BRAKE PAD 1
	68 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	69 18659G1 LOCTITE (262) (NOT ILLUSTRATED) A/R
	70 70258G03 BRAKE PEDAL PLATE 1
	71 70682G01 PARKING BRAKE PEDAL PIN 1
	72 70681G01 TORSION SPRING 2
	73 01071G01 PUSHNUT, 5/16" 1
	74 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X 1" LG 4
	75 00739G1 RUBBER NUT, #10 - 24 2
	76 74535G01 BRAKE PEDAL STANDOFF 2
	77 27137G01 CONICAL SPRING 2
	78 14390G10 LOCK NUT, #10 - 24 2
	79 10606G8 LIMIT SWITCH (3 POLE) 1
	80 00957G1 HEX HEAD CAP SCREW, #6 - 32 X 1 1/4" LG 2
	81 00559G5 FLAT WASHER, #10 2
	82 00559G3 FLAT WASHER, #6 4
	83 00565G3 LOCK WASHER, #6 2
	84 00525G5 HEX NUT, #6 - 32 2
	85 13514G1 BRASS LIMIT SWITCH SCREW, #6 - 32 X 7/32" LG 2
	86 20835G1 NYLON WASHER, 3/8" 2
	87 14628G1 FASTON TAB 2
	88 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	89 17618G1 WIRE TIE 3
	90 00642G8 FLAT WASHER, 5/16" 2
	91 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	92 74731G01 SPRING PLATE (DRIVER SIDE) 1
	93 74730G01 FOUR LINK ROD 2
	94 606279 HEX NUT, M10 - 1.25 4
	95 74736G01 BRAKE LINE 1
	96 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG 1
	97 74875G01 WIRE RETAINER 2
	98
	99 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 100 - 112) 1
	100 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	101
	102 12093G1 SLOTTED NUT, 17/32" 1
	103 74864G01 DRIVE FLANGE STUD 4
	104 11750G2 ROLLER BEARING 2
	105 51141G1 BEARING RACE 2
	106 74673G01 DISC BRAKE HUB 1
	107 70648G01 FLANGED BEARING 1
	108 00566G1 FLAT WASHER, 3/8" 2
	109 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	110 70749G01 BEARING 1
	111 00798G8 COTTER PIN, 5/32" X 1 3/4" 1
	112 25146G1 GREASE SEAL 1
	113 74733G02 CALIPER (DRIVER SIDE) 1
	114 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 102 - 112, 115) 1
	115 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	116
	117
	118 70745G01 KINGPIN TUBE 2
	119 70754G01 THRUST WASHER, .995" I.D. X 1.38" O.D. 2
	120 00560G3 LOCK WASHER, 1/2" 4
	121 14390G6 LOCK NUT, 1/2" - 13 2
	122 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	123 74733G01 CALIPER (PASSENGER SIDE) 1
	124
	125
	126
	127
	128
	129
	130

	SP_625481_A_ACCELERATOR_JUNE 2016.pdf
	1 606992 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD PHILIPS SCREW, #8 - 16 X 1/2" LG 4
	4 25853G03 PEDAL BOX AND COVER 1
	5 00684G6 STAINLESS STEEL SCREW, #8 - 32 X 3/4" LG 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG 2
	8 72716G01 MICRO SWITCH CAM 1
	9 15126G1 LOCK NUT, 5/16" - 24 1
	10 00487G3 SET SCREW, 1/4" - 20 X 3/8" LG 1
	11 00532G4 HEX NUT, 5/16" - 24 2
	12 17677G1 SPRING RETAINER 1
	13 17979G1 ACCELERATOR ROD BUSHING 1
	14 73046G01 COMPRESSION SPRING 1
	15 17677G2 SPRING RETAINER 1
	16 72072G01 ACCELERATOR ROD 1
	17 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	19 17838G1 NYLON BUSHING 3
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	22 74432G01 PEDAL PIVOT PIN 1
	23 12064G6 PUSH NUT, 9/32" 1
	24
	25 72201G04 WIRE HARNESS (PEDAL BOX) 1
	26
	27
	28 608618 ACCELERATOR CABLE 1
	29
	30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33) 1
	31 652824 ACCELERATOR PEDAL 1
	32 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	33 27512G01 ACCELERATOR PEDAL PAD 1
	34
	35 00715G2 BOLT, 5/16 -18 X 4/5" LG 4
	36
	37 606083 UPPER GOVERNOR BRACKET 1
	38 606005 LOWER GOVERNOR BRACKET 1
	39 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	40 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 1
	41 450452 NUT, M6 - 1.0 1
	42 606283 GOVERNOR LEVER BUSHING 1
	43 606284 GOVERNOR ROD 1
	44 603890 GOVERNOR ROD GUARD 1
	45 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	46 606262 FLANGED HEX HEAD BOLT, M8 - 1.25 X 16MM LG 1
	47 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET 1
	48 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 16MM LG 2
	49
	50 608527 GOVERNOR WARNING DECAL 1
	51
	52
	53 17618G1 NYLON CLAMP 2
	54
	55 632936 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_625481_A_ACCELERATOR_JUNE 2016.pdf
	1 606992 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD PHILIPS SCREW, #8 - 16 X 1/2" LG 4
	4 25853G03 PEDAL BOX AND COVER 1
	5 00684G6 STAINLESS STEEL SCREW, #8 - 32 X 3/4" LG 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG 2
	8 72716G01 MICRO SWITCH CAM 1
	9 15126G1 LOCK NUT, 5/16" - 24 1
	10 00487G3 SET SCREW, 1/4" - 20 X 3/8" LG 1
	11 00532G4 HEX NUT, 5/16" - 24 2
	12 17677G1 SPRING RETAINER 1
	13 17979G1 ACCELERATOR ROD BUSHING 1
	14 73046G01 COMPRESSION SPRING 1
	15 17677G2 SPRING RETAINER 1
	16 72072G01 ACCELERATOR ROD 1
	17 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	19 17838G1 NYLON BUSHING 3
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	22 74432G01 PEDAL PIVOT PIN 1
	23 12064G6 PUSH NUT, 9/32" 1
	24
	25 72201G04 WIRE HARNESS (PEDAL BOX) 1
	26
	27
	28 608618 ACCELERATOR CABLE 1
	29
	30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33) 1
	31 652824 ACCELERATOR PEDAL 1
	32 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	33 27512G01 ACCELERATOR PEDAL PAD 1
	34
	35 00715G2 BOLT, 5/16 -18 X 4/5" LG 4
	36
	37 606083 UPPER GOVERNOR BRACKET 1
	38 606005 LOWER GOVERNOR BRACKET 1
	39 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	40 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 1
	41 450452 NUT, M6 - 1.0 1
	42 606283 GOVERNOR LEVER BUSHING 1
	43 606284 GOVERNOR ROD 1
	44 603890 GOVERNOR ROD GUARD 1
	45 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	46 606262 FLANGED HEX HEAD BOLT, M8 - 1.25 X 16MM LG 1
	47 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET 1
	48 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 16MM LG 2
	49
	50 608527 GOVERNOR WARNING DECAL 1
	51
	52
	53 17618G1 NYLON CLAMP 2
	54
	55 632936 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_625481_D_BRAKES MECHANICAL_JULY2016.pdf
	1 70582G01 STAINLESS STEEL SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	2 70581G01 FLANGED BUSHING 2
	3 70676G01 TORSION SPRING 1
	4 00643G1 FLAT WASHER, 3/8” X 1.0 X.063 1
	5 11098G5 LOCK NUT, 3/8 - 16 1
	6
	7
	8 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 6
	9
	10
	11
	12
	13
	14 28083G01 BRAKE COMPENSATOR BUMPER 2
	15
	16
	17 624695 BRAKE CABLE (DRIVER SIDE) 1
	18 624696 BRAKE CABLE (PASSENGER SIDE) 1
	19 01111G01 STAINLESS STEEL RETAINING RING, 13/32” 4
	20
	21
	22 10386G3 CLEVIS PIN, 5/16” X 13/16” LG 3
	23 10387G3 COTTER PIN, 3/32” X 3/4” LG 5
	24
	25
	26 70601G01 KICK-OFF LINK 1
	27 17838G1 NYLON BUSHING 2
	28 20835G1 TEFLON WASHER, 3/8” 2
	29 00559G8 FLAT WASHER, 5/16” 2
	30
	31
	32
	33
	34 70098G01 KICK-OFF CAM PIVOT 1
	35 10097G6 FLANGED BEARING 2
	36 70587G01 KICK-OFF CAM 1
	37 71215G01 SET SCREW, 1/4 - 20 X 1/2” LG 2
	38 14134G4 SPACER 1
	39
	40
	41 70113G01 ADJUSTABLE BUMPER 1
	42 11027G1 LOCK NUT, 5/16 - 18 1
	43
	44
	45
	46 70080G02 CATCH BRACKET 1
	47 00414G6 BOLT, 1/4 - 20 X 3/4” LG 2
	48 14390G4 STAINLESS STEEL LOCK NUT, 1/4 - 20 2
	49
	50
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 15766G1 OVAL RIVET, 3/16” x 15/32" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSH NUT, 5/16” 1
	65 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X 7/8” LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 652355 BRAKE PEDAL SPACER 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4” LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 HEX NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER, 5/16” 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 4
	81
	82 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 89, 92) 1
	83 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 89, 93) 1
	84 612411 BRAKE SHOE L 2
	85 612412 BRAKE SHOE T 2
	86 612413 DUST COVER 2
	87 612415 BRAKE SPRING 1
	88 612414 BRAKE SPRING 1
	89 612416 SHOE CLAMP 2
	90
	91
	92 612418 GEAR ADJUSTER 1
	93 612417 GEAR ADJUSTER 1
	94
	95
	96 17083G2 HEX HEAD BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16” OD X 1" ID X 1/32” 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G2 LUG BOLT, 1/2 - 20 X 1 3/16” LG 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, M22 X 1.5 2
	107 10387G1 COTTER PIN, 1/8” X 1 1/2” LG 2
	108 74175G01 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 113 - 122) 1
	113 00532G4 HEX NUT 2
	114 629486 HEX NUT, 5/16 - 24 1
	115 28082G01 EQUALIZER BRACKET 1
	116 15121G1 FLAT WASHER - 5/16 2
	117 17979G1 ACCELERATOR ROD BUSHING 1
	118 23061G2 TUBE 1
	119 23463G1 COMPRESSION SPRING 1
	120 27330G01 BRAKE YOKE 1
	121 11098G9 HEX LOCK NUT, 5/16 - 24 1
	122 612557 COMPENSATOR LINK ROD 1

	SP_625481_D-BRAKES FRONT DISC_JULY 2016.pdf
	1 28082G01 EQUALIZER BRACKET 1
	2 28083G01 BRAKE COMPENSATOR BUMPER 2
	3
	4
	5
	6 624695 BRAKE CABLE (DRIVER SIDE) 1
	7 624696 BRAKE CABLE (PASSENGER SIDE) 1
	8
	9
	10
	11
	12 70582G01 SHOULDER BOLT, 3/8" - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 LOCK WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) A/R
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29 01111G01 RETAINING RING (SS) 4
	30 10386G3 CLEVIS PIN, 5/16" X 1" 2
	31 10387G3 COTTER PIN, 3/32" X 3/4" 2
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SET SCREW WITH PATCHLOCK, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 2
	50 14390G4 LOCK NUT, 1/4" - 20" 2
	51
	52 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 53 - 61) 1
	53 00532G4 HEX NUT, 1/4" - 20 2
	54 629486 HEX NUT, 5/16" - 24 1
	55 15121G1 FLAT WASHER, 5/16" 2
	56 17979G1 ACCELERATOR ROD BUSHING 1
	57 23061G2 TUBE 1
	58 23463G1 COMPRESSION SPRING 1
	59 27330G01 BRAKE YOKE 1
	60 11098G9 HEX LOCK NUT, 5/16" - 24 1
	61 612557 COMPENSATOR LINK ROD 1
	131 608706 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 132 - 147) 1
	132 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	133
	134 10386G3 CLEVIS PIN, 5/16" X 1" 1
	135 608122 UPPER ACTUATOR PIVOT 1
	136 70581G02 ACETAL BUSHING 4
	137 74711G01 ACTUATOR PIVOT BOLT, 3/4" - 16 X 3/4" LG 1
	138
	139 00439G1 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	140
	141 11098G6 LOCK NUT, 5/16" - 18 2
	142 887364 MASTER CYLINDER 1
	143 612706 MASTER CYLINDER WELDMENT MOUNT 1
	144 11098G5 LOCK NUT, 3/8" - 16 1
	145 00679G1 LOCK WASHER (SS), 3/8" 2
	146 608118 LOWER ACTUATOR PIVOT (FOR VEHICLES MANUFACTURED BEFORE 25 NOV 2014 ) 1
	147 641826 LOWER ACTUATOR PIVOT (FOR VEHICLES MANUFACTURED FROM 25 NOV 2014 ) 1
	148 612704 ACTUATOR ASSEMBLY COVER 1
	149 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG 3
	150
	151 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	152 14390G4 LOCK NUT, 1/4" - 20 4
	153 10387G3 COTTER PIN, .094" X .75" 2
	154 17838G1 NYLON BUSHING 2
	155 608943 ACTUATOR LINKAGE 1
	156 00771G5 FLAT WASHER, 3/8" (NOT ILLUSTRATED) 1
	157 21504G1 BRAKE FLUID (NOT ILLUSTRATED) A/R
	158 10386G3 CLEVIS PIN, 5/16" X 1" 2
	62 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 63 - 90) 1
	63 74870G01 BRAKE PEDAL 1
	64 607395 PARK BRAKE PEDAL 1
	65
	66 70257G01 BRAKE PAD 1
	67 70256G01 PARK BRAKE PAD 1
	68 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	69 18659G1 LOCTITE (262) (NOT ILLUSTRATED) A/R
	70 70258G03 BRAKE PEDAL PLATE 1
	71 70682G01 PARKING BRAKE PEDAL PIN 1
	72 70681G01 TORSION SPRING 2
	73 01071G01 PUSHNUT, 5/16" 1
	74 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X 1" LG 4
	75 00739G1 RUBBER NUT, #10 - 24 2
	76 652355 BRAKE PEDAL SPACER 2
	77 27137G01 CONICAL SPRING 2
	78 14390G10 LOCK NUT, #10 - 24 2
	79 10606G8 LIMIT SWITCH (3 POLE) 1
	80 00957G1 HEX HEAD CAP SCREW, #6 - 32 X 1 1/4" LG 2
	81 00559G5 FLAT WASHER, #10 2
	82 00559G3 FLAT WASHER, #6 4
	83 00565G3 LOCK WASHER, #6 2
	84 00525G5 HEX NUT, #6 - 32 2
	85 13514G1 BRASS LIMIT SWITCH SCREW, #6 - 32 X 7/32" LG 2
	86 20835G1 NYLON WASHER, 3/8" 2
	87 14628G1 FASTON TAB 2
	88 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	89 17618G1 WIRE TIE 3
	90 00642G8 FLAT WASHER, 5/16" 2
	91 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	92 74731G01 SPRING PLATE (DRIVER SIDE) 1
	93 74730G01 FOUR LINK ROD 2
	94 606279 HEX NUT, M10 - 1.25 4
	95 74736G01 BRAKE LINE 1
	96 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG 1
	97 74875G01 WIRE RETAINER 2
	98
	99 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 100 - 112) 1
	100 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	101
	102 12093G1 SLOTTED NUT, 17/32" 1
	103 74864G01 DRIVE FLANGE STUD 4
	104 11750G2 ROLLER BEARING 2
	105 51141G1 BEARING RACE 2
	106 74673G01 DISC BRAKE HUB 1
	107 70648G01 FLANGED BEARING 1
	108 00566G1 FLAT WASHER, 3/8" 2
	109 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	110 70749G01 BEARING 1
	111 00798G8 COTTER PIN, 5/32" X 1 3/4" 1
	112 25146G1 GREASE SEAL 1
	113 74733G02 CALIPER (DRIVER SIDE) 1
	114 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 102 - 112, 115) 1
	115 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	116
	117
	118 70745G01 KINGPIN TUBE 2
	119 70754G01 THRUST WASHER, .995" I.D. X 1.38" O.D. 2
	120 00560G3 LOCK WASHER, 1/2" 4
	121 14390G6 LOCK NUT, 1/2" - 13 2
	122 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	123 74733G01 CALIPER (PASSENGER SIDE) 1
	124
	125
	126
	127
	128
	129
	130

	SP_625841_R_STARTER GENERATOR_JULY2016.pdf
	1 649711 STARTER / GENERATOR (INCLUDES ITEMS 2 - 17) 1
	2 612029 HEX NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY, 2.5" O.D. 1
	5 654715 DRIVE END HEAD 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 WOODRUFF KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 654716 FRAME AND FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD AND TERMINAL PACKAGE 1
	12 654717 BRUSH BOX ASSEMBLY 1
	13 612039 BRUSH SPRING 4
	14 612043 WAVY WASHER 1
	15 612044 BEARING 1
	16 612045 COMMUTATOR END HEAD 1
	17 654718 HEADBAND 1
	18
	19
	20
	21
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 FLANGE HEX NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 629763 TENSIONER BOLT 1
	34
	35 603884 BRACKET (GUIDE CABLE) 1
	36 631972 STARTER / GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	38 25682G01 RUBBER BOOT 3

	SP_625481_D-BRAKES FRONT DISC_JULY 2016.pdf
	1 28082G01 EQUALIZER BRACKET 1
	2 28083G01 BRAKE COMPENSATOR BUMPER 2
	3
	4
	5
	6 624695 BRAKE CABLE (DRIVER SIDE) 1
	7 624696 BRAKE CABLE (PASSENGER SIDE) 1
	8
	9
	10
	11
	12 70582G01 SHOULDER BOLT, 3/8" - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 LOCK WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) A/R
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29 01111G01 RETAINING RING (SS) 4
	30 10386G3 CLEVIS PIN, 5/16" X 1" 2
	31 10387G3 COTTER PIN, 3/32" X 3/4" 2
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SET SCREW WITH PATCHLOCK, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 2
	50 14390G4 LOCK NUT, 1/4" - 20" 2
	51
	52 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 53 - 61) 1
	53 00532G4 HEX NUT, 1/4" - 20 2
	54 629486 HEX NUT, 5/16" - 24 1
	55 15121G1 FLAT WASHER, 5/16" 2
	56 17979G1 ACCELERATOR ROD BUSHING 1
	57 23061G2 TUBE 1
	58 23463G1 COMPRESSION SPRING 1
	59 27330G01 BRAKE YOKE 1
	60 11098G9 HEX LOCK NUT, 5/16" - 24 1
	61 612557 COMPENSATOR LINK ROD 1
	131 608706 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 132 - 147) 1
	132 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	133
	134 10386G3 CLEVIS PIN, 5/16" X 1" 1
	135 608122 UPPER ACTUATOR PIVOT 1
	136 70581G02 ACETAL BUSHING 4
	137 74711G01 ACTUATOR PIVOT BOLT, 3/4" - 16 X 3/4" LG 1
	138
	139 00439G1 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	140
	141 11098G6 LOCK NUT, 5/16" - 18 2
	142 887364 MASTER CYLINDER 1
	143 612706 MASTER CYLINDER WELDMENT MOUNT 1
	144 11098G5 LOCK NUT, 3/8" - 16 1
	145 00679G1 LOCK WASHER (SS), 3/8" 2
	146 608118 LOWER ACTUATOR PIVOT (FOR VEHICLES MANUFACTURED BEFORE 25 NOV 2014 ) 1
	147 641826 LOWER ACTUATOR PIVOT (FOR VEHICLES MANUFACTURED FROM 25 NOV 2014 ) 1
	148 612704 ACTUATOR ASSEMBLY COVER 1
	149 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG 3
	150
	151 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	152 14390G4 LOCK NUT, 1/4" - 20 4
	153 10387G3 COTTER PIN, .094" X .75" 2
	154 17838G1 NYLON BUSHING 2
	155 608943 ACTUATOR LINKAGE 1
	156 00771G5 FLAT WASHER, 3/8" (NOT ILLUSTRATED) 1
	157 21504G1 BRAKE FLUID (NOT ILLUSTRATED) A/R
	158 10386G3 CLEVIS PIN, 5/16" X 1" 2
	62 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 63 - 90) 1
	63 74870G01 BRAKE PEDAL 1
	64 641760 PARK BRAKE PEDAL 1
	65
	66 70257G01 BRAKE PAD 1
	67 70256G01 PARK BRAKE PAD 1
	68 15766G1 OVAL RIVET, 3/16" X 15/32" LG 9
	69 18659G1 LOCTITE (262) (NOT ILLUSTRATED) A/R
	70 70258G03 BRAKE PEDAL PLATE 1
	71 70682G01 PARKING BRAKE PEDAL PIN 1
	72 70681G01 TORSION SPRING 2
	73 01071G01 PUSHNUT, 5/16" 1
	74 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X 1" LG 4
	75 00739G1 RUBBER NUT, #10 - 24 2
	76 652355 BRAKE PEDAL SPACER 2
	77 27137G01 CONICAL SPRING 2
	78 14390G10 LOCK NUT, #10 - 24 2
	79 10606G8 LIMIT SWITCH (3 POLE) 1
	80 00957G1 HEX HEAD CAP SCREW, #6 - 32 X 1 1/4" LG 2
	81 00559G5 FLAT WASHER, #10 2
	82 00559G3 FLAT WASHER, #6 4
	83 00565G3 LOCK WASHER, #6 2
	84 00525G5 HEX NUT, #6 - 32 2
	85 13514G1 BRASS LIMIT SWITCH SCREW, #6 - 32 X 7/32" LG 2
	86 20835G1 NYLON WASHER, 3/8" 2
	87 14628G1 FASTON TAB 2
	88 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	89 17618G1 WIRE TIE 3
	90 00642G8 FLAT WASHER, 5/16" 2
	91 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	92 74731G01 SPRING PLATE (DRIVER SIDE) 1
	93 74730G01 FOUR LINK ROD 2
	94 606279 HEX NUT, M10 - 1.25 4
	95 74736G01 BRAKE LINE 1
	96 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 1/2" LG 1
	97 74875G01 WIRE RETAINER 2
	98
	99 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 100 - 112) 1
	100 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	101
	102 12093G1 SLOTTED NUT, 17/32" 1
	103 74864G01 DRIVE FLANGE STUD 4
	104 11750G2 ROLLER BEARING 2
	105 51141G1 BEARING RACE 2
	106 74673G01 DISC BRAKE HUB 1
	107 70648G01 FLANGED BEARING 1
	108 00566G1 FLAT WASHER, 3/8" 2
	109 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	110 70749G01 BEARING 1
	111 00798G8 COTTER PIN, 5/32" X 1 3/4" 1
	112 25146G1 GREASE SEAL 1
	113 74733G02 CALIPER (DRIVER SIDE) 1
	114 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 102 - 112, 115) 1
	115 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	116
	117
	118 70745G01 KINGPIN TUBE 2
	119 70754G01 THRUST WASHER, .995" I.D. X 1.38" O.D. 2
	120 00560G3 LOCK WASHER, 1/2" 4
	121 14390G6 LOCK NUT, 1/2" - 13 2
	122 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	123 74733G01 CALIPER (PASSENGER SIDE) 1
	124
	125
	126
	127
	128
	129
	130

	SP_625481_D_BRAKES MECHANICAL_AUG2016.pdf
	1 70582G01 STAINLESS STEEL SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	2 70581G01 FLANGED BUSHING 2
	3 70676G01 TORSION SPRING 1
	4 00643G1 FLAT WASHER, 3/8” X 1.0 X.063 1
	5 11098G5 LOCK NUT, 3/8 - 16 1
	6
	7
	8 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 6
	9
	10
	11
	12
	13
	14 28083G01 BRAKE COMPENSATOR BUMPER 2
	15
	16
	17 624695 BRAKE CABLE (DRIVER SIDE) 1
	18 624696 BRAKE CABLE (PASSENGER SIDE) 1
	19 01111G01 STAINLESS STEEL RETAINING RING, 13/32” 4
	20
	21
	22 10386G3 CLEVIS PIN, 5/16” X 13/16” LG 3
	23 10387G3 COTTER PIN, 3/32” X 3/4” LG 5
	24
	25
	26 70601G01 KICK-OFF LINK 1
	27 17838G1 NYLON BUSHING 2
	28 20835G1 TEFLON WASHER, 3/8” 2
	29 00559G8 FLAT WASHER, 5/16” 2
	30
	31
	32
	33
	34 70098G01 KICK-OFF CAM PIVOT 1
	35 10097G6 FLANGED BEARING 2
	36 70587G01 KICK-OFF CAM 1
	37 71215G01 SET SCREW, 1/4 - 20 X 1/2” LG 2
	38 14134G4 SPACER 1
	39
	40
	41 70113G01 ADJUSTABLE BUMPER 1
	42 11027G1 LOCK NUT, 5/16 - 18 1
	43
	44
	45
	46 70080G02 CATCH BRACKET 1
	47 00414G6 BOLT, 1/4 - 20 X 3/4” LG 2
	48 14390G4 STAINLESS STEEL LOCK NUT, 1/4 - 20 2
	49
	50
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 15766G1 OVAL RIVET, 3/16” x 15/32" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSH NUT, 5/16” 1
	65 00737G8 FLAT HEAD PHILLIPS SCREW, #10 - 24 X 7/8” LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 652355 BRAKE PEDAL SPACER 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4” LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 HEX NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER, 5/16” 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 4
	81
	82 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 89, 92) 1
	83 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 89, 93) 1
	84 612411 BRAKE SHOE L 2
	85 612412 BRAKE SHOE T 2
	86 612413 DUST COVER 2
	87 612415 BRAKE SPRING 1
	88 612414 BRAKE SPRING 1
	89 612416 SHOE CLAMP 2
	90
	91
	92 612418 GEAR ADJUSTER 1
	93 612417 GEAR ADJUSTER 1
	94
	95
	96 17083G2 HEX HEAD BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16” OD X 1" ID X 1/32” 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G2 LUG BOLT, 1/2 - 20 X 1 3/16” LG 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, M22 X 1.5 2
	107 10387G1 COTTER PIN, 1/8” X 1 1/2” LG 2
	108 74175G01 SPINDLE CAP 2
	109
	110 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 113 - 122) 1
	113 00532G4 HEX NUT 2
	114 629486 HEX NUT, 5/16 - 24 1
	115 28082G01 EQUALIZER BRACKET 1
	116 15121G1 FLAT WASHER - 5/16 2
	117 17979G1 ACCELERATOR ROD BUSHING 1
	118 23061G2 TUBE 1
	119 23463G1 COMPRESSION SPRING 1
	120 27330G01 BRAKE YOKE 1
	121 11098G9 HEX LOCK NUT, 5/16 - 24 1
	122 612557 COMPENSATOR LINK ROD 1

	SP_625481_N-REAR AXLE_NOV2017.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52MM 2
	16 606403 SLOTTED NUT M22 X 1.5 2
	17
	18
	19 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 21 - 81) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	20 670470 REAR AXLE W/LSD, 11.47:1 (INCLUDES ITEMS 21 - 63, 65 - 80, 82 - 83) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	21 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 22 - 30, 42) 1
	22 665887 GOVERNOR GEAR 1
	23 639689 GOVERNOR SLEEVE 1
	24 607904 FLAT WASHER 2
	25
	26 639698 GOVERNOR GEAR SHAFT 1
	27 639707 GOVERNOR SHAFT 1
	28 639736 FLAT WASHER, 6MM 2
	29 607911 OIL SEAL, 6 x 10 x 2.5MM 1
	30 607913 RETAINING RING E5 1
	31 639738 OIL SEAL, 24 x 40 x 9MM 2
	32 26818G01 STEEL BALL 1
	33 26819G01 SPRING 1
	34 26831G01 GASKET, 10 1
	35 26820G01 FLANGED HEX HEAD BOLT, M10 x 1.25 x 12MM LG 1
	36 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41) 1
	37 639746 SELECT SHAFT 1
	38 607915 OIL SEAL, 13 x 22 x 5MM 1
	39 607916 SNAP RING, 13MM 1
	40 607917 SPACER, 13 x 1MM 1
	41 640093 OIL SEAL, 28 x 47 x 9MM 1
	42 607919 AIR BREATHER 1
	43 639747 OIL DRAIN PLUG 2
	44 639748 GASKET, 14MM 2
	45 26785G01 BALL BEARING (6204) 2
	46 665888 GOVERNOR GEAR, 34 1
	47 607920 PIN, 6 x 12L 1
	48 639750 INPUT SHAFT 1
	49 607922 BALL BEARING (62/28) 1
	50 639868 BALL BEARING (TMB202) 2
	51 639755 COUNTER SHAFT 1
	52 640744 BALL BEARING (6006) 1
	53 639758 GEAR, 34 1
	54 639869 KNOCK PIPE 2
	55 639760 BALL BEARING (6304) 2
	56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	57 639769 GEAR, 17 1
	58 28689G01 COLLAR, 24 x 7.5MM 1
	59 639771 GEAR, 52 1
	60 670697 CENTER SHAFT 1
	61 639774 CLUTCH PIN 1
	62 670696 GEAR, 61 1
	63 639797 SPACER, 20 x 2MM 2
	64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	65 639800 DIFFERENTIAL PAIR GEAR 1
	66 26808G01 HEX HEAD BOLT, M10 x 1.25 x 26MM LG 6
	67 28723G01 DIFFERENTIAL SHAFT 1
	68 28697G01 SPRING PIN, 4 x 40L 1
	69 639801 BALL BEARING (6007) 1
	70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). 1
	71 607938 CASTLED NUT, M22 - 1.5 2
	72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) 1
	73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) 1
	74 639836 BALL BEARING (6205DD) 2
	75 607939 AXLE CASE L COMPLETE 1
	76 607940 AXLE CASE R COMPLETE 1
	77 26814G01 SNAP RING, 52MM 2
	78 639839 FLANGED HEX HEAD BOLT, M8 x 1.25 x 60MM LG 9
	79 639840 FLANGED HEX HEAD BOLT, M10 x 1.25 x 25MM LG 10
	80 639844 SHIFT SHAFT COMPLETE 1
	81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) 1
	82 640098 DIFFERENTIAL CASE W/LSD (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	83 639847 DIFFERENTIAL ASSEMBLY W/LSD (INCLUDES ITEMS 82, 66 AND 70) 1

	SP_625481_N-REAR AXLE_MARCH 2018.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52MM 2
	16 606403 SLOTTED NUT M22 X 1.5 2
	17
	18
	19 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 21 - 81) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	20 670470 REAR AXLE W/LSD, 11.47:1 (INCLUDES ITEMS 21 - 63, 65 - 80, 82 - 83) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	21 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 22 - 30, 42) 1
	22 665887 GOVERNOR GEAR 1
	23 639689 GOVERNOR SLEEVE 1
	24 607904 FLAT WASHER 1
	25
	26 639698 GOVERNOR GEAR SHAFT 1
	27 639707 GOVERNOR SHAFT 1
	28 639736 FLAT WASHER, 6MM 2
	29 607911 OIL SEAL, 6 x 10 x 2.5MM 1
	30 607913 RETAINING RING E5 1
	31 639738 OIL SEAL, 24 x 40 x 9MM 2
	32 26818G01 STEEL BALL 1
	33 26819G01 SPRING 1
	34 26831G01 GASKET, 10 1
	35 26820G01 FLANGED HEX HEAD BOLT, M10 x 1.25 x 12MM LG 1
	36 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41) 1
	37 639746 SELECT SHAFT 1
	38 607915 OIL SEAL, 13 x 22 x 5MM 1
	39 607916 SNAP RING, 13MM 1
	40 607917 SPACER, 13 x 1MM 1
	41 640093 OIL SEAL, 28 x 47 x 9MM 1
	42 607919 AIR BREATHER 1
	43 639747 OIL DRAIN PLUG 2
	44 639748 GASKET, 14MM 2
	45 26785G01 BALL BEARING (6204) 2
	46 665888 GOVERNOR GEAR, 34 1
	47 607920 PIN, 6 x 12L 1
	48 639750 INPUT SHAFT 1
	49 607922 BALL BEARING (62/28) 1
	50 639868 BALL BEARING (TMB202) 2
	51 639755 COUNTER SHAFT 1
	52 640744 BALL BEARING (6006) 1
	53 639758 GEAR, 34 1
	54 639869 KNOCK PIPE 2
	55 639760 BALL BEARING (6304) 2
	56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	57 639769 GEAR, 17 1
	58 28689G01 COLLAR, 24 x 7.5MM 1
	59 639771 GEAR, 52 1
	60 670697 CENTER SHAFT 1
	61 639774 CLUTCH PIN 1
	62 670696 GEAR, 61 1
	63 639797 SPACER, 20 x 2MM 2
	64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	65 639800 DIFFERENTIAL PAIR GEAR 1
	66 26808G01 HEX HEAD BOLT, M10 x 1.25 x 26MM LG 6
	67 28723G01 DIFFERENTIAL SHAFT 1
	68 28697G01 SPRING PIN, 4 x 40L 1
	69 639801 BALL BEARING (6007) 1
	70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). 1
	71 607938 CASTLED NUT, M22 - 1.5 2
	72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) 1
	73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) 1
	74 639836 BALL BEARING (6205DD) 2
	75 607939 AXLE CASE L COMPLETE 1
	76 607940 AXLE CASE R COMPLETE 1
	77 26814G01 SNAP RING, 52MM 2
	78 639839 FLANGED HEX HEAD BOLT, M8 x 1.25 x 60MM LG 9
	79 639840 FLANGED HEX HEAD BOLT, M10 x 1.25 x 25MM LG 10
	80 639844 SHIFT SHAFT COMPLETE 1
	81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) 1
	82 640098 DIFFERENTIAL CASE W/LSD (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	83 639847 DIFFERENTIAL ASSEMBLY W/LSD (INCLUDES ITEMS 82, 66 AND 70) 1

	SP_625481_N-REAR AXLE_MAY 2018.pdf
	1 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 3 - 16, 21 - 80) 1
	2 670470 REAR AXLE W/LSD, 11.47:1 (INCLUDES ITEMS 3 - 12, 17 - 63, 65 - 80) 1
	3 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 4 - 12, 31, 42) 1
	4 665887 GOVERNOR GEAR 1
	5 639689 GOVERNOR SLEEVE 1
	6 607904 FLAT WASHER 1
	7 607913 RETAINING RING E5 1
	8
	9 639698 GOVERNOR GEAR SHAFT 1
	10 639707 GOVERNOR SHAFT 1
	11 639736 FLAT WASHER, 6MM 2
	12 607911 OIL SEAL, 6 x 10 x 2.5 MM 1
	13
	14
	15
	16 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) 1
	17 640098 DIFFERENTIAL CASE W/LSD (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	18 639847 DIFFERENTIAL ASSEMBLY W/LSD (INCLUDES ITEMS 17, 66 AND 70) 1
	19
	20
	21 607939 AXLE CASE L COMPLETE 1
	22 607940 AXLE CASE R COMPLETE 1
	23
	24
	25 26785G01 BALL BEARING (6204) 2
	26 665888 GOVERNOR GEAR, 34 1
	27 607920 PIN, 6 x 12L 1
	28 639750 INPUT SHAFT 1
	29
	30
	31 639738 OIL SEAL, 24 x 40 x 9MM 2
	32 26818G01 STEEL BALL 1
	33 26819G01 SPRING 1
	34 26831G01 GASKET, 10 1
	35 26820G01 FLANGED HEX HEAD BOLT, M10 x 1.25 x 12 MM LG 1
	36 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41) 1
	37 639746 SELECT SHAFT 1
	38 607915 OIL SEAL, 13 x 22 x 5MM 1
	39 607916 SNAP RING, 13MM 1
	40 607917 SPACER, 13 x 1MM 1
	41 640093 OIL SEAL, 28 x 47 x 9MM 1
	42 607919 AIR BREATHER 1
	43 639747 OIL DRAIN PLUG 2
	44 639748 GASKET, 14MM 2
	45
	46
	47
	48
	49 607922 BALL BEARING (62/28) 1
	50 639868 BALL BEARING (TMB202) 2
	51 639755 COUNTER SHAFT 1
	52 640744 BALL BEARING (6006) 1
	53 639758 GEAR, 34 1
	54 639869 KNOCK PIPE 2
	55 639760 BALL BEARING (6304) 2
	56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	57 639769 GEAR, 17 1
	58 28689G01 COLLAR, 24 x 7.5MM 1
	59 639771 GEAR, 52 1
	60 670697 CENTER SHAFT 1
	61 639774 CLUTCH PIN 1
	62 670696 GEAR, 61 1
	63 639797 SPACER, 20 x 2MM 2
	64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	65 639800 DIFFERENTIAL PAIR GEAR 1
	66 26808G01 HEX HEAD BOLT, M10 x 1.25 x 26 MM LG 6
	67 28723G01 DIFFERENTIAL SHAFT 1
	68 28697G01 SPRING PIN, 4 x 40L 1
	69 639801 BALL BEARING (6007) 1
	70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). 1
	71 607938 CASTLED NUT, M22 - 1.5 2
	72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) 1
	73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) 1
	74 639836 BALL BEARING (6205DD) 2
	75
	76
	77 26814G01 SNAP RING, 52MM 2
	78 639839 FLANGED HEX HEAD BOLT, M8 x 1.25 x 60MM LG 9
	79 639840 FLANGED HEX HEAD BOLT, M10 x 1.25 x 25MM LG 10
	80 639844 SHIFT SHAFT COMPLETE 1

	SP_625481_S-TRUCK BED_SEP 2018.pdf
	1 72647G01 BED ASSEMBLY (INCLUDES ITEMS 2 -11) 1
	2 72648G01 PLASTIC BED, 36" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	5 72649G01 TAILGATE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 5/8" LG 4
	8 73449G01 TAILGATE CAP 1
	9 73455G02 TAILGATE CABLE 1
	10
	11 00415G2 HEX HEAD CAP SCREW, 1/4" - 20 X 1 1/4" LG 2
	12 74821G01 LOAD BED DECAL 1
	13 71055G01 RIVET, 3/16" X .38" 5
	14 70113G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027G1 LOCK NUT, 5/16" - 18 2
	16
	17
	18 607072 BED LATCH 1
	19 71538G01 LATCH TORSION SPRING 1
	20 652442G03 KEEPER PLATE 2
	21 652440G03 RETAINER BRACKET 1
	22 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 4
	23
	24 71704G01 HANDLE GRIP 2
	25
	26 600821 E-Z-GO LABEL 1
	27
	28 71571G01 CLEVIS PIN 2
	29
	30 21683G1 COTTER PIN, 5/32 "X 2 13/16" 2
	31 624030 FLANGED BUSHING 4
	32 00560G01 FLAT WASHER, 3/8" 8
	33 11098G5 LOCK NUT, 3/8" - 16 4
	34
	35 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG 2
	36
	37 70364G01 SPACER 2
	38 01006G02 HEX HEAD BOLT, 3/8 - 16 X 1 1/2" LG (FOR VEHICLES WITH PLASTIC BED OPTION) 2
	39 606167 FRONT BED SUPPORT 2
	40 607093 BED SUPPORT BRACKET 2
	41 00439G1 HEX HEAD CAP SCREW 5/16" - 18 X 1 1/8" LG 2
	42
	43
	44 74111G01 SEAT SUPPORT 2
	45
	46
	47
	48
	49 606112 BED FRAME 1
	50 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2.5" LG 2
	51 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 2
	52 00559G8 FLAT WASHER, 5/16" 2
	53 11098G6 LOCK NUT, 3/8" - 16 2
	54 74126G01 REAR SUPPORT FRAME (DRIVER SIDE) 1
	55 74126G02 REAR SUPPORT FRAME (PASSENGER SIDE) 1
	1 16816G2 RIVET, 1/4" X 3/4" 4
	2 17838G1 NYLON BUSHING 4
	3 74080G01 CARGO DECK 1
	4 72914G01 LATCH BRACKET (DRIVER SIDE) 1
	5 635862 CARGO DECK (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	6 34280G02 FRONT/REAR CARGO RACK 2
	7 34280G01 SIDE CARGO RACK 2
	8 00666G6 TAPPING SCREW (SS), #10 - 12 X 3/4" LG 10
	9 655936 CARGO DECKBOARD 1
	10 16705G9 HEX HEAD BOLT, 1/4" - 20 X 1.25" LG 8
	11 14390G4 LOCK NUT, 1/4" - 20 8
	12 23052G1 NOISE SUPPRESSOR 1
	13 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	14 74079G02 TAILGATE RETAINER BRACKET 2
	15
	16 72914G02 LATCH BRACKET (PASSENGER SIDE) 1
	17 00559G8 FLAT WASHER, 5/16" 2
	18 11098G6 LOCK NUT (SS), 5/16" - 18 2
	19 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2 1/2" LG 2
	20
	21 74149G01 PANEL 1
	22 70113G01 ADJUSTABLE RUBBER BUMPER 2
	23 11027G1 LOCK NUT, 5/16" - 18 4
	24 72913G01 BED LATCH ASSEMBLY (INCLUDES ITEMS 25 - 28) 1
	25 10387G3 COTTER PIN 1
	26 74509G01 PIVOT BRACKET 1
	27 70681G01 TORSION SPRING 1
	28 72912G01 LONG BED LATCH 1
	29 00100G6 HEX HEAD BOLT, # 10 - 16 X 3/4" LG 2

	SP_625481_H_ELECTRICAL SYSTEM_OCT2018.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G01 TERMINAL COVER 3
	3
	4
	5 24775G1 BATTERY, 12V (FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) 1
	6 * HEX HEAD BOLT, 5/16" - 18 X 1 1/4” LG 2
	7 * LOCK WASHER (SILICON BRONZE), 5/16” 2
	8 * LOCK NUT (SILICON BRONZE), 5/16" - 18 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 3
	12 00565G8 LOCK WASHER, 5/16” 1
	13 00571G2 FLAT WASHER, 5/16” 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	19 11027G1 LOCK NUT, 5/16" - 18 2
	20 26676G01 FLANGED BOLT, M6 - 1 X 23MM LG 1
	21 606264 HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	22
	23
	24 605777 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED) A/R
	26 73049G01 COVER (DIRECTION SELECTOR) 1
	27 16469G1 FENDER WASHER, 1/4” 1
	28 00114G6 HEX WASHER HEAD TAPPING SCREW, 1/4" - 14 X 3/4” LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSY (INCLUDES ITEMS 32 - 43 AND 46 - 49) 1
	32 73057G02 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG 1
	35 11027G2 LOCK NUT, 1/4" - 20 1
	36 645190 WIRE ASSEMBLY 6 AWG 1
	37 603282 RELAY 1
	38 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 1
	39 612813 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * HEX NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16” 2
	43 * HEX NUT, 5/16" - 24 2
	44 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" 1
	45 00532G1 HEX NUT, 1/4" - 20 1
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4" - 20 1
	48 73446G01 FASTON TAB, 90° 3
	49 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8” X 13/16” 2
	53 18392G1 15 AMP FUSE 3
	54 645190 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 HEX HEAD BOLT, 1/4" - 20 X 5/8” LG 1
	59 00559G7 FLAT WASHER, 1/4” 1
	60 14390G4 LOCK NUT, 1/4" - 20 1
	61 608397 HORN PLATE 1
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET (ALUMINUM), 3/16” X 1" 2
	67 654465 JUMPER HARNESS, LED HEADLIGHT 2
	68 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	69 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	70 71597G01 SELF THREADING NUT 8
	71 71781G02 VINYL TAPE 2
	72 659008 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 126) 1
	73 659009 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 126) 1
	74 645200 WIRE HARNESS, LONG (ACCESSORY) (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	75 622712 TURN SIGNAL KIT (INCLUDES ITEMS 76 - 81) 1
	76 17618G1 NYLON CLAMP 2
	77 20965G3 STEERING COLUMN COVER 1
	78 611810 TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEM 79) 1
	79 21640G1 TURN SIGNAL FLASHER 1
	80 619102 TURN SIGNAL ASSEMBLY BULB 2
	81 32307G3 FLEX ZIP LOOM 1
	82 11098G6 LOCK NUT, 5/16" - 18 (NOT ILLUSTRATED) 1
	83 75048G01 SPACER, .328" X .75" X .50" (NOT ILLUSTRATED) 1
	84 00439G1 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG (NOT ILLUSTRATED) 1
	85 619092 WIRE HARNESS, LONG (ACCESSORY) 1
	86 33639G01 IGNITION SWITCH (WITH LIGHTS) 1
	87 00568G6 LOCK WASHER, 3/4” 1
	88 17137G1 FACE NUT, 3/4" - 20 1
	89 17063G1 IGNITION KEY 1
	90 605866 WIRE HARNESS (KEY SWITCH) 1
	91 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	92 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	93 21553G1 FUEL GAUGE 1
	94 23474G1 INDICATOR LIGHT 1
	95 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	96 25978G122 18 GA WIRE (RED 6") 1
	97 612087 POWER OUTLET 12V (INCLUDES ITEMS 101 - 106, 108) 1
	98 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 105, 107) 1
	99 33623G02 RIVET (PLASTIC), 3/16" X 3/8" 2
	100 612143 POWER OUTLET 12V (INCLUDES ITEMS 101 - 106, 135 - 136) 1
	101 612107 WIRE HARNESS, POWER OUTLET, 12V 1
	102 33623G02 RIVET (PLASTIC), 3/16" X 3/8" 3
	103 71078G01 POWER OUTLET, 12V 1
	104 14601G10 RIVET (ALUMINUM), 5/32" 2
	105 73522G03 CONSOLE PLATE (E-COAT) 1
	106 35212G01 FUSE, 15A 1
	107 20271G01 HOLE PLUG 1
	108 17618G1 NYLON CLAMP......................................................................................... 1
	109 607284 HOUR METER KIT (INCLUDES ITEMS 110 - 111) 1
	110 617074 HOUR METER 1
	111 635649 HOUR METER BRACKET 1
	112 664689 WIRE HARNESS (HOUR METER) 1
	113
	114 31539G1 NYLON CLAMP, 15.5" A/R
	115 73290G03 CONTINUOUS TONE POTTED BUZZER 1
	116 74371G01 BEZEL (DRIVER SIDE) 1
	117 74371G02 BEZEL (PASSENGER SIDE) 1
	118 71364G02 ’J’ CLIP 8
	119 71425G01 FLAT HEAD SCREW, #8 - 18 X .75" LG 8
	120 22288G1 BRAKE/TAILLIGHT LAMP 2
	121 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" 4
	122 00513G4 PAN HEAD PHILLIPS SCREW, 8" - 18 X 1 1/2" LG 4
	123 01041G01 BULBEX RIVET, 5/32" DIA 2
	124 625251 BEZEL, TAILLIGHT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	125 625252 BEZEL, TAILLIGHT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	126 651411G03 LED HEADLIGHT 1
	127 637484 BATTERY, 12V (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 1
	128 610428 BATTERY BOLT EXTENDER (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 2
	129 651336 BATTERY BOLT (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	130 614221 FLAT WASHER, 3/8” (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	131 73030G14 CONSOLE INSERT PLATE (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	132 648247 FUEL LEVEL GAUGE (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	133 648855 CONSOLE LABEL (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	134
	135 645201 12V POWER OUTLET HARNESS (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	136 18392G1 FUSE-15 AMP (NOT ILLUSTRATED) (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1

	SP_625481_A_ACCELERATOR_NOV2018.pdf
	1 606992 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 652241G03 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD PHILIPS SCREW, #8 - 16 X 1/2" LG 4
	4 25853G03 PEDAL BOX AND COVER 1
	5 00684G6 STAINLESS STEEL SCREW, #8 - 32 X 3/4" LG 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG 2
	8 72716G01 MICRO SWITCH CAM 1
	9 15126G1 LOCK NUT, 5/16" - 24 1
	10 00487G3 SET SCREW, 1/4" - 20 X 3/8" LG 1
	11 00532G4 HEX NUT, 5/16" - 24 2
	12 17677G1 SPRING RETAINER 1
	13 17979G1 ACCELERATOR ROD BUSHING 1
	14 73046G01 COMPRESSION SPRING 1
	15 17677G2 SPRING RETAINER 1
	16 72072G01 ACCELERATOR ROD 1
	17 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	19 17838G1 NYLON BUSHING 3
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	22 74432G01 PEDAL PIVOT PIN 1
	23 12064G6 PUSH NUT, 9/32" 1
	24
	25 72201G04 WIRE HARNESS (PEDAL BOX) 1
	26
	27
	28 608618 ACCELERATOR CABLE 1
	29
	30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33) 1
	31 652824 ACCELERATOR PEDAL 1
	32 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	33 27512G01 ACCELERATOR PEDAL PAD 1
	34
	35 00715G2 BOLT, 5/16 -18 X 4/5" LG 4
	36
	37 606083 UPPER GOVERNOR BRACKET 1
	38 606005 LOWER GOVERNOR BRACKET 1
	39 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	40 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 1
	41 450452 NUT, M6 - 1.0 1
	42 606283 GOVERNOR LEVER BUSHING 1
	43 606284 GOVERNOR ROD 1
	44 603890 GOVERNOR ROD GUARD 1
	45 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	46 606262 FLANGED HEX HEAD BOLT, M8 - 1.25 X 16MM LG 1
	47 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET 1
	48 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 16MM LG 2
	49
	50 608527 GOVERNOR WARNING DECAL 1
	51
	52
	53 17618G1 NYLON CLAMP 2
	54
	55 632936 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_625481_F-CLUTCH_NOV_2018.pdf
	1 672688 PRIMARY TEAM CLUTCH (INCLUDES ITEMS 2 - 11) 1
	2 619333 PRIMARY STARTER PULLY, 195 - SVC 1
	3 * STATIONARY ASSEMBLY 1
	4 * MOVEABLE PRIMARY ASSEMBLY 1
	5 624112 SHIFT ROLLER ASSEMBLY 6
	6 619337 SHIM, 39 5MM X 31 75MM 1
	7 644303 PRIMARY SPIDER ASSEMBLY 1
	8 * PRIMARY DUST COVER ASSEMBLY 1
	9 644305 BUTTON, TORQUE PRIMARY 6
	10 619332 HEX WASHER HEAD BOLT, 1/4" - 20 X 3/4" LG 7
	11 644306 PLUG, TORQUE PRIMARY 6
	12 623949 SECONDARY TEAM CLUTCH (INCLUDES ITEMS 13 - 20) 1
	13 * SECONDARY STATIONARY, 9.5 1
	14 * MOVEABLE SECONDARY, 9.5 1
	15 619327 INNER RETAINER SPRING 1
	16 624111 COMPRESSION SPRING, 2.70" O.D. 1
	17 619329 OUTER SPRING RETAINER 1
	18 619330 RETAINER RING 1
	19 619331 THRUST WASHER, 1 53" x 1 83" x 1" 1
	20
	21 606239 CONICAL WASHER, M12 2
	22 00566G3 LOCK WASHER (SPRING TYPE), 3/8" 2
	23 606245 HEX HEAD BOLT, M12 - 1 25 X 160MM LG 1
	24 606243 HEX HEAD BOLT, M12 - 1 25 X 120MM LG 1
	25 606230 CLUTCH WASHER, 27 5MM O.D. X 13 06MM I.D. 1
	26 605950 CLUTCH BELT SHIELD 1
	27 618630 DRIVE BELT 1

	SP_625481_J_ENGINE MOUNTING_NOV 2018.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 8
	4 606279 FLANGED HEX NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 FLANGED HEX HEAD BOLT, M10 - 1.25 X 45MM LG 4
	7 603823 FLAT WASHER, M10 X 22 - 2.5 4
	8 606279 FLANGED HEX NUT, M10 - 1.25 4
	9 608020 FLANGED HEX HEAD BOLT, M10 - 1.25 X 34MM LG 4
	10 606246 FLAT HEAD SCREW, 5/16" X 4" 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD BOLT, 3/8" - 16, UNC X 2.75" 2
	14 11098G5 PLASTIC INSERT LOCK NUT, 3/8" - 16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX NUT, M10 X 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 652247 CROSSMEMBER BRACE 1
	21 00438G7 SCREW, CAP HEX HEAD 5/16" - 18 UNC 2
	22 00559G8 FLAT WASHER, 5/16" 2
	23 01109G01 PLASTIC INSERT LOCK NUT, 5/16" - 18 UNC-2B 2
	24 606962 TUBE CLAMP, DBL - .72 2
	25 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	26 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	27 00560G2 B TYPE NARROW FLAT WASHER, 7/16" X .25 2
	28 27184G12 TUBE, (FUEL SYSTEM) 1
	29 00643G1 FLAT WASHER, 3/8" X 1 X .063 2
	30 630776 ENGINE PAN (FOR VEHICLES MANUFACTERED FROM APRIL 2014) 1

	SP_625481_G_DIRECTION SELECTOR_JAN2019.pdf
	1 608184 DIRECTION SELECTOR CABLE ASSEMBLY (INCLUDES ITEMS 16, 23-25, 33-34) 1
	2 605999 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 4, 6, 7-21) 1
	3
	4 603627 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	5
	6 606266 DIRECTION SELECTOR SHAFT 1
	7 603700 DIRECTION SELECTOR CAM 1
	8 14390G1 LOCK NUT, 3/8 - 24 1
	9 * BUSHING 1
	10 72724G01 NEUTRAL LOCK PIN 1
	11 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	12 72729G01 NEUTRAL LOCK BRACKET 1
	13 00734G2 LOCK NUT, 1/4 - 28 1
	14 28574G01 EXTENSION SPRING 1
	15 72732G01 BALL STUD, 1/4" 1
	16 00734G5 LOCK NUT, #10 - 32 1
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 FLAT WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 HEX NUT, #4 - 40 2
	22
	23 605809 PUSH / PULL SHIFTER CABLE 1
	24 25727G01 CUP WASHER, 1/4" 4
	25 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	26 71055G01 RIVET, 3/16" x . 38 GRIP 3
	27 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	28 11027G2 LOCK NUT, 1/4 - 20 2
	29 71205G01 DIRECTION SELECTOR HANDLE 1
	30 01037G02 PAN HEAD TORX SCREW, #10 - 32 X 1/2" LG 1
	31 606421 FLANGED HEX HEAD BOLT, M6 - 1.00 X 30 1
	32 450452 HEX NUT, M6 - 1.00 1
	33 606014 BRACKET 1
	34 * BUSHING, FLIP LOK, 0.25 1
	35
	36 605869 MOUNTING BRACKET 1
	37 73290G03 REVERSE WARNING BUZZER 1
	38 01063G01 ROLLED THREAD TAPTITE SCREW, #6 - 32 X 3/8" LG 2
	39 73317G01 DECAL - FNR - EUROPEAN 1
	40
	41 632891 DIRECTION SELECTOR PIVOT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1




